SEEDMASTER ' 2026

SMD TOOLBAR



Table of Contents

Standard Fastloc Opener

Standard QT Fastloc Opener

Mirrored Fastloc Opener

Mirrored QT Fastloc Opener

Standard Inline Opener

Mirrored Inline Opener

Paired Row Seed Knife Bundle

Inline Offset Seed Knife Bundle
Packer Hub Bundle

Front Hitch Bundle

Front Hitch Bundle

Front Hitch Hose Holder

Front Hitch Walkway

Frame Hose Holders

Frame Connections

Frame Connections

Frame Wing Stops

M80/90/100 Fifth Fold Links
M50/60/70 Fifth Fold Links

Active Wing Brace

Clearance Lights - LED

Heavy Duty Dual Castor Bundle

Rear Walking Axle Heavy Duty - Main Frame
Dual Wing Castor Assembly

Rear Wing Dual Axle

Rear Wing Castor Assembly

Rear Axle - Single 750/65R26

Rear Axle - Single 750/65R26 w/ 40bu
Rear Axle - Single 800/65R32

Rear Axle - Dual 710/70R38

Pintle and Heavy Clevis Hitches

Rear Hitch Package

Rear Hitch - JD C850 - 12x8 Axle
Rear Hitch - JD C850 - 12x8 Axle - Extended Rails
Rear Hitch - Hydraulic Hose and Coupler Support
Rear Hitch - JD C850 - 8x6 Axle

Rear Hitch - Liquid Cart

Lift Kit Bundles

Wheels, Hubs, and Cylinders

SEED YY) MASTER.

N O W =

13
15
17
19
21
23
25
27
29
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70
72
74
76




Table of Contents SEED ﬁ MASTER.

Standard Manifold Distribution - Seed 78
Standard Manifold Distribution - Fertilizer 80
Quick Hose Disconnect Dual Shoot - 10 Zone 82
Quick Hose Disconnect Single Shoot - 10 Zone 84
2-1/2“ Delivery Hose Hitch Disconnect - T/B Nova Dual Shoot 86
2-1/2“ Delivery Hose Hitch Disconnect - T/B Nova Single Shoot 88
J-Pipes Layout Dual Shoot 90
J-Pipes Layout Single Shoot 91
Pipe Holders Dual & Single Shoot 92
Compressed Air System 94
Main Hydraulic Block 96
Main Hydraulic Block 98
Smart Openers Hydraulic Manifold 100
Main Hydraulic Block - SMD with E-Series 102
Opener Hydraulic Block - SMD with E-Series 104
M50-60 Hydraulic Schematic Smart Openers 106
M70-80 Hydraulic Schematic Smart Openers 108
Wide M Hydraulic Schematic Smart Openers 110
Hydraulic Schematic Non-Smart Opener Spacing Locks for M80 Toolbar 112
Opener Spacing Locks for Std Toolbar Hydraulic Schematic 114
Wing Cylinder Layout - Standard Frame 116
Wing Cylinder Layout - M-Fold Frame 117
Std 3-plex Wing Fold Hydraulic Schematic 118
Wide 3-plex Wing Fold Hydraulic Schematic 120
STD 5-Plex Wing Fold Hydraulic Schematic 122
M50 Wing Fold 124
M60 Wing Fold 126
M70 Wing Fold 128
Wide M80 Wing Fold 130
M80CT Wing Fold 132
M90 Wing Fold 134
Hydraulic Schematic - Auto Lift Kit 136
Hydraulic Schematic - Smart Openers Add-on 138
Auto Zone Command Air Compressor Tank 140
Electrical Schematic Air Compressor 142
Wire Harness - Clearance Light 144
Viper 4+ In-Cab Kit 146
ISO Toolbar (ISO Cart Ready) 147

ISO UltraPro Il 360 148




Table of Contents SEED ﬁ MASTER.

ISO UPII 360 with Nova 780 149
4012CT - 3 Plex Frame Layout 150
5010CT - 5 Plex Frame Layout 151
5010CT - 3 Plex Frame Layout 152
5012CT - 5 Plex Frame Layout 153
5012CT - 3 Plex Frame Layout 154
6010CT - 5 Plex Frame Layout 155
6012CT - 5 Plex Frame Layout 156
7010CT - 5 Plex Frame Layout 157
7012CT - 5 Plex Frame Layout 158
7015CT - 5 Plex Frame Layout 159
8012 Wide M - 5 Plex Frame Layout 160
8012CT - 5 Plex Frame Layout 161
8015CT - 5 Plex Frame Layout 162
8015 Wide M - 5 Plex Frame Layout 163

9012 Wide M - 5 Plex Frame Layout 164




Standard Fastloc Opener

Description Item Qty. Description
1 1 250000 BOLT, HEX 1/2 X 2 1/4 IN GR5 PL 40 1 404170 ASSY, SEED KNIFE - DUAL PRODUCT - STD. - BLK
2 1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL 41 1 417801 WASHER, 1/8 IN - DEPTH PIVOT - UHMW
3 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL 42 1 417803 WASHER, 1/8 IN - RESIDUE WHEEL - UHMW
4 1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL 43 1 D400191 HANGER - OPENER - CTR - D BLK
5 3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL 44 1 D400230 ARM MAIN - D BLK
6 1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL 45 1 D400231 UHMW HOLDER CLAMP - D BLK
7 4 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL 46 1 D400233 FERT TRIP - D BLK
8 1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL 47 1 D400235 TRIP WASHER - D BLK
9 2 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL 48 1 D400237 SEED KNIFE HOLDER - D BLK
10 1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL 49 1 D401325 PACKER ARM - RH - FL - D BLK
11 3 250401 NUT, FLANGE - 1/2 UNC PL 50 1 D401326 PACKER MOUNT - RH - FL - D BLK
12 5 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL 51 1 D404100  ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
13 2 250451 NUT, HEX 3/4 UNC GR5 PL 52 1 D417821 WASHER - SRT - D BLK
14 7 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL 53 1 X401327 FASTLOC DEPTH ADJUST PLATE - RH - PLATED
15 1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL 54 1 X401331 STD OPENER - DEPTH ADJUST - RH - PLATED
16 2 250550 WASHER, FLAT 5/8 IN GR8 PL 502C 1 250204 BOLT, U-SQ - 3/4 UNC X4 ID X8 IN -2 IN THD - GR8 PL
17 2 250551 WASHER, FLAT 3/4 IN PL 592F 1 259250 DECAL, SM ICON - OPENER
18 9 250552 WASHER, FLAT 3/4IN GR8 PL J01¢8 1 400185 BDL, OPENER CYL HDW - SEEDMASTER
19 1 250555 WASHER, FLAT - 1/2 IN - GR8 - PL J024 1 400245 STRAP, NYLON - HOSE HOLDER
20 1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
21 1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
22 1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
23 2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
24 1 255082-1 ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
25 1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
26 1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
27 1 259251 DECAL, FASTLOC DEPTH ADJUST - STD
28 1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
29 1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
30 2 400232 PAD, WEAR 1/4 IN - UHMW
31 2 400234-1 WASHER, TRIP 1/4 IN - UHMW
32 1 400236-4  SHEET, FRMD 10 GA - RESIDUE DEFLECTOR - STAINLESS
33 4 400241-2 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
34 2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
35 1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
36 1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
37 1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS
38 1 401338 WASHER, DEPTH ADJUST 1/4 IN - UHMW
39 2 401347 SHEET, 16 GA - WASHER - STD OPENER - SS




SEED YWMASTER.

Standard Fastloc Opener
Part Number: 400030
Used on Left Side of Toolbar

HANGING BRACKET U-BOLT
REPLACEMENT 250204

OPENER CYLINDER HARDWARE
REPLACEMENT BAG 400185

OPENER HANGING BRACKET

PART #D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT

PART # A510390 PART # A510320
SINGLE SHOOT DUAL SHOOT

PACKER WHEEL DETAIL

Standard Fastloc Opener — 2 —




Standard QT Fastloc Opener

Description Item Qty. Description
1 1 250000 BOLT, HEX 1/2 X 2 1/4 IN GR5 PL 40 1 404170 ASSY, SEED KNIFE - DUAL PRODUCT - STD. - BLK
2 1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL 41 1 417801 WASHER, 1/8 IN - DEPTH PIVOT - UHMW
3 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL 42 1 417803 WASHER, 1/8 IN - RESIDUE WHEEL - UHMW
4 1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL 43 1 D400191 HANGER - OPENER - CTR - D BLK
5 3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL 44 1 D400230 ARM MAIN - D BLK
6 1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL 45 1 D400231 UHMW HOLDER CLAMP - D BLK
7 4 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL 46 1 D400235 TRIP WASHER - D BLK
8 1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL 47 1 D400237 SEED KNIFE HOLDER - D BLK
9 2 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL 48 1 D400484 FERT TRIP - QT100 - D BLK
10 1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL 49 1 D401325 PACKER ARM - RH - FL - D BLK
11 3 250401 NUT, FLANGE - 1/2 UNC PL 50 1 D401326 PACKER MOUNT - RH - FL - D BLK
12 5 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL 51 1 D404100  ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
13 2 250451 NUT, HEX 3/4 UNC GR5 PL 52 1 D417821 WASHER - SRT - D BLK
14 7 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL 53 1 X401327 FASTLOC DEPTH ADJUST PLATE - RH - PLATED
15 1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL 54 1 X401331 STD OPENER - DEPTH ADJUST - RH - PLATED
16 2 250550 WASHER, FLAT 5/8 IN GR8 PL 502C 1 250204 BOLT, U-SQ - 3/4 UNC X4 ID X8 IN -2 IN THD - GR8 PL
17 2 250551 WASHER, FLAT 3/4 IN PL 592F 1 259250 DECAL, SM ICON - OPENER
18 9 250552 WASHER, FLAT 3/4IN GR8 PL J01¢8 1 400185 BDL, OPENER CYL HDW - SEEDMASTER
19 1 250555 WASHER, FLAT - 1/2 IN - GR8 - PL J024 1 400245 STRAP, NYLON - HOSE HOLDER
20 1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
21 1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
22 1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
23 2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
24 1 255082-1 ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
25 1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
26 1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
27 1 259251 DECAL, FASTLOC DEPTH ADJUST - STD
28 1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
29 1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
30 2 400232 PAD, WEAR 1/4 IN - UHMW
31 2 400234-1 WASHER, TRIP 1/4 IN - UHMW
32 1 400236-4  SHEET, FRMD 10 GA - RESIDUE DEFLECTOR - STAINLESS
33 4 400241-2 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
34 2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
35 1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
36 1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
37 1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS
38 1 401338 WASHER, DEPTH ADJUST 1/4 IN - UHMW
39 2 401347 SHEET, 16 GA - WASHER - STD OPENER - SS




SEED YWMASTER.

Standard QT Fastloc Opener
Part Number: 400036
Used on Left Side of Toolbar

HANGING BRACKET U-BOLT
REPLACEMENT 250204

OPENER CYLINDER HARDWAR
-

REPLACEMENT BAG 400185 _

NOTE: PART NUMBERED BALLOONS ARE NOT INCLUDED WITH THIS BUNDLE

)
|

PART #D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT

PART # A510390 PART # A510320
SINGLE SHOOT ~ DUAL SHOOT

PACKER WHEEL DETAIL

Standard QT Fastloc Opener — 4 -




Mirrored Fastloc Opener

Description Item Qty. Description
1 1 250000 BOLT, HEX 1/2 X 2 1/4 IN GR5 PL 40 1 404171 ASSY, SEED KNIFE - DUAL SEED HOSE - LH - BLK
2 1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL 41 1 417801 WASHER, 1/8 IN - DEPTH PIVOT - UHMW
3 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL 42 1 417803 WASHER, 1/8 IN - RESIDUE WHEEL - UHMW
4 1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL 43 1 D400191 HANGER - OPENER - CTR - D BLK
5 3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL 44 1 D400230 ARM MAIN - D BLK
6 1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL 45 1 D400231 UHMW HOLDER CLAMP - D BLK
7 4 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL 46 1 D400233 FERT TRIP - D BLK
8 1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL 47 1 D400235 TRIP WASHER - D BLK
9 2 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL 48 1 D400237 SEED KNIFE HOLDER - D BLK
10 1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL 49 1 D401339 PACKER ARM - LH - FL - D BLK
11 3 250401 NUT, FLANGE - 1/2 UNC PL 50 1 D401340 PACKER MOUNT - LH - FL - D BLK
12 5 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL 51 1 D404100  ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
13 2 250451 NUT, HEX 3/4 UNC GR5 PL 52 1 D417821 WASHER - SRT - D BLK
14 7 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL 53 1 X401341 FASTLOC DEPTH ADJUST PLATE - LH - PLATED
15 1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL 54 1 X401342 STD OPENER - DEPTH ADJUST - LH - PLATED
16 2 250550 WASHER, FLAT 5/8 IN GR8 PL 502C 1 250204 BOLT, U-SQ - 3/4 UNC X4 ID X8 IN -2 IN THD - GR8 PL
17 2 250551 WASHER, FLAT 3/4 IN PL 592F 1 259250 DECAL, SM ICON - OPENER
18 9 250552 WASHER, FLAT 3/4IN GR8 PL J01¢8 1 400185 BDL, OPENER CYL HDW - SEEDMASTER
19 1 250555 WASHER, FLAT - 1/2 IN - GR8 - PL J024 1 400245 STRAP, NYLON - HOSE HOLDER
20 1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
21 1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
22 1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
23 2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
24 1 255082-1 ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
25 1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
26 1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
27 1 259252 DECAL, FASTLOC DEPTH ADJUST - MIRROR
28 1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
29 1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
30 2 400232 PAD, WEAR 1/4 IN - UHMW
31 2 400234-1 WASHER, TRIP 1/4 IN - UHMW
32 4 400241-2 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
33 1 400246 PLATE, FRMD 10GA S.S. - DEFLECTOR MIRROR
34 2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
35 1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
36 1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
37 1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS
38 1 401338 WASHER, DEPTH ADJUST 1/4 IN - UHMW
39 2 401347 SHEET, 16 GA - WASHER - STD OPENER - SS




SEED YWMASTER.

Mirrored Fastloc Opener
Part Number: 400031
Used on Right Side of Toolbar

400056 FLIPPED LH MIRROR OPENER
USED ON MAIN FRAME 10" MACHINES
SEE 10" FRAME LAYOUTS FOR REFERENCE

HANGING BRACKET U-BOLT
REPLACEMENT 250204

PART #D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT

OPENER CYLINDER HARDWARE
REPLACEMENT BAG 400185

PART # A510400 PART # A510330
SINGLE SHOOT DUAL SHOOT

Mirrored Fastloc Opener — 6 —




Mirrored QT Fastloc Opener

Description Item Qty. Description
1 1 250000 BOLT, HEX 1/2 X 2 1/4 IN GR5 PL 40 1 404171 ASSY, SEED KNIFE - DUAL SEED HOSE - LH - BLK
2 1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL 41 1 417801 WASHER, 1/8 IN - DEPTH PIVOT - UHMW
3 1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL 42 1 417803 WASHER, 1/8 IN - RESIDUE WHEEL - UHMW
4 1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL 43 1 D400191 HANGER - OPENER - CTR - D BLK
5 3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL 44 1 D400230 ARM MAIN - D BLK
6 1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL 45 1 D400231 UHMW HOLDER CLAMP - D BLK
7 4 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL 46 1 D400235 TRIP WASHER - D BLK
8 1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL 47 1 D400237 SEED KNIFE HOLDER - D BLK
9 2 250104 BOLT, CARRIAGE - 1/2 X 1 1/2IN UNC GR5 PL 48 1 D400484 FERT TRIP - QT100 - D BLK
10 1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL 49 1 D401339 PACKER ARM - LH - FL - D BLK
11 3 250401 NUT, FLANGE - 1/2 UNC PL 50 1 D401340 PACKER MOUNT - LH - FL - D BLK
12 5 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL 51 1 D404100  ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
13 2 250451 NUT, HEX 3/4 UNC GR5 PL 52 1 D417821 WASHER - SRT - D BLK
14 7 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL 53 1 X401341 FASTLOC DEPTH ADJUST PLATE - LH - PLATED
15 1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL 54 1 X401342 STD OPENER - DEPTH ADJUST - LH - PLATED
16 2 250550 WASHER, FLAT 5/8 IN GR8 PL 502C 1 250204 BOLT, U-SQ - 3/4 UNC X4 ID X8 IN -2 IN THD - GR8 PL
17 2 250551 WASHER, FLAT 3/4 IN PL 592F 1 259250 DECAL, SM ICON - OPENER
18 9 250552 WASHER, FLAT 3/4IN GR8 PL J01¢8 1 400185 BDL, OPENER CYL HDW - SEEDMASTER
19 1 250555 WASHER, FLAT - 1/2 IN - GR8 - PL J024 1 400245 STRAP, NYLON - HOSE HOLDER
20 1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
21 1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
22 1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
23 2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
24 1 255082-1 ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
25 1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
26 1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
27 1 259252 DECAL, FASTLOC DEPTH ADJUST - MIRROR
28 1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
29 1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
30 2 400232 PAD, WEAR 1/4 IN - UHMW
31 2 400234-1 WASHER, TRIP 1/4 IN - UHMW
32 4 400241-2 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
33 1 400246 PLATE, FRMD 10GA S.S. - DEFLECTOR MIRROR
34 2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
35 1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
36 1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
37 1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS
38 1 401338 WASHER, DEPTH ADJUST 1/4 IN - UHMW
39 2 401347 SHEET, 16 GA - WASHER - STD OPENER - SS




SEED YWMASTER.

Mirrored QT Fastloc Opener
Part Number: 400037
Used on Right Side of Toolbar

400056 FLIPPED LH MIRROR OPENER
USED ON MAIN FRAME 10" MACHINES
SEE 10" FRAME LAYOUTS FOR REFERENCE

HANGING BRACKET U-BOLT
REPLACEMENT 250204

PART #D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT
OPENER CYLINDER HARDWARE
REPLACEMENT BAG 400185

PART #A510400 PART # A510330
SINGLE SHOOT DUAL SHOOT

PACKER WHEEL DETAIL

NOTE: PART NUMBERED BALLOONS ARE NOT INCLUDED WITH THIS BUNDLE

Mirrored QT Fastloc Opener




Standard Inline Opener

Description
1 250000 BOLT, HEX 1/2 X2 1/4 IN GR5 PL
1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL
1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL
3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL
1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL
2 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL
1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
1 250142 BOLT, CARRIAGE - 3/4 X2 1/2 IN UNC GR5 PL
1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL
3 250401 NUT, FLANGE - 1/2 UNC PL
3 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL
2 250451 NUT, HEX 3/4 UNC GR5 PL
8 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL
2 250550 WASHER, FLAT 5/8 IN GR8 PL
2 250551 WASHER, FLAT 3/4 IN PL
10 250552 WASHER, FLAT 3/4IN GR8 PL
1 250555 WASHER, FLAT - 1/2IN - GR8 - PL
1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
1 255082-1  ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
2 258741 BOLT, CARRIAGE - 1/2 X 2 UNC GR5 PL
1 259251 DECAL, FASTLOC DEPTH ADJUST - STD
1 400025 PLATE, 10GA SS - FERT LEG SUP - STD
1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
2 400232 PAD, WEAR 1/4 IN - UHMW
2 400234-1  WASHER, TRIP 1/4 IN - UHMW
4 400241-2  BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
1 400999 ASSY, SEED KNIFE - INLINE OFFSET LEFT - BLK
1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS

Item Qty.

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

502¢

5925

2018

2024

401338
401347
417801
417803
D400167
D400191
D400230
D400231
D400235
D401150
D401151
D401152
D404100
D417821
X401327
X401331
250204
259250
400185
400245

Description

WASHER, DEPTH ADJUST 1/4 IN - UHMW

SHEET, 16 GA - WASHER - STD OPENER - SS

WASHER, 1/8 IN - DEPTH PIVOT - UHMW

WASHER, 1/8 IN - RESIDUE WHEEL - UHMW

PLATE, FERT TRIP 1/2 IN - RESIDUE - QT100 - D BLK
HANGER - OPENER - CTR - D BLK

ARM MAIN - D BLK

UHMW HOLDER CLAMP - D BLK

TRIP WASHER - D BLK

PLATE, FRMD 1/2 IN - INLINE PACKER MOUNT - RH - FL - D BLK
PLATE, FRMD 5/8 IN - INLINE PACKER ARM - RH - FL - D BLK
PLATE, FRMD 5/8 IN - INLINE SEED KNIFE HOLDER - RH - FL - D BLK
ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
WASHER - SRT - D BLK

FASTLOC DEPTH ADJUST PLATE - RH - PLATED

STD OPENER - DEPTH ADJUST - RH - PLATED

BOLT, U-SQ-3/4 UNC X4 ID X8IN-2IN THD - GR8 PL
DECAL, SM ICON - OPENER

BDL, OPENER CYL HDW - SEEDMASTER

STRAP, NYLON - HOSE HOLDER




SEED YWMASTER.

Standard Inline Opener
Part Number: 400014

HANGING BRACKET U-BOLT
REPLACEMENT 250204

OPENER CYLINDER HARDWARE
REPLACEMENT BAG 400185

PART # D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT

SR B
D419705 IS ONLY INCLUDED

WITH 400680 BUNDLE

NOTE: PART NUMBERED BALLOONS ARE NOT INCLUDED WITH THIS BUNDLE PACKER WHEEL DETAIL

Standard Inline Opener — 10




Mirrored Inline Opener

Description
1 250000 BOLT, HEX 1/2 X2 1/4 IN GR5 PL
1 250003 BOLT, HEX 3/4 X 2 1/2 UNC GR5 PL
1 250004 BOLT, HEX 3/4 X 2 3/4 UNC GR5 PL
1 250025 BOLT, HEX 3/4 X 4 UNC GR5 PL
3 250026 BOLT, HEX 3/4 X 3 1/4 UNC GR5 PL
1 250049 BOLT, HEX 3/4 X 4 1/4 UNC GR5 PL
2 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL
1 250101 BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
1 250142 BOLT, CARRIAGE - 3/4 X2 1/2 IN UNC GR5 PL
1 250155 BOLT, HEX 5/8 X 4 UNC GR8 PL
3 250401 NUT, FLANGE - 1/2 UNC PL
3 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL
2 250451 NUT, HEX 3/4 UNC GR5 PL
8 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
1 250511 NUT, LOCK 5/8 UNC - STOVER - GR8 PL
2 250550 WASHER, FLAT 5/8 IN GR8 PL
2 250551 WASHER, FLAT 3/4 IN PL
10 250552 WASHER, FLAT 3/4IN GR8 PL
1 250555 WASHER, FLAT - 1/2IN - GR8 - PL
1 250601 BUSH, 1 1/20D X 1 1/4ID X 7/8 IN - CONNEX
1 250604 BUSH, 1 1/20D X 1 1/4ID X 1 1/8 IN - CONNEX
1 250724 RETAINING RING EXTERNAL - HEAVY DUTY 1IN
2 250862 RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
1 255082-1  ASSY, TIRE - OTICO - FARMFLEX - BLACK - 400 X 116MM - TIRE-IN-TIRE
1 257399 SPRING, COMPRESSION - 3.69 IN LONG X .953 OD X .711 ID X .121 WIRE
1 258500 CYL, HYD 1 3/4 X4 IN - OPENER
2 258741 BOLT, CARRIAGE - 1/2 X 2 UNC GR5 PL
1 259252 DECAL, FASTLOC DEPTH ADJUST - MIRROR
1 400024 SHEET, 10 GA - FERT LEG SUP, RH - SS
1 400202 ASSY, FERT KNIFE - EXTENDED WEAR - BLK
1 400222 BUSH, PIVOT SPACER 1 1/40D X .77ID X 1.25 IN
2 400232 PAD, WEAR 1/4 IN - UHMW
2 400234-1  WASHER, TRIP 1/4 IN - UHMW
4 400241-2  BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
2 400581 BUSH, CYL SPACER 1.124 OD X .77ID X .9 IN
1 401335 PAD, DEPTH ADJUST - 1/4 IN - UHMW
1 401336 WASHER, 3/8 IN - DEPTH PIVOT - UHMW
1 401337 SHEET, 14 GA - WASHER - STD OPENER - SS
1 401338 WASHER, DEPTH ADJUST 1/4 IN - UHMW

Item Qty.

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

502¢

5925

2018

2024

RGNS\ G\ OO O O OO O O U (I (I (I G

401347
417801
417803
D400167
D400191
D400230
D400231
D400235
D401153
D401154
D401155
D404100
D417821
X401341
X401342
400998
250204
259250
400185
400245

Description

SHEET, 16 GA - WASHER - STD OPENER - SS
WASHER, 1/8 IN - DEPTH PIVOT - UHMW

WASHER, 1/8 IN - RESIDUE WHEEL - UHMW

PLATE, FERT TRIP 1/2 IN - RESIDUE - QT100 - D BLK
HANGER - OPENER - CTR - D BLK

ARM MAIN - D BLK

UHMW HOLDER CLAMP - D BLK

TRIP WASHER - D BLK

PFL-F,1/2IN-INLN PCKR LH-FL

PFL-F,5/8IN-IL PACKER-LH-FL

PFL-F,5/8IN-IL KNIFE-LH-FL

ASSY, OPENER PACKER HUB (10.9 BOLT/350FT LB) - D BLK
WASHER - SRT - D BLK

FASTLOC DEPTH ADJUST PLATE - LH - PLATED
STD OPENER - DEPTH ADJUST - LH - PLATED
ASSY, SEED KNIFE - INLINE OFFSET RIGHT - BLK
BOLT, U-SQ-3/4 UNC X4 ID X8IN-2IN THD - GR8 PL
DECAL, SM ICON - OPENER

BDL, OPENER CYL HDW - SEEDMASTER

STRAP, NYLON - HOSE HOLDER

11




SEED YWMASTER.

Mirrored Inline Opener
Part Number: 400015
Used on Right Side of Toolbar

HANGING BRACKET U-BOLT
REPLACEMENT 250204

400056 FLIPPED LH MIRROR OPENER
USED ON MAIN FRAME 10" MACHINES
SEE 10" FRAME LAYOUTS FOR REFERENCE

OPENER CYLINDER HARDWARE
REPLACEMENT BAG 400185

PART # D400196 PART # D400201
LEFT HAND RIGHT HAND

PRODUCT BOOT

PART # A510400 PART # A510330
SINGLE SHOOT DUAL SHOOT

D419705 ONLY INCLUDED WITH 400680 BUNDLE

NOTE: PART NUMBERED BALLOONS ARE NOT INCLUDED WITH THIS BUNDLE PACKER WHEEL DETAIL

Mirrored Inline Opener 12




Paired Row Seed Knife Bundle

Description Item Qty. Part No.

2 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL

2 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL

1 400997 ASSY, SEED KNIFE - PAIRED ROW 3 IN - BLK

1 D419705  PLATE, 3/8 IN - PACKER WHEEL SPACER - D BLK

1 D401152  PLATE, FRMD 5/8 IN - INLINE SEED KNIFE HOLDER - RH - FL - D BLK

Description

13




SEED Y MASTER.

Paired Row Seed Knife Bundle
Part No. 400680

- - <

~
~

- N N
NN
N
~ \/%\
NN
o~ AN
~ ~ N
~ B3N

INSCEE S N NOTE: D401152 IS NOT
\ Y INCLUDED IN THIS BUNDLE
. R BUT PICTURED FOR
' R MOUNTING PURPOSES

Paired Row Seed Knife Bundle o 14 —




Inline Offset Seed Knife Bundle

Description Item Qty. Part No.

2 250100 BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL

2 250404 NUT, FLANGE - 3/8 UNC - GR 8 PL

1 400999 ASSY, SEED KNIFE - INLINE OFFSET LEFT - BLK

1 D401152  PLATE, FRMD 5/8 IN - INLINE SEED KNIFE HOLDER - RH - FL - D BLK

Description

15




Inline Offset Seed Knife Bundl
Part No. 400772

NOTE: D401152 IS NOT
INCLUDED IN THIS BUNDLE
BUT PICTURED FOR
MOUNTING PURPOSES

SEED Y MASTER.

Inline Offset Seed Knife Bundle




Packer Hub Bundile

1 250132
1 250501
1 250552
3 250727
5 253037
1 253043
5 253044
1 404104-1
1 404115
1 404120-2
1 X404104
1 X404105
1 404100-3
0 404745

Description Item Qty.

BOLT, HEX 3/4 X 4 1/2 UNC GR8 PL

NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
WASHER, FLAT 3/4IN GR8 PL

BEARING, BALL - 6305-2RLYD - PEER

NUT, WHEEL - 1/2 UNF CONE

SEAL, GREASE - HUB - OPENER PACKER HUB
STUD, WHEEL - 1/2"-20 UNF - PACKER HUB

BUSH, SPACER - INNER PACKER HUB

HUB, PACKER WHEEL - CASTING

PLATE, PACKER WHEEL-CAST-YEL-C/W STUDS & NUTS
BUSH, SPACER - INNER - PACKER HUB - PLATED
BUSH, SPACER - OUTER - PACKER HUB - PLATED
BDL, OPENER PACKER HUB ASSY

KIT - PACKER HUB BEARING AND SEAL UPDATE

Part No.

Description

17




SEED Y MASTER.

Packer Hub Bundle
Part Number: 404100-3

\¢ SOLD AS A COMPLETE ASSEMBLY
CASTINGS NOT SOLD SEPARATELY

TORQUE TO 350Ft.Ik
SECURE WITH LOCTITE 242

\ h
@ USE BEARING AND SEAL
REPLACEMENT KI1 404745

Packer Hub Bundle - 18




Front Hitch Bundile

2 407264
1 407255
1 404300
1 407269
4 250003
4 250201
8 250007
8 250452
8 250553
1 250032
4 250554
4 250457
2 250612
2 250730
3 250133
7 250208
2 401685
2 400737
1 400319-1
1 254503
14 250401
1 407267
1 407275
5 404312
1 403130
1 404289
1 407271-2
6 407272
250106
250403
1 407270-2
250552
250451
2 250577
2 250504
1 254515

Description Item Qty.

WELD, SIDE A-FRAME - WITHOUT SMART HITCH
CROSS TUBE ASSY

ADJUSTABLE JACK PLATE

TUBE, SAFETY CHAIN BUSHING -2 X .438 X 1 11/16 - PL
BOLT, HEX 3/4 X2 1/2 UNC GR5 PL

BOLT, U-SQ-3/4 UNC X4 IDX6IN-2INTHD - GR5 PL
BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

NUT, HEX - 7/8 UNC PL

WASHER, FLAT 7/8IN GR8 PL

BOLT, HEX 1 X4 IN UNC GR5 PL

WASHER, FLAT - 1 IN GR8 PL

NUT, HEX 1 UNC GR5 PL

BUSH, 2 1/20D X 2ID X 1 1/2 IN - CONNEX

GREASE FITTING - 90 DEG - 1/8 NPT

BOLT, HEX 1 X 4 3/4 UNC GR58 PL

BOLT, U-SQ-1/2UNC X4 IDX5IN-2IN THD - GR8 PL
BDL, ELEC CONNECT HOUSING - FRONT HITCH
ASSY, HINGE PIN - GREASED - PLATE

BDL, HOSE HOLDER - FRT HITCH

HITCH JACK - 5000 LB - SIDE WIND - W/OUTER BUSHING
NUT, FLANGE - 1/2 UNC PL

PLATE, HOSE SUPPORTS 1/4 IN

BDL, CLAMP BLOCKS - HYD HOSE - TXB

PLATE, 1/4 IN HOSE HOLDER U-BOLT TAB
BDL,TOOLBOX - DRILL, MOUNTED

WELD, FRT TONGUE MOUNT - BULL PULL

SHEET, 12 GA FRMD BACK HOSE HOLDER - OPEN - BLK
SHEET, FRMD 12 GA - HOSE HOLDER STRAP - BLK
BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL

NUT, FLANGE - 5/16 UNC PL

SHEET, 12 GA FRMD HOSE HOLDER - OPEN
WASHER, FLAT 3/4IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

BOLT, HEX 1/2 X 4 IN UNC GR5 PL

NUT, LOCK - 1/2 UNC - STOVER - PL

HITCH, ARTICULATING BALL - BULL PULL - CAT 4

Description

19




SEED YWMASTER.

INSTALL SECOND PANEL

Front Hitch Bundle

401685 IN THIS LOCATION

IF REQUIRED

Part Number: 407263

20

INSTALL 254515 (CATEGORY 4)
OR 254516 (CATEGORY 5) AS

INCLUDED IN BO

Front Hitch Bundle




Front Hitch Bundile

2 407264
1 407255
1 404300
1 407269
4 250003
4 250201
8 250007
8 250452
8 250553
1 250032
4 250554
4 250457
2 250612
2 250730
3 250133
7 250208
2 401685
2 400737
1 400319-1
1 254503
14 250401
1 407267
1 407275
5 404312
1 403130
1 404289
1 407271-2
6 407272
250106
250403
1 407270-2
250552
250451
2 250577
2 250504
1 254515

Description Item Qty.

WELD, SIDE A-FRAME - WITHOUT SMART HITCH
CROSS TUBE ASSY

ADJUSTABLE JACK PLATE

TUBE, SAFETY CHAIN BUSHING -2 X .438 X 1 11/16 - PL
BOLT, HEX 3/4 X2 1/2 UNC GR5 PL

BOLT, U-SQ-3/4 UNC X4 IDX6IN-2INTHD - GR5 PL
BOLT, HEX 7/8 X 2 1/2 UNC GR5 PL

NUT, HEX - 7/8 UNC PL

WASHER, FLAT 7/8IN GR8 PL

BOLT, HEX 1 X4 IN UNC GR5 PL

WASHER, FLAT - 1 IN GR8 PL

NUT, HEX 1 UNC GR5 PL

BUSH, 2 1/20D X 2ID X 1 1/2 IN - CONNEX

GREASE FITTING - 90 DEG - 1/8 NPT

BOLT, HEX 1 X 4 3/4 UNC GR58 PL

BOLT, U-SQ-1/2UNC X4 IDX5IN-2IN THD - GR8 PL
BDL, ELEC CONNECT HOUSING - FRONT HITCH
ASSY, HINGE PIN - GREASED - PLATE

BDL, HOSE HOLDER - FRT HITCH

HITCH JACK - 5000 LB - SIDE WIND - W/OUTER BUSHING
NUT, FLANGE - 1/2 UNC PL

PLATE, HOSE SUPPORTS 1/4 IN

BDL, CLAMP BLOCKS - HYD HOSE - TXB

PLATE, 1/4 IN HOSE HOLDER U-BOLT TAB
BDL,TOOLBOX - DRILL, MOUNTED

WELD, FRT TONGUE MOUNT - BULL PULL

SHEET, 12 GA FRMD BACK HOSE HOLDER - OPEN - BLK
SHEET, FRMD 12 GA - HOSE HOLDER STRAP - BLK
BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL

NUT, FLANGE - 5/16 UNC PL

SHEET, 12 GA FRMD HOSE HOLDER - OPEN
WASHER, FLAT 3/4IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

BOLT, HEX 1/2 X 4 IN UNC GR5 PL

NUT, LOCK - 1/2 UNC - STOVER - PL

HITCH, ARTICULATING BALL - BULL PULL - CAT 4

Description

21




SEED YWMASTER.

DETAIL D
SCALE 1:8

Front Hitch Bundle
Part Number: 407263

DETAIL C
SCALE1:8

DETAIL G
SCALE 1:10

DETAIL F
SCALE 1:12

DETAILE

&

N

DETAIL A
SCALE1:8

22

Front Hitch Bundle




Front Hitch Hose Holder

Description Item Qty. Part No. Description
1 1 400320-6  ASSY, HOSE HOLDER - FRT HITCH - BLK

2 1 400421-1 PLATE, 1/4 IN - HOSE HOLDER - BLK

3 1 400327-1  ASSY, LOCK BAR - HOSE HOLDER - BLK
4 1 400422-1 SHEET, 10 GA - ISO BULKHEAD - BLK

5 4 250122 BOLT, HEX 1/4 X 3/4 IN GR5 PL

6 1 250600 PIN, SPRING - 5/16 X2 1/2 IN - PL

7 4 250458 NUT, HEX - 1/4 UNC PL

8 1 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

9 1 250033 BOLT, HEX 1/4 X 1 IN GR5 PL

10 3 250559 WASHER, FLAT - 1/4 IN PL

1" 1 250594 PIN, QUICK/LOCK - 1/4 X 1 3/4 IN EFF - ROUND
12 1 250554 WASHER, FLAT - 1IN GR8 PL

23




Front Hitch Hose Holder
Part Number: 400319-1

Nt

%

Q

Q
.-
-
.-

/@

/@

SEED Y MASTER.

Front Hitch Hose Holder




Front Hitch Walkway

1 502100-1
1 502125
2 502118
2 502117
6 501080
2 502123-1
2 502124-1
2 500780
4 250001
32 250453
64 250557
32 250036
2 250201
4 250451
4 250552
2 250100
4 250400
12 250555
4 250504

Description Qty.

ASSY, PLATFORM - FRONT CANOLA TANK

ASSY, HAND RAIL - WALKWAY - FRONT HITCH - BLK

SHEET, FRMD 10GA - L.H. - WALKWAY - FRT CANOLA TANK - BLK
SHEET, FRMD 10GA - R.H. - WALKWAY - FRT CANOLA TANK - BLK
ASSY, STAIR TREAD - 7 1/4 X 20 31/32 - BLK

SHEET, FRMD 10GA - BUMP - L.H. - WALKWAY - FRT CANOLA - BLK
SHEET, FRMD 10GA - BUMP - R.H. - WALKWAY - FRT CANOLA - BLK
ASSY, REAR STAIR BRACE - NOVA XP 820

BOLT, HEX 1/2 X 1 1/2 IN GR5 PL

NUT, HEX - 3/8 UNC PL

WASHER, FLAT - 3/8 IN GR8 PL

BOLT, HEX 3/8 X 1 IN GR5 PL

BOLT, U-SQ-3/4 UNC X4 IDX6IN-2INTHD - GR5 PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

BOLT, CARRIAGE - 3/8 X 1 1/2IN UND GR5 PL

NUT, FLANGE - 3/8 UNC PL

WASHER, FLAT - 1/2IN - GR8 - PL

NUT, LOCK - 1/2 UNC - STOVER - PL

Description

25




SEED YWMASTER.

Front Hitch Walkway
Part Number: 502095

USE HARDWARE BAG # 502096

NOTE: MOUNT CHAIN BETWEEN THESE TWO NUT
CUT AS PER REQUIRED SIZE PART # 254561

Front Hitch Walkway — 26 —




Frame Hose Holders

1 405348
405353
405362
405358
405360
405365
400324-2
407267
404312
250249
250400
250250
250217
250559
250458
258390
258392
250038
259840
250072
250557
250508
250208
250401
250202
250552
250451
258396
405369
405371
405372
405375
250224
258394
250073
250453
250140
250231
500370-3

AN 2N BEBNONNOWWOWODNN-=2NO®O-= =2 3 3 a2 a8

a
o o

N A 2 a4 AN a2

Description Item Qty.
WELD, ACT WING BRACE HYD HOSE MNT - BLK 40 1
WELD, BRIDAL WING BRACE HYD HOSE MNT 41 1
WELD, BOLT ON WIRE LOOPS - XEED - BLK 42 2
WELD, FR BEAM HOSE GUIDE - LEFT - BLK 43 1

WELD, FR BEAM INSIDE HOSE GUIDE

WELD, BOLT ON TRIPLE WIRE HOLDER - VERT
SHEET, 10 GA - TOP CLAMP - HOSE

PLATE, HOSE SUPPORTS 1/4 IN

PLATE, 1/4 IN HOSE HOLDER U-BOLT TAB

BOLT, U-SQ-3/8 UNC X4 ID X7 IN -

NUT, FLANGE - 3/8 UNC PL

BOLT, U-SQ-3/8UNC X8IDX71/2IN-2IN

BOLT, U-SQ - 1/4 UNC X 8ID X 5 IN - GR5 PL

WASHER, FLAT - 1/4 IN PL

NUT, HEX - 1/4 UNC PL

HALF HOSE CLAMP - 2 HALVES - 1/2" HOSE - 322/22
HOSE CLAMP - COVER PLATE - TCP-3

BOLT, HEX 5/16 X 1 1/4 IN GR5 PL

CLAMP, UHMW 1 IN - HYD HOSE - 0.500 X 5/

BOLT, HEX 3/8 X 3 IN GR5 PL

WASHER, FLAT - 3/8 IN GR8 PL

NUT, LOCK - 3/8 UNC - NYLOC - PL

BOLT, U-SQ-1/2UNC X4 IDX5IN-2INTHD - GR8 PL
NUT, FLANGE - 1/2 UNC PL

BOLT, U-SQ-3/4 UNC X8IDX8IN-2INTHD - GR8 PL
WASHER, FLAT 3/4IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

HOSE CLAMP - COVER PLATE - GD4DW3

WELD, SINGLE HOSE BOLT ON CLAMP - BLK

SHEET, FRMD 12 GA. - CABLE TRAY - LONG

WELD, BOLT ON WIRE GUIDE - BLK

WELD, CONVEYOR HYD HOSE MNT - NOVA - BLK
BOLT, U-SQ-3/8 UNC X4 IDX5IN-2INTHD - GR8 PL
HOSE CLAMP - 2 HALVES - 3/4" HOSE - 428,5/ 28,5 PAH
BOLT, HEX 5/16 X 2 UNC GR5 PL

NUT, HEX - 3/8 UNC PL

BOLT, CARRIAGE - 3/8 X 1 3/4IN UND GR5 PL

BOLT, U-SQ-3/4 UNC X8ID X 14 IN-2INTHD - GR8 PL
ASSY, LOAD CELL MOUNT - TANK CRADLE - NOVA - BLK

250566
404333
406604
404336

Description

WASHER, FLAT - 3/8 IN PL

PLATE, BOLT 3/4 IN - ANGLE BRACKET
BDL, LOAD CELL ADD ON - SCALE TEC
ASSY, FRAME ANGLE BRKT - RH - M80 BLK

27




Frame Hose Holders

405370 - BAG, HDW - BOLT ON
HYD HOSE CLAMP- SM - BL

DETAIL A
SCALE1:1C WELD, FR BEAM HOSE GUID
-LEFT & RIGHT- BLK
DETAIL E
SCALE 1: 1¢

405374 - BAG, HDW - HYD &’

HOSE CLAMP- NOVA -BLI ¥
DETAIL H

SCALE 1:1C

405366 - BAG, HDW - WELD,
BOLT ON WIRE LOOP:
- MAIN BEAMS - SM - BLK

DETAIL G
SCALE 1:1C

SEED YWMASTER.

i’a"

405350 - BAG, HDW - AWB 2N

- HYD HOSE CLAMP- SM - BL

DETAIL E
SCALE 1:1C

o

405363 - BAG, HDW - WELD,
BOLT ON WIRE LOOPS - XEEI
- SM - BLK
DETAIL F
SCALE 1:1C

405355 - BAG, HDW - BRIDAI g
HYD HOSE CLAMP- SM - BL 447566 - BAG, HDW - FRT HITCH

DETAILC HYD HOSE CLAMP- SEEDMASTE
SCALE 1:1C DETAILC
SCALE 1:1C

&

oy
ﬁ

405372 - WELD, SINGLE
HOSE BOLT ON CLAMP - BL
DETAIL J
SCALE 1:1C

405374 - SHEET, FRMD 14 G
- WIRE HOLDER BOLT ON TRA

DETAIL K
SCALE 1:1C

Frame Hose Holders

28




Frame Connections

< MAIN WING STOF
TO REAR BEAM CONNECTIO

OPENER TO RANK
CONNECTION

RAIL TO BEAM
CONNECTION

SEED YWMASTER.

RANK TO WING RAIL
CONNECTION

CMAIN WING TO WINGBRAC L
REAR CONNECTION

RANK TO MAIN RAIL

CONNECTION
<
<
&
D = 5
~ RANK TO WING RAIL
, LARGE OFFSET CONNECTIO
\n
= 1§ ) MAIN WING TO WINGBRAC
, FRONT CONNECTION
NN MAIN WING STOP
R : TO BEAM CONNECTIO
e
7
HINGE PIN RANK SUPPORT
CONNECTION
(s
TO BEAM CONNECTIO :

LINE UP USE RANK

( ANGLE BRACKET D
TO RAIL CONNECTIO SUPPORT CONNECTION 2

C

FIFTH FOLD WING STOP TB
BEAM CONNECTION

Frame Connections




Frame Connections

52 250552
6 250204
52 250451
8 250202
2 400737
2 250730
2 250050
2 250504
42 250006
56 250553
56 250452
250220
250218
250555
250450
250206
250209
250210
250057
250028
250044
250010
404375
404378-1

S NOONBENMNNNOOOO WA

Description Item Qty. Part No.

WASHER, FLAT 3/4IN GR8 PL

BOLT, U-SQ - 3/4 UNC X4 ID X8 IN-2IN THD - GR8 PL
NUT, HEX 3/4 UNC GR5 PL

BOLT, U-SQ-3/4 UNC X8IDX8IN-2INTHD - GR8 PL
ASSY, HINGE PIN - GREASED - PLATE

GREASE FITTING - 90 DEG - 1/8 NPT

BOLT, HEX 1/2 X 3 1/2 IN UNC GR5 PL

NUT, LOCK - 1/2 UNC - STOVER - PL

BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

WASHER, FLAT 7/8IN GR8 PL

NUT, HEX - 7/8 UNC PL

BOLT, U-SQ-3/4 UNC X 8ID X 10 IN -2 IN THD - GR8 PL
BOLT, U-SQ-1/2UNC X4 IDX8IN-2INTHD - GR5 PL
WASHER, FLAT - 1/2 IN - GR8 - PL

NUT, HEX 1/2 UNC GR5 PL

BOLT, U-SQ-3/4 UNC X4 ID X10IN -2 INTHD - GR8 PL
BOLT, U-SQ-3/4 UNC X8IDX6IN-2INTHD - GR8 PL
BOLT, U-SQ-3/4 UNC X6 1D X6 IN

BOLT, HEX 3/4 X 6 1/2 UNC GR5 PL

BOLT, HEX 7/8 X 3IN UNC GR5 PL

BOLT, HEX 7/8 X 3 IN UNC GR5 PL

BOLT, HEX 7/8 X 3 1/2 UNC GR5 PL

ASSY, RANK CLAMP - 6X4 - OFFSET MNT - BLK

RANK CLAMP ASSY, LARGE OFFSET

Description

30




\
~

DETAIL F
RAIL TO BEAM
CONNECTION

DETAIL L
MAIN WING TO WINGBRACE
REAR CONNECTION

DETAIL P
MAIN WING STOP
TO REAR BEAM CONNECTION

DETAIL E

SEED YWMASTER.

ANGLE BRACKET
TO BEAM CONNECTION

DETAIL K
RANK TO WING RAIL
CONNECTION

y
DETAIL O
RANK SUPPORT CONNECTION 1
NOTE: IF SUPPORTS DO NOT LINE UP USE RANK
SUPPORT CONNECTION 2

DETAIL D
OPENER TO
DETAIL J

RANK CONNECTION
R
|
)]

RANK TO WING RAIL
LARGE OFFSET CONNECTION

O
w
= e 3)
X O - < =
oouw R RO
2352 @ \ B.H
%55 LA \ 25
m_._L._w o /NN mm_._w._
23 % \~ AT b o
< i N Lo z
S \\ = o
= '/A’/ T zz zg O
A\ 255
ACS Y e by 2
= oz Zz
< O
o O

DETAIL B

HINGE PIN
CONNECTION

DETAIL H
MAIN WING STOP
TO BEAM CONNECTION

DETAIL M
WING RAIL TO BEAM
CONNECTION

DETAIL A
FIFTH FOLD WING STOP
TO BEAM CONNECTION

DETAIL G
RANK TO MAIN RAIL
CONNECTION

Frame Connections

31

SCALE 1:20

— Frame Connections



Frame Wing Stops

1 407780-1
1 407720-1
1 407615-2
1 407700-2
1 407705-1
1 407710-1
1 407715-1
1 407725-1
1 407730-1
1 407735

1 407740-1
1 407745-1
1 407750

1 407753-3
1 407762-2
1 407770-1
1 407977

1 407983-1
36 250202

72 250552

72 250451

Description Item Qty. Part No.

ASSY, WING STOP - MAIN - M80 - 45" - FRT - BLK

ASSY, WING STOP - MAIN - M80 - 45" - REAR - BLK

ASSY, WING STOP - MAIN - M40/M50 - 3 PLEX - 40" - REAR - BLK
ASSY, WING STOP - MAIN - M50/M60/M70 - 41 1/4" - REAR - BLK
ASSY, WING STOP - FIFTH FOLD - M50 - BLK

ASSY, WING STOP - 5TH FOLD - M60 - BLK

ASSY, WING STOP - FIFTH FOLD - M70 - BLK

ASSY, WING STOP - FIFTH FOLD - M80 - BLK

ASSY, WING STOP - MAIN - WIDE M80 - 40 3/8" - REAR - BLK
ASSY, WING STOP - MAIN FRAME - WIDE

ASSY, WING STOP - FIFTH FOLD - M80 WIDE/M90 - BLK
ASSY, WING STOP - MAIN - M90 - 43" - REAR - BLK

ASSY, WING STOP - MAIN - M90 - 43" - FRT - BLK

ASSY, WING STOP - MAIN - M90 - 43.469 - FRT

ASSY, WING STOP - MAIN - WIDE M WITH UPII550 - REAR
ASSY, WING STOP - MAIN - 40/50 3-PLEX - 40" - FRT - BLK
ASSY, WING STOP - STD 5 PLEX - REAR

ASSY, WING STOP - WIDE 5 PLEX - TOP

BOLT, U-SQ-3/4 UNC X8IDX8IN-2INTHD - GR8 PL
WASHER, FLAT 3/4IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

Description

32




SEED YWMASTER.

Frame Wing Stops

“ DETAIL A T | DETAIL B ! | DETAIL C
SCALE 1:18 @ |/ SCALE 1:18 @ |/ SCALE 1:18

A407720 - WELD, WING STOP A407615 - WELD, WING STOP - MAIN

A407780 - WELD, WING STOP
- MAIN - M80CT - 45" - FRT - BLK - MAIN - M80CT - 45" - REAR - BLK - 40/50CT 3 PLEX - 40" - REAR - BLK

E‘I}\_/_' >
| DETAIL G DETAIL H

= DETAIL D . _ " | DETALF ‘ ‘ |
@ | SCALE 1 : 18 || SCALE 1: 18 @ | SCALE 1: 18 SCALE 1: 18 @ || SCALE 1:18
A407705 - WELD, WING STOP 207710 - WELD, WING STOP A407715 - WELD, WING STOP A407725 - WELD, WING STOP

f‘;‘,.%’,ﬁ,.%a,ﬂ%?g‘ﬁvh'?ﬁ s ,ISS,QT“?QEAR _gLk  ~FIFTHFOLD - M50 - BLK - FIFTH FOLD - M60 - BLK - FIFTH FOLD - M60 - BLK - FIFTH FOLD - M8OCT - BLK

! | DETAIL | 1 DETAILJ
|/, SCALE 1:18 @ | SCALE 1:18

A407730 - ELD WING STOP - MAIN iy
 on 407735 - WELD, WING STOP - MAIN
- WIDE M80 - 40 3/8" - FRONT/REAR - BLK—AWIDE M80 - 40 3/8" - FRT - BLK A407740 - WELD, WING STOP
- FIFTH FOLD - M80/M90 - BLK

l DETAIL L @ | | DETAIL M

I SCALE 1:18 SCALE 1:18
(19 |/ L~

A407745 - WELD, WING STOP A407750 - WELD, WING STOP
- MAIN - M90 - 43" - REAR - BLK - MAIN - M90 - 43" - FRT - BLK

DETAILR

| DETALN 1 DETAILO DETAIL P ¥ f DETAILQ
|/| SCALE 1:18 (19) | | SCALE 1: 18 C | | SCALE 1: 18 (19) | | SCALE 1: 18 | | SCALE1:18
A407753 - WELD, WING STOP - MAIN  A407762 - WELD, WING STOP - MAIN A407770 - WELD, WING STOP - MAIN  p407677 - WELD, WING STOP  A407963 - WELD, WING STOP
~WIDE M WITH UPII550 - FRONT - BLK - WIDE M WITH UPII550 - REAR - BLK - 40/50CT 3 PLEX - 40"- FRT-BLK  _STD 5 PLEX - REAR -BLK - 5TH FOLD - BLK

Frame Wing Stops




M80/90/100 Fifth Fold Links

1 250060
1 250451
1 250552
4 250823
1 250612
1 250656
1 250726
6 250862
2 258548
1 407050-1
1 407051-1
1 407060-2
1 407061-2
1 407065
6 407066
1 407073
1 407105
6 417235-1
8 250821
8 250822

Description Item Qty.

BOLT, HEX 3/4 X 10 UNC GR5 PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

PIN, CYLINDER - 1" X 4.37" - PL

BUSH, 2 1/20D X 2ID X 1 1/2 IN - CONNEX
GREASE FITTING - STRAIGHT - 1/8 NPT
RETAINING RING EXTERNAL - HEAVY DUTY 1IN
RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
CYL, HYD 3 X 32 IN - 1-1/2" ROD WING LIFT
ASSY, HINGE LINK - MAIN - RH - BLK

ASSY, HINGE LINK - MAIN - LH - BLK

WELD, HINGE LINK - 13 IN - WIDE M - RR/LF
WELD, HINGE LINK - 13 IN - WIDE M - RF/LR
SHEET, 10GA - HINGE LINK WASHER - SS
SHEET, 10GA - 1-1/12 ID WASHER - SS

ASSY, HINGE PIN- 2 IN - PLT

BUSH, LINK SPACER 1 1/2 0D X .77ID X 7IN
ASSY, LINKPIN - 1 1/2" X 3 3/8

WASHER, FLAT -1.03 ID X 1.75 OD X 0.06" - PL
PIN, SPRING - 5/16 X 1 3/4 IN - PL

Part No.

Description

34




SEED Y MASTER.

M80/90/100 Fifth Fold Links

M80/90/100 Fifth Fold Links — 35 —




M50/60/70 Fifth Fold Links

1 250060
1 250451
1 250552
2 250823
1 250612
1 250656
1 250726
6 250862
1 258548
1 407065
6 407066
1 407073
1 407105
1 407519-2
1 407520-2
1 407524-2
1 407525-2
6 417235-1
4 250822
4 250821

Description Item Qty.

BOLT, HEX 3/4 X 10 UNC GR5 PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

PIN, CYLINDER - 1" X 4.37" - PL

BUSH, 2 1/20D X 2ID X 1 1/2 IN - CONNEX
GREASE FITTING - STRAIGHT - 1/8 NPT
RETAINING RING EXTERNAL - HEAVY DUTY 1IN
RETAINING RING EXTERNAL - HEAVY DUTY 1 1/2 IN
CYL, HYD 3 X 32 IN - 1-1/2" ROD WING LIFT
SHEET, 10GA - HINGE LINK WASHER - SS

SHEET, 10GA - 1-1/12 ID WASHER - SS

ASSY, HINGE PIN- 2 IN - PLT

BUSH, LINK SPACER 1 1/2 OD X .77ID X 7IN

ASSY, HINGE LINK - M70 - 21 1/2" - MAIN - LH - BLK
ASSY, HINGE LINK - M70 - MAIN - RH - BLK

WELD, HINGE LINK - 12 IN - RF/LR

WELD, HINGE LINK - 12 IN - RR/LF

ASSY, LINKPIN - 1 1/2" X 3 3/8

PIN, SPRING - 5/16 X 1 3/4 IN - PL

WASHER, FLAT - 1.03 ID X 1.75 OD X 0.06" - PL

Part No.

Description

36




M50/60/70 Fifth Fold Links

SEED Y MASTER.

FIFTH FOLD

M50/60/70 Fifth Fold Links




Active Wing Brace

5854
585¢
1049
354z
3542
354z
354z
3542
354z
952(
952(C
952(C
9521

A A A A A A A A A AN =S A AN A2 AW OITNOO A a2 N

404965-3
404837
405428
258550
404930
250044
250553
250452
250031
250554
250505
250457
404934

405315-1

405310-1
250120
258097
258549
258550

A404970
405424
405425
405426
405427
405428
405429
495205
495206
495207
495212

Description Qty. Part No.

ASSY, BOLT PLATE - RIGHT ADJUSTABLE ACTIVE WING BRACE - BLK
PLATE, LINK 1/2 IN - ACTIVE WING BRACE

WELD, ADJ ACTIVE WING BRACE - 178-1/8

CYL,HYD 21/2X 8 IN

ASSY, LUG - ADJUSTABLE ACTIVE WING BRACE - PLATE

BOLT, HEX 7/8 X 3 IN UNC GR5 PL

WASHER, FLAT 7/8IN GR8 PL

NUT, HEX - 7/8 UNC PL

BOLT, HEX 1 X3 1/2 IN GR5 PL

WASHER, FLAT - 1 IN GR8 PL

NUT, LOCK - 1 UNC - STOVER - PL

NUT, HEX 1 UNC GR5 PL

PLATE, LIMITER 1/2 IN - ACTIVE WING BRACE - BLK

PLATE, LIMITER 1/2 IN - ACTIVE WING BRACE WITH GAUGE - BLK
WELD, ARROW TAB - ADJ LIM. - AWB

BOLT, HEX 1 X5 UNC GR5 PL

BREATHER, 060RB M - SINTERED BRONZE

CYL, HYD 3 X 8 IN - ACTIVE WING

CYL,HYD 2 1/2 X 8 IN

WELD, BOLT PLATE - LEFT ADJUSTABLE ACTIVE WING BRACE - BLK
WELD, ADJ ACTIVE WING BRACE - 155-1/8

WELD, ADJ ACTIVE WING BRACE - 149-5/8

WELD, ADJ ACTIVE WING BRACE - 165-1/8

WELD, ADJ ACTIVE WING BRACE - 170-1/8

WELD, ADJ ACTIVE WING BRACE - 178-1/8

WELD, ADJ ACTIVE WING BRACE - 196-1/8

BDL, ACTIVE WING BRACE Il - M50 - 5 PLEX

BDL, ACTIVE WING BRACE Il - M60 - 5 PLEX

BDL, ACTIVE WING BRACE Il - M70 - 5 PLEX

BDL, ACTIVE WING BRACE Il - 50CT - 3 PLEX

Description

38




Active Wing Brace
Part Number:

SUBSTITUTE FOR ITEMS 3 & 4 ACCORDING TO TABLE BELOW

SEED Y MASTER.

495205 A404965 - RH
4952006 A404970 - LH
495207
495212

FRAME MAIN WING BRACE FIFTH FOLD WING BRACE
BRACE TUBE | CYLINDER | BRACE TUBE | CYLINDER
WIDE 3-PLEX 405424 258550
STD 5-PLEX 405424 258550
50CT 3-PLEX 405428 258549
M50 405425 258550
M60 405424 258550
M70 405426 258550
M80CT 405428 258549 405425 258550
M80 405426 258550
M90 405428 258549 405424 258550
M100 405429 258549 405427 258549

Active Wing Brace

39




Clearance Lights - LED

Description b Part No. Description
1 2 400175-1 PLATE, FRMD 1/4 IN - BRACKET - TAIL LIGHT - BLK

2 2 257304 LAMP - CLEARANCE - RED LED

3 2 400187 WELD, MOUNT - SIGNAL LIGHT - BLK

4 1 400184 WELD, EXTENSION - SIGNAL LIGHT - LEFT - BLK

5 1 400177 WELD, EXTENSION - SIGNAL LIGHT - RIGHT - BLK

6 2 257303 LAMP - CLEARANCE - AMBER LED

7 32 250559 WASHER, FLAT - 1/4 IN PL

8 16 250033 BOLT, HEX 1/4 X 1IN GR5 PL

9 16 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

10 4 250013 BOLT, HEX 1/2 X 1 1/4 IN GRS PL

1" 1 401531 SHEET, FRMD - 10 GA - LIGHT ELECTRICAL BOX MOUNT

40




SEED YWMASTER.

Clearance Lights
Part Number: 400118-1
Part Number: 400119 - Heavy Rear Axle

e

YELLOW REFLECTOR
INSTALLED ON FRONT FACE

EXISTING WING STOP
U-BOLTS

RED & ORANGE REFLECTORS
INSTALLED ON REAR FACE
(BOTH SIDES)

@ CAPTURED UNDER
EXISTING U-BOLTS
REAR WALKING AXLE OPTION

NOTES:

- FOR MACHINES WITH HEAVY REAR AXLE
AND NO ON-FRAME TANK SEE DRAWING 400119 D

- NARROW (CT) MACHINES SHOWN. FOR WIDE FRAMES
SEE DRAWING 400092 FOR BRAKE LIGHT MOUNTING

RED & ORANGE REFELCTORS
INSTALLED ON REAR FACE (BOTH SIDES)

HEAVY AXLE WITH ON-FRAME TANK

Clearance Lights - LED — a1 —




Heavy Duty Dual Castor Bundie

1

A 2 NOOOONNNNMN-=2 22 aaN-=2NN

405901-1
255077
405911
405910
252007
404475

404214-2
250577
250504
250012
250401

405915-1
250121
250120
250554
250457
405916
250656
405922

Description Qty.

ASSY, DUAL CASTOR - WALKING - HEAVY - BLK

ASSY, TIRE - MAIN FRAME - 380-60R16.5

PAD, WEAR 1/4 IN - NYLON - HVY CASTER - BTM

PAD, WEAR 1/4 IN - NYLON - HVY CASTER - TOP

ASSY, HUB/SPINDLE W/ NUTS - H819 - 2 3/4 IN STRAIGHT SPINDLE
ASSY, SPINDLE HOLDER - WALKING AXLE - 2 1/8 IN - BLK
ASSY, PIVOT PIN WALKING AXLE - SEEDMASTER

BOLT, HEX 1/2 X4 IN UNC GR5 PL

NUT, LOCK - 1/2 UNC - STOVER - PL

BOLT, HEX 1/2 X 5 IN GR5 PL

NUT, FLANGE - 1/2 UNC PL

PLATE, GREASE BLOCK - 3/4 IN - HEAVY CASTER

BOLT, HEX 1 X 6 1/2 UNC GRS PL

BOLT, HEX 1 X 5 UNC GR5 PL

WASHER, FLAT - 1IN GR8 PL

NUT, HEX 1 UNC GRS PL

BUSH, 2 OD X 1.03125 ID X 1 3/8 IN - FRONT CASTER - PL
GREASE FITTING - STRAIGHT - 1/8 NPT

GASKET, FOAM - 1/2 IN - GREASE BLOCK - HVY CASTOR

Description

42




SEED Y MASTER.

43

Heavy Duty Castor Bundle
Part Number: 404470

— Heavy Duty Dual Castor Bundle




Rear Walking Axle Heavy Duty - Main Frame

Description Qty. Part No. Description
1 1 404221-3  ASSY, REAR AXLE - DUAL - 12.5L15 - BLK

2 2 255077 ASSY, TIRE - MAIN FRAME - 380-60R16.5

3 1 404475 ASSY, SPINDLE HOLDER - WALKING AXLE - 2 1/8 IN - BLK
4 1 404214-2  ASSY, PIVOT PIN WALKING AXLE - SEEDMASTER

5 3 250206 BOLT, U-SQ-3/4 UNC X4 ID X10IN-2INTHD - GR8 PL
6 6 250552 WASHER, FLAT 3/4IN GR8 PL

7 6 250451 NUT, HEX 3/4 UNC GR5 PL

8 2 250012 BOLT, HEX 1/2 X 5 IN GR5 PL

9 2 250401 NUT, FLANGE - 1/2 UNC PL

10 1 250577 BOLT, HEX 1/2 X4 IN UNC GR5 PL

1" 1 250504 NUT, LOCK - 1/2 UNC - STOVER - PL

12 1 250656 GREASE FITTING - STRAIGHT - 1/8 NPT

13 2 252007 ASSY, HUB/SPINDLE W/ NUTS - H819 - 2 3/4 IN STRAIGHT SPINDLE

44




Heavy Duty Rear Walking Axle
Part Number: 404485

SEED Y MASTER.

Rear Walking Axle Heavy Duty - Main Frame




Dual Wing Castor Assembly

2 250011
250157
250401
250553
250950
250960
252000
253010
255116
400280-2
400281-2
405917
405921
A404241
X404225

N
DN N NN

N =2 BNMN-=2N

Description Item Qty.

BOLT, HEX 1/2 X6 IN GR5 PL

BOLT, HEX 7/8 X 6 UNC GR8 PL

NUT, FLANGE - 1/2 UNC PL

WASHER, FLAT 7/8IN GR8 PL

BOLT, HEX - 7/8 X 4 1/2 IN UNC GR8 PL

NUT, HEX - 7/8 UNC GR8 PL

ASSY, HUB/SPINDLE - H614 - 2 IN STRAIGHT SPINDLE
BOLT, WHEEL - HA614 HUB - WB17

ASSY, TIRE - 31X13.5-15- 6 BOLT - 1.12

PAD, WEAR 1/4 IN - NYLON - TOP

PAD, WEAR 1/4 IN - NYLON - BTM

BDL, GREASE PLATE C/W FITTING - CASTOR
GASKET, FOAM - 1/2 IN - GREASE BLOCK - CASTOR
ASSY, DUAL WING CASTOR - 12.5L16 - BLK

BUSH, 1.750DX.9IDX1.375IN-PL

Part No.

Description

46




Dual Wing Castor Assembly
Part Number: 405415

SEED YWMASTER.

Dual Wing Castor Assembly




Rear Wing Dual Axle

Description b Part No. Description
1 1 405381-1 WELD, REAR WING WHEEL - UPPER
2 2 252000 ASSY, HUB/SPINDLE - H614 - 2 IN STRAIGHT SPINDLE
3 2 255116 ASSY, TIRE - 31X13.5-15- 6 BOLT - 1.12
4 1 405392-1 WELD. REAR WING WHEEL - DUAL SPINDLE MOUNT
5 2 250012 BOLT, HEX 1/2 X 5 IN GR5 PL
6 2 250401 NUT, FLANGE - 1/2 UNC PL
7 4 250003 BOLT, HEX 3/4 X2 1/2 UNC GR5 PL
8 8 250552 WASHER, FLAT 3/4IN GR8 PL
9 4 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
10 2 250204 BOLT, U-SQ-3/4 UNC X4 ID X8IN-2IN THD - GR8 PL
1" 4 250451 NUT, HEX 3/4 UNC GR5 PL
12 4 250010 BOLT, HEX 7/8 X 3 1/2 UNC GR5 PL
13 8 250553 WASHER, FLAT 7/8IN GR8 PL
14 4 250452 NUT, HEX - 7/8 UNC PL
15 12 253010 BOLT, WHEEL - HA614 HUB - WB17

48




SEED YWMASTER.

Rear Wing Dual Axle
Part Number: 405417

NOTE:USE HARDWARE BAG # 400443
NOT ALL HARDWARE INCLUDED
SOME IN WING HARDWARE BAG

ITEMS 12, 13, 14 INCLUDED IN
WING FRAME HARDWARE

Rear Wing Dual Axle — 49 —




Rear Wing Castor Assembly

1 250012
250014
250076
250401
250451
250552
250553
250950
250960
252000
253010
255116
400280-2
400281-2
405917
405921
A404197
A404292
A404308

[N NN T N, N e I« - Wi S N

Description Item Qty.

BOLT, HEX 1/2 X5 IN GR5 PL

BOLT, HEX 3/4 X 2 UNC GR5 PL

BOLT, HEX 3/4 X 9 UNC GR5 PL

NUT, FLANGE - 1/2 UNC PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

WASHER, FLAT 7/8IN GR8 PL

BOLT, HEX - 7/8 X 4 1/2 IN UNC GR8 PL

NUT, HEX - 7/8 UNC GR8 PL

ASSY, HUB/SPINDLE - H614 - 2 IN STRAIGHT SPINDLE
BOLT, WHEEL - HA614 HUB - WB17

ASSY, TIRE - 31X13.5-15- 6 BOLT - 1.12

PAD, WEAR 1/4 IN - NYLON - TOP

PAD, WEAR 1/4 IN - NYLON - BTM

BDL, GREASE PLATE C/W FITTING - CASTOR
GASKET, FOAM - 1/2 IN - GREASE BLOCK - CASTOR
PLATE, BOLT 5/8 IN - REAR WING CASTOR TOP PLATE
ASSY, CASTOR MOUNT - REAR WING

ASSY, SINGLE CASTOR - SEED MASTER

Part No.

Description

50




Rear Wing Castor Assembly
Part Number: 405418

~
~
~
~
~
~
~
N ~
N ~
~
~
~
~

FOR REFERENCE

~ .

~ ‘ |

S \\\\ ! |

\\\\ ) . !
\///‘w\ \| [

/ij;/:\ y :
WING RAIL SHOWN a5
|

SEED YWMASTER.

Rear Wing Castor Assembly




Rear Axle - Single 750/65R26

Description Item Qty. Part No. Description
1 1 407079-1 ASSY, REAR HITCH - 80 TXB
2 1 400584 WELD, LH REAR AXLE BOLT ON - SINGLE
3 1 400578 WELD, RH REAR AXLE BOLT ON - SINGLE
4 2 252003 ASSY, HUB/SPINDLE W/NUTS - H1010 - 3 1/2IN STRAIGHT
5 2 255078 ASSY, TIRE - 750/65R26 - RADIAL - 158A8 - 10 BOLT RIM
6 2 250005 BOLT, HEX 3/4 X 5 1/2 UNC GR5 PL
7 2 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
8 6 250552 WASHER, FLAT 3/4IN GR8 PL
9 16 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

250553 WASHER, FLAT 7/8IN GR8 PL
16 250452 NUT, HEX - 7/8 UNC PL

-
- O
-
(o]

52




Rear Axle - Single 750/65R26
Part Number: 404267

SEED

W MASTER.

Rear Axle - Single 750/65R26

53 —



Rear Axle - Single 750/65R26 w/ 40bu

Description Item Qty. Part No. Description

1 2 250005 BOLT, HEX 3/4 X 5 1/2 UNC GR5 PL

16 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

16 250452 NUT, HEX - 7/8 UNC PL
2 250501 NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL
6 250552 WASHER, FLAT 3/4IN GR8 PL
250553 WASHER, FLAT 7/8IN GR8 PL
2 252003 ASSY, HUB/SPINDLE W/NUTS - H1010 - 3 1/2IN STRAIGHT
2 255078 ASSY, TIRE - 750/65R26 - RADIAL - 158A8 - 10 BOLT RIM
1
1
1

© 00N O~ WN
=
o]

400637 WELD, LH REAR AXLE BOLT ON - SINGLE - UPII 40
400694 WELD, RH REAR AXLE BOLT ON - SINGLE - UPII 40
407079-1  ASSY, REAR HITCH - 80 TXB

-
- O

54




SEED Y MASTER.

Rear Axle - Single 750/65R26 w/ 40bu.

Part Number: 404283

55

— Rear Axle - Single 750/65R26 w/ 40bu




Rear Axle - Single 800/65R32

Description Item Qty. Part No. Description
1 1 407079 WELD, REAR HITCH BEAM - M80 - BLK
2 1 400759 ASSY, LH REAR AXLE BOLT ON - SINGLE - BLK
3 1 400756 ASSY, RH REAR AXLE BOLT ON - SINGLE - BLK
4 2 252004 ASSY, HUB/SPINDLE-H1020-4 1/2IN STRAIGHT SPINDLE
5 2 255084 ASSY, TIRE - 800/65R32 DYNA TORQUE RADIAL - 172A8
6 2 250075 BOLT, HEX 1 X9 UNC GR5 PL
7 2 250505 NUT, LOCK - 1 UNC - STOVER - PL
8 7 250554 WASHER, FLAT - 1 IN GR8 PL
9 16 250006 BOLT, HEX 7/8 X 2 1/4 UNC GR5 PL

250553 WASHER, FLAT 7/8IN GR8 PL
16 250452 NUT, HEX - 7/8 UNC PL

-
- O
-
(o]

56




Rear Axle - Single 800/65R32
Part Number: 400755

SEED Y MASTER.

Rear Axle - Single 800/65R32




Rear Axle - Dual 710/70R38

2 250505
2 250554
2 250954
2 252005
20 253041
4 255086-2
1 405991-1
6 500144-1

Description Item Qty. Part No.
NUT, LOCK - 1 UNC - STOVER - PL

WASHER, FLAT - 1 IN GR8 PL

BOLT, HEX -1 X 9 1/2 UNC GR5 PL

ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE

NUT, WHEEL - 7/8 UNF FLANGE

ASSY, TIRE - 710/70R38 - 177A8 R1W - DUAL RIM

ASSY, REAR AXLE - SXG555 - DUAL 710/70R38 - BLK

PLATE, 3/4 IN - WHEEL CLAMP - 10 BOLT

Description

58




SEED Y MASTER.

Rear Axle - Dual 710/70R38
Part Number: 405990

DETAIL A
SCALE 1:20

Rear Axle - Dual 710/70R38 - 59




Pintle and Heavy Clevis Hitches

Description Qty. Part No. Description
1 1 500211-1 ASSY, PINTLE HITCH MNT - DRILL REAR AXLE - NOVA - BLK
2 1 500265 ASSY, HEAVY REAR CLEVIS - 800 AXLE - BLK
3 1 500226-1 ASSY, PINTLE HITCH MNT - DRILL REAR 750 AXLE - NOVA - BLK
4 1 500242 ASSY, HEAVY REAR CLEVIS - 750 AXLE - BLK
5 2 500216 PLATE, BOLT 5/8 IN - MAIN - DRILL HITCH - NOVA - BLK
6 2 500217-1 PLATE, BOLT 5/8 IN - CLAMP - PINTLE HITCH - 750 AXLE - NOVA - BLK
7 2 254512 PINTLE HOOK - HOLLAND - PH-410-RN11
8 32 250089 BOLT, HEX 3/4 X 10 UNC GR5 PL
9 88 250552 WASHER, FLAT 3/4IN GR8 PL

250451 NUT, HEX 3/4 UNC GR5 PL
12 250003 BOLT, HEX 3/4 X2 1/2 UNC GR5 PL

SN
)
S
N

60




PINTLE HITCH -
800 AXLE PART

Pintle and Heavy Clevis Hitche
#500210

PINTLE HITCH -
750 AXLE PART e
#500225-1

HEAVY REAR CLEVIS -
750 AXLE PART #500241

SEED YWMASTER.

HEAVY REAR CLEVIS -
800 AXLE PART #500267

Pintle and Heavy Clevis Hitches




Rear Hitch Package

Item Qty. Part No.

Description
2 250202 BOLT, U-SQ-3/4 UNC X8IDX8IN-2INTHD - GR8 PL
4 250451 NUT, HEX 3/4 UNC GR5 PL
4 250552 WASHER, FLAT 3/4IN GR8 PL
1 405001-2  ASSY, REAR HITCH - MORRIS - BLK

Description

62




SEED Y MASTER.
Rear Hitch Package O—e

Rear Hitch Package — 63 —




Rear Hitch - JD C850 - 12x8 Axle

JE N S N e )

250044
250101
250209
250220
250232
250242
250400
250450
250451
250452
250453
250552
250553
250555
250557
250627
407845-3
407846-3
407860-2
407865-1
407870-1
407872-1
407873-1
407875-1
503315-3

Description Item Qty.

BOLT, HEX 7/8 X 3 IN UNC GR5 PL

BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

BOLT, U-SQ-3/4 UNC X8IDX6IN-2INTHD - GR8 PL
BOLT, U-SQ-3/4 UNC X8 ID X 10 IN -2 IN THD - GR8 PL
BOLT, U-SQ-3/4 UNC X12ID X10IN -2 IN THD - GR8 PL
BOLT, U-SQ-1/2UNC X8IDX5IN-11/2INTHD - GR5 PL
NUT, FLANGE - 3/8 UNC PL

NUT, HEX 1/2 UNC GR5 PL

NUT, HEX 3/4 UNC GR5 PL

NUT, HEX - 7/8 UNC PL

NUT, HEX - 3/8 UNC PL

WASHER, FLAT 3/4IN GR8 PL

WASHER, FLAT 7/8IN GR8 PL

WASHER, FLAT - 1/2 IN - GR8 - PL

WASHER, FLAT - 3/8 IN GR8 PL

HAIRPIN, 1/4 X 5 IN - HITCH PIN

WELD, RH BEAM - JD C850 REAR HITCH - BLK

WELD, LH BEAM - JD C850 REAR HITCH - BLK

WELD, CLEVIS - JD C850 REAR HITCH - BLK

WELD, CROSS BRACE - JD C850 REAR HITCH - BLK
WELD, GUIDE BAR - JD C850 REAR HITCH - BLK

PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - LH - JD C850 REAR HITCH -
PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - RH - JD C850 REAR HITCH -
WELD, HYD HOSE GUIDE - JD C850 REAR HITCH

WELD, REAR HITCH PIN - 2 IN - BLK

Part No.

Description

64




SEED Y MASTER.

65

Part Number: 407840-1 - Heavy Axle

Rear Hitch - JD C850

— Rear Hitch - JD C850 - 12x8 Axle




Rear Hitch - JD C850 - 12x8 Axle - Extended Rails

JE N S N e )

250044
250101
250209
250220
250232
250242
250400
250450
250451
250452
250453
250552
250553
250555
250557
250627
407897
407896
407860-2
407865-1
407870-1
407872-1
407873-1
407875-1
503315-3

Description Item
BOLT, HEX 7/8 X 3 IN UNC GR5 PL

BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

BOLT, U-SQ-3/4 UNC X8IDX6IN-2INTHD - GR8 PL

BOLT, U-SQ -3/4 UNC X 8ID X 10 IN -2 IN THD - GR8 PL

BOLT, U-SQ -3/4 UNC X 121D X10IN-2IN THD - GR8 PL

BOLT, U-SQ-1/2UNC X8IDX5IN-11/2IN THD - GR5 PL

NUT, FLANGE - 3/8 UNC PL

NUT, HEX 1/2 UNC GR5 PL

NUT, HEX 3/4 UNC GR5 PL

NUT, HEX - 7/8 UNC PL

NUT, HEX - 3/8 UNC PL

WASHER, FLAT 3/4IN GR8 PL

WASHER, FLAT 7/8IN GR8 PL

WASHER, FLAT - 1/2 IN - GR8 - PL

WASHER, FLAT - 3/8 IN GR8 PL

HAIRPIN, 1/4 X 5 IN - HITCH PIN

WELD, RH BEAM - JD C850 REAR HITCH - EXT

WELD, LH BEAM - JD C850 REAR HITCH - EXT

WELD, CLEVIS - JD C850 REAR HITCH - BLK

WELD, CROSS BRACE - JD C850 REAR HITCH - BLK

WELD, GUIDE BAR - JD C850 REAR HITCH - BLK

PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - LH - JD C850 REAR HITCH -
PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - RH - JD C850 REAR HITCH -
WELD, HYD HOSE GUIDE - JD C850 REAR HITCH

WELD, REAR HITCH PIN - 2 IN - BLK

Qty.

Part No.

Description

66




SEED YWMASTER.

67

Part Number: 407895 - Heavy Axle - Extended Rails

Rear Hitch - JD C850

— Rear Hitch - JD C850 - 12x8 Axle - Extended Rails




Rear Hitch - Hydraulic Hose and Coupler Support

1
1

250234

250450

250555
407877-3
407880-3
407885-3

Description Item Qty. Part No.
BOLT, U-SQ-1/2UNC X 12ID X8IN-2IN THD - GR5 PL

NUT, HEX 1/2 UNC GR5 PL

WASHER, FLAT - 1/2 IN - GR8 - PL

WELD, COUPLER SUPPORT BRACKET - JD C850 REAR HITCH - BLK

WELD, HYD HOSE COUPLER - RH - JD C850 REAR HITCH - BLK

WELD, HYD HOSE COUPLER - LH - JD C850 REAR HITCH - BLK

Description

68




SEED YWMASTER.

407809

Rear Hitch - Hydraulic Hose and Coupler Support

Part Number

69

— Rear Hitch - Hydraulic Hose and Coupler Support




Rear Hitch - JD C850 - 8x6 Axle

N —= 00 0 0 0

- a
N NN

= 2 BN

408221
407860-2
408222
503315-3
408223
408226
407875-1
250220
250552
250451
250243
250044
250553
250452
250627
250242
250101
250557
250453
250555
250450
408224
408229

Description Item
ASSY, RH BEAM - 8X6 - JD C850 REAR HITCH - ANG

WELD, CLEVIS - JD C850 REAR HITCH - BLK

ASSY, LH BEAM - 8X6 - JD C850 REAR HITCH - ANG

WELD, REAR HITCH PIN - 2 IN - BLK

PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - RH - JD C850 REAR HITCH -
WELD, GUIDE BAR - JD C850 REAR HITCH - BLK

WELD, HYD HOSE GUIDE - JD C850 REAR HITCH

BOLT, U-SQ - 3/4 UNC X 8ID X10IN -2 IN THD - GR8 PL

WASHER, FLAT 3/4IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

BOLT, U-SQ - 3/4 UNC X8 ID X 10 IN - 2IN

BOLT, HEX 7/8 X 3 IN UNC GR5 PL

WASHER, FLAT 7/8IN GR8 PL

NUT, HEX - 7/8 UNC PL

HAIRPIN, 1/4 X 5 IN - HITCH PIN

BOLT, U-SQ-1/2UNC X8IDX5IN-11/2IN THD - GR5 PL

BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL

WASHER, FLAT - 3/8 IN GR8 PL

NUT, HEX - 3/8 UNC PL

WASHER, FLAT - 1/2 IN - GR8 - PL

NUT, HEX 1/2 UNC GR5 PL

PLATE, FRMD 1/4 IN - HOSE GUIDE SUPPORT - LH - JD C850 REAR HITCH -
WELD, LIFT KIT - REAR BEAM MNT - JD HITCH

Qty.

Part No.

Description

70




SEED Y MASTER.

ITEV @ SOLD SEPARATEL'

Part Number: 407858-2 - 8x6 Axle

Rear Hitch - JD C850

4l

— Rear Hitch - JD C850 - 8x6 Axle




Rear Hitch - Liquid Cart

1 406828
1 406825
1 406826
1 406827
4 250210
8 250044
8 250452
8 250553
24 250451
24 250552
250101
250557
250453
250208
250555
250450
250232
406833
406832
406829
406830
406831
254565
254566
254561

NNN-=2=2N=2 =0 DNO®O®O

Description Item Qty.

ASSY, LIQUID CART REARHITCH T

ASSY, LIQUID CART HITCH RIGHT S

ASSY, LIQUID CART HITCH LEFT SIDE

ASSY, LIQUID CART REAR HITCH C

BOLT, U-SQ-3/4 UNC X6 ID X6 IN

BOLT, HEX 7/8 X 3 IN UNC GR5 PL

NUT, HEX - 7/8 UNC PL

WASHER, FLAT 7/8IN GR8 PL

NUT, HEX 3/4 UNC GR5 PL

WASHER, FLAT 3/4IN GR8 PL

BOLT, CARRIAGE - 3/8 X 1 1/4 IN UNC GR5 PL
WASHER, FLAT - 3/8 IN GR8 PL

NUT, HEX - 3/8 UNC PL

BOLT, U-SQ-1/2UNC X4 IDX5IN-2INTHD - GR8 PL
WASHER, FLAT - 1/2IN - GR8 - PL

NUT, HEX 1/2 UNC GR5 PL

BOLT, U-SQ-3/4 UNC X12ID X10IN -2 IN THD - GR8 PL
PLATE, LIQUID CART HITCH FRONT - LH
PLATE, LIQUID CART HITCH FRONT - RH
ASSY, HOSE HOLDER TUBE

PLATE, LIQUID CART REAR LEFT H

PLATE, LIQUID CART HITCH REAR R

CHAIN, 5/16 IN G70 - GOLD

CHAIN, SNAP LINK 5/16 IN G70 - GOLD
CHAIN, 1/4 IN - GRADE 40 - PL

Part No.

Description

72




SEED YWMASTER.

Rear Hitch - Liquid Cart
Part Number: 406824

73

:.,.u.\ <% ..\ X

B

)

— Rear Hitch - Liquid Cart




Lift Kit Bundles

2 400488-1
1 404906-2
1 404810
1 404815
1 404825-1
1 404830
2 404831
1 404833
4 254545
1 258549
1 250950
1 250022
1 250032
2 250202
2 250204
2 250220
12 250451
1 250452
1 250457
1 250501
13 250552
1 250553
1 250554
0 404838-1

Description Item Qty.

PLATE, SPACER 3/4 IN - REAR HITCH

ASSY, LIFT KIT - REAR BEAM MNT - NOVA - BLK
ASSY, LIFT KIT - REAR LINK

ASSY, LIFTKIT - MIDDLE POST

ASSY, LIFTKIT - MIDDLE POST MOUNT

PLATE, LINK 3/4 IN - CABLE LINK

CABLE, 92 IN

PLATE, LINK 3/4 IN - LIFT KIT REAR LINK

ACTIVE WING BRACE SHACKLE

CYL, HYD 3 X 8 IN - ACTIVE WING

BOLT, HEX - 7/8 X 4 1/2 IN UNC GR8 PL

BOLT, HEX 3/4 X 5 1/2 UNC GR5 PL

BOLT, HEX 1 X4 IN UNC GR5 PL

BOLT, U-SQ-3/4 UNC X8IDX8IN-2INTHD - GR8 PL
BOLT, U-SQ - 3/4 UNC X4 ID X8 IN-2IN THD - GR8 PL
BOLT, U-SQ-3/4 UNC X8 ID X 10 IN -2 IN THD - GR8 PL
NUT, HEX 3/4 UNC GR5 PL

NUT, HEX - 7/8 UNC PL

NUT, HEX 1 UNC GR5 PL

NUT, LOCK - 3/4 UNC - STOVER - GR.C - PL

WASHER, FLAT 3/4IN GR8 PL

WASHER, FLAT 7/8IN GR8 PL

WASHER, FLAT - 1 IN GR8 PL

CABLE, 132-1/2 IN - LIFT KIT - 5000 LB

Part No.

Description

74




SEED Y MASTER.

Lift Kit Bundles
Part Number:

- M-Fold Frame
- M-Fold with Heavy Axle

404900 - Standard with Heavy Axle

404800 - Standard Frame
404902-1

404801-1

06 /%%

t5
g8
wis
I«

DETAIL A

DETAIL C

75

— Lift Kit Bundles




Wheels, Hubs, and Cylinders

0 252000
252001
252003
252004
252005
255075
255076
255077
255078
255084
255086
258476
258477
258478
258479
258480
258481
258500
258510
258520
258548
258549
258550
258551
258552
258554

OO OO0 O0OO0O0 2000000000000 O0OOoOOoOOo

Description Item Qty.

ASSY, HUB/SPINDLE - H614 - 2 IN STRAIGHT SPINDLE
ASSY, HUB/SPINDLE - H811 -2 1/8 IN STRAIGHT SPINDLE
ASSY, HUB/SPINDLE W/NUTS - H1010 - 3 1/2IN STRAIGHT
ASSY, HUB/SPINDLE-H1020-4 1/2IN STRAIGHT SPINDLE
ASSY, HUB/SPINDLE - H1030 - 6 IN STRAIGHT SPINDLE
ASSY, TIRE - 12.5L15 -8 PLY - 6 BOLT - 1.12 POS. OFF
ASSY, TIRE - 12.5L15F1 - HWY SRV - 12 PLY - 8 BOLT - 1.5 NEG. OFF
ASSY, TIRE - MAIN FRAME - 380-60R16.5

ASSY, TIRE - 750/65R26 - RADIAL - 158A8 - 10 BOLT RIM
ASSY, TIRE - 800/65R32 DYNA TORQUE RADIAL - 172A8
ASSY, TIRE - 710/70R38 - 166A8 R1W - DUAL RIM

SEAL KIT, 2IN BORE X 1 1/8IN ROD - MONARCH
SEALKIT, 2 1/2 IN BORE X 1 1/4 ROD - MONARCH
SEALKIT, 3IN BORE X 1 1/4 ROD - MONARCH (3 x 8; 3 x 24)
SEAL KIT, 3IN BORE X 1 1/2 ROD - MONARCH

SEAL KIT, 4IN BORE X 1 1/2 ROD - MONARCH

SEALKIT, 4 1/2 IN BORE X 2 IN ROD - MONARCH

CYL, HYD 1 3/4 X4 IN - OPENER

CYL, HYD 3 X 24 IN - WING LIFT

CYL, HYD 4 X 24 IN - 1-1/2" ROD WING LIFT

CYL, HYD 3 X 32 IN - 1-1/2" ROD WING LIFT

CYL, HYD 3 X 8 IN - ACTIVE WING

CYL,HYD 21/2X 8 IN

CYL,HYD 2 X4 IN - FILL AUGER

CYL, HYD 2 X 8 IN - FILL AUGER

CYL, HYD 4 1/2 X 32 - 2" ROD WING LIFT

Part No.

Description

76




Parts Description:
Wheels, Hubs, and Cylinders

SEED YWMASTER.

WHEELS AND HUBS

*See Active Wing Cylinder page for correct cylinder size
**See Wing Cylinder layout page for correct cylinder size

WHEEL HUB/SPINDLE
LOCATION BEARING KIT
DESCRIPTION PART# DESCRIPTION PART #
Wings 12.5L15 255075 H614 252000 251990
Main Frame 12.5L15 255076 H819 252007 251997
Main Frame 380-60R16.5 255077 H819 252007 251997
Rear 750/65R26 255078 H1010 252003 251992
Rear 800/65R32 255084 H1020 252004 251993
Rear DUAL 750/65R26-INNER | 255079
Rear DUAL 750/65R26-OUTER | 255080 H1030 252005 251994
Rear DUAL 710/70R38 255086 H1030 252005 251994
CYLINDERS AND SEAL KITS
CYLINDER SEAL KIT
LOCATION
DESCRIPTION PART# PART #
Opener 1-3/4 x 4 258500 258475
STD Wing** 3x24 258510 258478
STD Wing** 4 x24 258520 258480
M-Fold Wing** 3x32 258548 258479
M-Fold Wing** 4-1/2 x 32 258554 258481
Smart Hitch Sensor 1-3/4 x 4 258500 258475
Waggle Plate 2-1/2x 8 258550 258477
Fill Auger 2x4 258551 258476
Fill Auger 2x8 258552 258476
Lift Kit 3x8 258549 258478
Active Wing Brace* 3x8 258549 258478
Active Wing Brace* 2-1/2x 8 258550 258477

Wheels, Hubs, and Cylinders

77




Standard Manifold Distribution - Seed

Description Item Qty. Part No. Description
1 1 510602 WELD, DISTRIBUTION MANIFOLD -1 1/4 IN - 6 PORT - SS
2 1 511020 WELD, DISTRIBUTION MANIFOLD TUBE - 2 1/2" - STAINLESS
3 1 510600 MANIFOLD RUBBER CAP, TAPERED - SECONDARY HEAD
4 1 256623 CLAMP, MUFFLER -2 1/2 IN
5 1 510252-2 PLATE, FRMD 3/8 IN - SINGLE MANIFOLD MNT - BLK
6 1 250204 BOLT, U-SQ-3/4 UNC X4 ID X8IN -2 IN THD - GR8 PL
7 2 250235 BOLT, U-RD -3/8 UNC X2 1/2X 3 1/2IN-PL
8 2 250552 WASHER, FLAT 3/4IN GR8 PL
9 4 250453 NUT, HEX - 3/8 UNC PL
10 4 250566 WASHER, FLAT - 3/8 IN PL
11 2 250451 NUT, HEX 3/4 UNC GR5 PL
12 3 256520 TUBING - 1 1/4 IN - EVA - PERSONALIZED
13 12 256603 CLAMP, GEAR - S/S - 1IN - HAS-16
14 60 256505 TUBING - 1 IN EVA PERSONALIZED
15 256625 CLAMP, TEE BOLT - S/S BAND

510500 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 8 OUTLET

510520 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 7 OUTLET

510540 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 6 OUTLET

510580 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 9 OUTLET - NO HOSE
510590 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 10 OUTLET - NO HOSE

'
O O O oo -~

78




SEED YWMASTER.

Standard Manifold Distribution - Seed

BAG, HARDWARE : 510262

510615-1 - 12 Outlet
©

CUTTO 6"

FULLY INSERT 256505 INTO 256520

NOTE: POSITIONS OF ITEMS IS FOR REFERENCE ONLY
ACTUAL POSITION VARIES BY MACHINE.
INSTALL FINAL HOSE CLAMP ON SEED ARM.

Standard Manifold Distribution - Seed - 79 —




Standard Manifold Distribution - Fertilizer

Description Item Qty. Part No. Description
1 1 510602 WELD, DISTRIBUTION MANIFOLD -1 1/4 IN - 6 PORT - SS
2 1 511020 WELD, DISTRIBUTION MANIFOLD TUBE - 2 1/2" - STAINLESS
3 1 510601 MANIFOLD RUBBER CAP, FLAT - SECONDARY HEAD
4 1 256623 CLAMP, MUFFLER -2 1/2 IN
5 1 510252-2 PLATE, FRMD 3/8 IN - SINGLE MANIFOLD MNT - BLK
6 1 250204 BOLT, U-SQ-3/4 UNC X4 ID X8IN -2 IN THD - GR8 PL
7 2 250235 BOLT, U-RD -3/8 UNC X2 1/2X 3 1/2IN-PL
8 2 250552 WASHER, FLAT 3/4IN GR8 PL
9 4 250453 NUT, HEX - 3/8 UNC PL
10 4 250566 WASHER, FLAT - 3/8 IN PL
11 2 250451 NUT, HEX 3/4 UNC GR5 PL
12 3 256520 TUBING - 1 1/4 IN - EVA - PERSONALIZED
13 12 256603 CLAMP, GEAR - S/S - 1IN - HAS-16
14 60 256505 TUBING - 1 IN EVA PERSONALIZED
15 256625 CLAMP, TEE BOLT - S/S BAND

510500 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 8 OUTLET

510520 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 7 OUTLET

510540 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 6 OUTLET

510580 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 9 OUTLET - NO HOSE
510590 BDL, ADJUSTABLE MANIFOLD DISTRIBUTION - 10 OUTLET - NO HOSE

'
O O O oo -~

80




Standard Manifold Distribution - Fertilizer

Part Number: 510616-1 - 6 Outlet
510617-1 - 7 Outlet
510618-1 - 8 Outlet
510619-1 - 9 Outlet
510620-1 - 10 Outlet
510621-1 - 11 Outlet
510622-1 - 12 Outlet

FULLY INSERT 256505 INTO 256520

NOTE: POSITIONS OF ITEMS IS FOR REFERENCE ONL
ACTUAL POSITION VARIES BY MACHINE
INSTALL FINAL HOSE CLAMP ON SEED AF

SEED YWMASTER.

Standard Manifold Distribution - Fertilizer




Quick Hose Disconnect Dual Shoot - 10 Zone

Description Item Qty. Part No. Description

1 1 501872 ASSY, QUICK HOSE DISCONNECT - BLK

2 10 501655 ASSY, DUAL SHOOT COUPLER - Q.D - NOVA - BLK

3 20 250830 GASKET, FOAM -2 1/2 IN ID X 3 1/4 IN OD X 3/8 IN THICK
4 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GRS PL

5 10 250466 NUT, JAM - 3/8 UNC

6 10 250400 NUT, FLANGE - 3/8 UNC PL

7 2 250205 BOLT, U-SQ-1/2 UNC X 3ID X4 IN-11/2INTHD - GR8 PL
8 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

9 4 250450 NUT, HEX 1/2 UNC GR5 PL

10 10 250557 WASHER, FLAT - 3/8 IN GR8 PL

501987-1  ASSY, TOOLBAR REAR QUICK COUPLING, HYD/ELEC - BLK

404906-2  ASSY, LIFT KIT - REAR BEAM MNT - NOVA - BLK
501878 BDL, QUICK HOSE DISCONNECT - DUAL SHOOT - 10 ZONE - NOVA - ULTRA

1
12 1 501894 SHEET, MOUNT 10 GA - TOOLBAR REAR Q.D - HYD/ELEC - BLK
13 1 250036 BOLT, HEX 3/8 X 1IN GR5 PL
14 4 250566 WASHER, FLAT - 3/8 IN PL
15 2 250453 NUT, HEX - 3/8 UNC PL
16 4 250012 BOLT, HEX 1/2 X5 IN GR5 PL
17 8 250556 WASHER, FLAT - 1/2 IN - PL
18 4 250450 NUT, HEX 1/2 UNC GR5 PL
1
0

82




SEED YWMASTER.

Quick Hose Disconnect - Dual Shoot
Part Number: 501878

# 501994

Quick Hose Disconnect Dual Shoot - 10 Zone - 83




Quick Hose Disconnect Single Shoot - 10 Zone

Description Item Qty. Part No. Description

1 1 501888 ASSY, QUICK HOSE DISCONNECT - SINGLE SHOOT - NOVA - BLK
2 10 250830 GASKET, FOAM -2 1/2 IN'ID X 3 1/4 IN OD X 3/8 IN THICK

3 10 250019 BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

4 10 250466 NUT, JAM - 3/8 UNC

5 10 250400 NUT, FLANGE - 3/8 UNC PL

6 2 250205 BOLT, U-SQ-1/2UNC X 3ID X4 IN-11/2INTHD - GR8 PL

7 4 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

8 4 250450 NUT, HEX 1/2 UNC GR5 PL

9 10 501665 ASSY, SINGLE SHOOT COUPLER - Q.D - NOVA - BLK

10 10 250557 WASHER, FLAT - 3/8 IN GR8 PL

501987-1  ASSY, TOOLBAR REAR QUICK COUPLING, HYD/ELEC - BLK

404906-2  ASSY, LIFT KIT - REAR BEAM MNT - NOVA - BLK
501885 BDL, QUICK HOSE DISCONNECT - SINGLE SHOOT - 10 ZONE - NOVA - ULTI

1
12 1 501894 SHEET, MOUNT 10 GA - TOOLBAR REAR Q.D - HYD/ELEC - BLK
13 1 250036 BOLT, HEX 3/8 X 1IN GR5 PL
14 4 250566 WASHER, FLAT - 3/8 IN PL
15 2 250453 NUT, HEX - 3/8 UNC PL
16 4 250012 BOLT, HEX 1/2 X5 IN GR5 PL
17 8 250556 WASHER, FLAT - 1/2 IN - PL
18 4 250450 NUT, HEX 1/2 UNC GR5 PL
1
0

84




SEED YWMASTER.

Quick Hose Disconnect - Single Shoot
Part Number: 501885

# 501994

Quick Hose Disconnect Single Shoot - 10 Zone — 85




2-1/2* Delivery Hose Hitch Disconnect - T/B Nova Dual Shoot

1

503475
503470-1
503478
250830
501655
250019
250466
250557
250453
250223
250450
250555
503480

Description Item Qty. Part No.

ASSY, DELIVERY PIPE HOLDER - DUAL SHOOT - T/B NOVA - BLK
ASSY, DELIVERY PIPE HOLDER - DUAL SHOOT - T/B NOVA - BLK
TUBE, ERW -2 1/2 0D X 16 GA X 120" - STR - BLK

GASKET, FOAM -2 1/2 IN ID X 3 1/4 IN OD X 3/8 IN THICK

ASSY, DUAL SHOOT COUPLER - Q.D - NOVA - BLK

BOLT, HEX 3/8 X 1 1/4 IN GR5 PL

NUT, JAM - 3/8 UNC

WASHER, FLAT - 3/8 IN GR8 PL

NUT, HEX - 3/8 UNC PL

BOLT, U-SQ-1/2UNC X4 IDX6IN-2INTHD - GR5 PL

NUT, HEX 1/2 UNC GR5 PL

WASHER, FLAT - 1/2IN - GR8 - PL

ASSY, DELIVERY PIPE HOLDER - DUAL SHOOT - T/B NOVA - BLK

Description

86




SEED Y MASTER.

2.5" Delivery Hose Hitch Disconnect - T/B Dual Shoot
Part Number: 503460 - 10 Zone

Part Number: 503462-1 - 8 Zone

e

2-1/2" Delivery Hose Hitch Disconnect - T/B Nova Dual Shoot — 87




2-1/2" Delivery Hose Hitch Disconnect - T/B Nova Single Shoot

2
1
10
10
10
10
10
10
10
8
16
16
1

503510-1

503505-1
503478
250830
501665
250453
250019
250557
250466
250223
250555
250450
503507

Description Item Qty. Part No.

ASSY, DELIVERY PIPE HOLDER - SINGLE SHOOT - T/B NOVA - BLK
ASSY, DELIVERY PIPE HOLDER - LH - SINGLE SHOOT - T/B NOVA
TUBE, ERW -2 1/2 0D X 16 GA X 120" - STR - BLK

GASKET, FOAM -2 1/2 IN ID X 3 1/4 IN OD X 3/8 IN THICK

ASSY, SINGLE SHOOT COUPLER - Q.D - NOVA - BLK

NUT, HEX - 3/8 UNC PL

BOLT, HEX 3/8 X 1 1/4 IN GRS PL

WASHER, FLAT - 3/8 IN GR8 PL

NUT, JAM - 3/8 UNC

BOLT, U-SQ-1/2UNC X4 IDX6IN-2INTHD - GR5 PL

WASHER, FLAT - 1/2 IN - GR8 - PL

NUT, HEX 1/2 UNC GR5 PL

ASSY, DELIVERY PIPE HOLDER - RH - SINGLE SHOOT - T/B NOVA

Description

88




SEED Y MASTER.

2.5" Delivery Hose Hitch Disconnect - T/B Single Shoot

Part Number: 503500 - 10 Zone
Part Number: 503502 - 8 Zone

2-1/2" Delivery Hose Hitch Disconnect - T/B Nova Single Shoot — 89 —




SEED Y MASTER.

J - Pipes Layout Dual Shoot

90

ARE CONNECTED
WITH HOSE

[~ THESE JOINTS

J-Pipes Layout Dual Shoot




SEED Y MASTER.

THESE JOINTS
ARE CONNECTED

J - Pipes Layout Single Shoot

91

J-Pipes Layout Single Shoot




Pipe Holders Dual & Single Shoot

1 221742
222514
250050
250053
250213
250218
250219
250455
250465
250466
250504
250550
250555
250557
A510250
A510251
A510253
A510337
A510475
A510477
A510479
A510480
A510481
A510745

ANNMNNMNNOWEAEANDN

RN
o ™ &

NN O SR IR N

Description Item Qty. Part No.

STRAP, CINCH - CS416H

BOLT, HEX - 5/8 X 1 3/4 IN UNF GR8 PL

BOLT, HEX 1/2 X 3 1/2 IN UNC GR5 PL

BOLT, HEX - 3/8 X 3 1/2 UNC GR5 PL

BOLT, U-SQ - 1/2 UNC X6ID X5 1/2IN - 2 IN THD - GR5 PL

BOLT, U-SQ-1/2UNC X4 IDX8IN-2INTHD - GR5 PL

BOLT, U-SQ-1/2UNC X4IDX8IN-2INTHD - GR5 - PL

NUT, HEX 5/8 UNC GR5 PL

NUT, JAM 1/2 UNC GR5 PL

NUT, JAM - 3/8 UNC

NUT, LOCK - 1/2 UNC - STOVER - PL

WASHER, FLAT 5/8 IN GR8 PL

WASHER, FLAT - 1/2 IN - GR8 - PL

WASHER, FLAT - 3/8 IN GR8 PL

PLATE, FRMD 10GA - PIPE HANGER - DISTRIBUTION - BLK

PLATE, FRMD 10 GA - HANGER - 4 PIPE.

PLATE, FRMD 10 GA - HANGER - 3 PIPE.

PLATE, FRMD 10GA - PIPE HANGER - DISTRIBUTION - BLK

WELD, DELIVERY PIPE HOLDER - 6IN- 2 PIPE - BLK

WELD, DELIVERY PIPE HOLDER - 2 PIPE - BLK

PLATE, GUIDE 1/4 IN - DELIVERY PIPE HOLDER - 4 PIPE - OFFSET - BLK
PLATE, GUIDE 1/4 IN - DELIVERY PIPE HOLDER - 2 PIPE - OFFSET - BLK
PLATE, GUIDE 1/4 IN - DELIVERY PIPE HOLDER - 4 PIPE - CENTER - BLK
WELD, DIST. PIPE - RANK END HOLDER - BLK

Description

92




SEED YWMASTER.

Pipe Holders
Dual Shoot & Single Shoot

510303-1 510304

510482 - BDL, PIPE HOLDER - DISTRIBUTION - 6IN - 2 PIPE 510483 - BDL, PIPE HOLDER - DISTRIBUTION - 2 PIPE BDL, HANGER- 4 PIPE - DISTRIBUTION

510338 510484 510485

BDL, HANGER - SINGLE PIPE- DISTRIBUTION 510302 BDL, PIPE HOLDER - DISTRIBUTION - 4 PIPE -
BDL, HANGER - 2 PIPE- DISTRIBUTION OFFSET

510741
510358 BDL, PIPE HOLDER - DISTRIBUTION - 6IN - 2 PIPE

BDL, HANGER - 2 PIPE - DISTRIBUTION

510486 - BDL, PIPE HOLDER - DISTRIBUTION - 4 PIPE - CENTER

Pipe Holders Dual & Single Shoot




Compressed Air System

Description Item Qty. Part No. Description

1 1 402137-3  ASSY, COMPRESSOR MOUNT - PACBRAKE - BLK 40
2 1 402118-4  PLATE, FRMD 10 GA IN - COVER - COMPRESSOR RELAY 41
3 1 402115-9  PLATE, FRMD 1/4 IN - AIR TANK MOUNT - ZONE COMMAND

4 2 402113 PLATE, BOLT 1/4 IN - AIR TANK MOUNT - ZONE COMMAND

5 8 250036 BOLT, HEX 3/8 X 1IN GR5 PL
6 4
7 2
8 2

N

257106 PRESSURE SWITCH - 85/105 PSI ON/OFF - 1/8 NPT - VIAIR #90101
260504 VALVE, RELIEF - AIR - PARKER

=N

250092 BOLT, HEX 3/8 X 5 1/2 IN GR5 PL
250106 BOLT, CARRIAGE - 5/16 X 3/4 IN UNC GR5 PL
250403 NUT, FLANGE - 5/16 UNC PL

9 12 250453 NUT, HEX - 3/8 UNC PL

10 16 250557 WASHER, FLAT - 3/8 IN GR8 PL

1" 2 250213 BOLT, U-SQ - 1/2 UNC X6ID X5 1/2IN -2 IN THD - GR5 PL
12 4 250555 WASHER, FLAT - 1/2IN - GR8 - PL

13 4 250450 NUT, HEX 1/2 UNC GR5 PL

14 6 250033 BOLT, HEX 1/4 X 1IN GR5 PL

15 10 250559 WASHER, FLAT - 1/4 IN PL

16 4 250458 NUT, HEX - 1/4 UNC PL

17 1 257112 COMPRESSOR, KIT - 12VDC - PACBRAKE #HP10626
18 1 257109 FILTER, COMPRESSOR INTAKE - HOUSING W/FILTER
19 1 260570 ADAPTOR, BRASS - REDUCER - 3/8 MPT X 1/2 FPT

20 1 260571 ADAPTOR, BRASS - 1/2 MPT X 3/4 HB

21 1 256527 HOSE, RUBBER 3/4 IN (200 PSI)

22 1 260490 SCREEN, PRE-FILTER, COMPRESSOR INTAKE

23 1 260520 CONNECTOR, 3/8 NPT M X 3/8 PUSH ON - AIR

24 1 260535 ADAPTOR, BRASS - CROSS - 3/8 MPT - FEMALE

25 1 260574 FILTER, PARTICULATE - 14F15BB

26 1 260573 DRYER, AIR - DESICCANT - WILKERSON - X06-02-000
27 1 402132-2  SHEET, FRMD 10 GA - MOUNT PLATE - FRT

28 1 402129-2  SHEET, FRMD 10 GA - MOUNT PLATE - REAR

29 1 260503 REGULATOR/FILTER, AIR - PARKER - ZONE COMMAND
30 1 260551 GAUGE, AIR - 1/8 NPT M - 0 - 160 PSI

31 1 260516 CONNECTOR - 1/4 NPT M X 3/8 PUSH ON - AIR

32 4 260576 ADAPTOR, BRASS - NIPPLE - 1/4 NPT

33 1 260575 FILTER, COALESCING - 10F15ED

34 1 260526 ADAPTOR, BRASS - HEX NIPPLE - 3/8 MPT x 1/4 MPT
35 2 250573 BOLT, HEX - 1/4 X4 1/2 UNC - GR5 - PL

36 4 250507 NUT, LOCK - 1/4 UNC - STOVER - PL

37 1 257108 TANK, AIR - 5 GAL

38 1 260513 AUTOMATIC DRIP LEG DRAIN - 1/4 IN - 06D1NA - PARKER
39 1 402159-1 PLATE, FRMD 1/4 IN - MOUNT - AIR TANK - BLK

94




SEED Y MASTER.

95

Compressed Air System
Part No. 408779-9

— Compressed Air System




Main Hydraulic Block

- 0 258521
586¢ 1 258685
2022 1 220230
580¢ 1 258092
580¢ 1 258093
582¢ 1 258265
582¢ 1 258266
583C 1 258306
583C 1 258307
5834 1 258349
583¢ 1 258351
583¢ 1 258352
583¢ 1 258354
583¢ 1 258355
583¢ 1 258356
583¢ 1 258357
583¢ 1 258360
5851 1 258514
5852 1 258522
5852 1 258523

Description Item Qty. Part No.

MANIFOLD, HYD - MAIN - DEUTSCH - EATON

GAUGE, PRESSURE - 4000 PSI - 04 ORB M - GLYCERINE FILLED
VALVE, SOLENOID - LOAD SENSE BLEED - SBV11-10

GAUGE, PRESSURE - SPG-63-1500-S-U - GLYCERINE FILLED
GAUGE, PRESSURE - SPG-63-3000-S-U - GLYCERINE

VALVE, MAIN STAGE RELIEF - SUN RPEC-8WN - SHANK PRESSURE
VALVE, PWM PILOT STAGE - SUN RBAP-LBN - 150-1500 PSI W/MANUAL OV
CAVITY PLUG - SUN T-10A CAVITY - XFCA

CAVITY PLUG - DELTA 4W

VALVE, PRES-RED - EATON PRV2-10-S-0-35/15

VALVE, PRES-RED — EATON PRV2-10-S-0-25/15

VALVE, SOLENOID 4W2P - EATON SV2-10-4-0-00

VALVE, SOLENOID - OUTER WING - EATON SV4-10-0

VALVE, SOLENOID - FAST WING - EATON SV4-10-3

VALVE, RELIEF - THERMAL - EATON 1DR30P20S-SP2500

VALVE, CHECK - WING - EATON CV310P03

VALVE, RELIEF — TANK LINE — EATON 1DR30P10S

VALVE, PILOT TO SHIFT - BUCHER DCPS-12-N-F-F-0-240

COIL, 12V — EATON MCSCHO012DN

COIL, 12V - EATON MCSCJ012DN

Description

96




SEED Y MASTER.

Main Hydraulic Block 258685 258685
Part No. 258521

258093
258093

258092

258521

Main Hydraulic Block — 97 —




Main Hydraulic Block

2028
580¢
580¢
582¢
582¢
583C
583C
5834
583¢
583¢
583¢
583¢
583¢
583¢
583¢€
5851
5852
5852

A A A A A A A A A A A A A A A

220230
258092
258093
258265
258266
258306
258307
258349
258351
258352
258354
258355
258356
258357
258360
258514
258522
258523

Description Qty. Part No.

VALVE, SOLENOID - LOAD SENSE BLEED - SBV11-10

GAUGE, PRESSURE - SPG-63-1500-S-U - GLYCERINE FILLED
GAUGE, PRESSURE - SPG-63-3000-S-U - GLYCERINE

VALVE, MAIN STAGE RELIEF - SUN RPEC-8WN - SHANK PRESSURE
VALVE, PWM PILOT STAGE - SUN RBAP-LBN - 150-1500 PSI W/MANUAL OV
CAVITY PLUG - SUN T-10A CAVITY - XFCA

CAVITY PLUG - DELTA 4W

VALVE, PRES-RED - EATON PRV2-10-S-0-35/15

VALVE, PRES-RED — EATON PRV2-10-S-0-25/15

VALVE, SOLENOID 4W2P - EATON SV2-10-4-0-00

VALVE, SOLENOID - OUTER WING - EATON SV4-10-0

VALVE, SOLENOID - FAST WING - EATON SV4-10-3

VALVE, RELIEF - THERMAL - EATON 1DR30P20S-SP2500

VALVE, CHECK - WING - EATON CV310P03

VALVE, RELIEF — TANK LINE — EATON 1DR30P10S

VALVE, PILOT TO SHIFT - BUCHER DCPS-12-N-F-F-0-240

COIL, 12V — EATON MCSCHO012DN

COIL, 12V - EATON MCSCJ012DN

Description

98




SEED Y MASTER.

Main Hydraulic Block
Part No. 258521

= ©Q00©

258357 — |

NOTE: INSTALL CAVITY PLUGS (258307 / 258306)
IN MAIN BLOCK WHEN USING SMART OPENERS

PLUG# 258306
258266/258265 /258523

PLUG# 258307

258352 /258522 \

|~~—258355 / 258523

258354 / 258522 — | 258349

258514 |
™~—258360

220230 / 258522 — |

220230 / 258522 L25835\7258351 258349

Main Hydraulic Block — 99 —




Smart Openers Hydraulic Manifold

- 0 258524
586¢ 1 258685
580¢ 1 258090
580¢ 1 258093
582¢ 1 258266
582¢ 1 258267
583¢ 1 258361
583¢ 1 258362
583¢ 1 258363
583¢ 1 258364
5851 1 258515
5867 1 258676

Description Item Qty.

MANIFOLD, HYD - SMART OPENERS - DEUTSCH - EATON

GAUGE, PRESSURE - 4000 PSI - 04 ORB M - GLYCERINE FILLED
GAUGE, PRESSURE - SPG-100-2000-SU-7/16 - GLYCERINE FILLED
GAUGE, PRESSURE - SPG-63-3000-S-U - GLYCERINE

VALVE, PWM PILOT STAGE - SUN RBAP-LBN - 150-1500 PSI W/MANUAL OV
VALVE, REDUCING/RELIEVING - SUN PPFB-8WN - SMARTOPENERS
VALVE, PILOT TO SHIFT - EATON PTS2-16-0-160

VALVE, SOLENOID - EATON SV4-8-3-0-00

VALVE, PILOT TO SHIFT - EATON PTS3-16-0-160

VALVE, CHECK — EATON CV11-12-P-0-2.5

COIL, SOLENOID - 12 VOLT - 770-212 - SUN

COIL, SOLENOID 12V - MCSCS012DN000010

Part No.

Description

100




SEED Y MASTER.

Smart Openers Hydraulic Block

Part Number: 258524 1
258685
258090 ‘

.‘\
Va A
25852)\

NOTE:
PARTS ARE NOT
Q y INCLUDED D
T T

258362

258361

[ Q 3 258364 |
Q 258363

25867

Smart Openers Hydraulic Manifold — 101 —




Main Hydraulic Block - SMD with E-Series

2 250036
2 250557
3 258093
2 258685
1 260806
1 600519

Description Item Qty. Part No.
BOLT, HEX 3/8 X 1 IN GR5 PL

WASHER, FLAT - 3/8 IN GR8 PL

GAUGE, PRESSURE - SPG-63-3000-S-U - GLYCERINE

GAUGE, PRESSURE - 4000 PSI - 04 ORB M - GLYCERINE FILLED
TRANSDUCER, PRESSURE - HYD - RAVEN - 3000PSI

MANIFOLD, HYD - TOOLBAR WINGS

Description

102




SEED Y MASTER.

Main Hydraulic Block - SMD with E-Series
Part No. 400001

INNER WD

OUTER WD PORT
PORT

WING UP
J PORT

= %
T
|
- |
]
|
|
- Q=
)
|
|
1
|
|
1
LIFT KIT
PORT

Main Hydraulic Block - SMD with E-Series — 103 -




Opener Hydraulic Block - SMD with E-Series

Description Item Qty. Part No. Description
1 4 250036 BOLT, HEX 3/8 X 1 IN GR5 PL

2 1 250213 BOLT, U-SQ-1/2UNC X 6ID X5 1/2IN-2IN THD - GR5 PL

3 2 250450 NUT, HEX 1/2 UNC GR5 PL

4 2 250555 WASHER, FLAT - 1/2 IN - GR8 - PL

5 4 250557 WASHER, FLAT - 3/8 IN GR8 PL

6 1 258090 GAUGE, PRESSURE - SPG-100-2000-SU-7/16 - GLYCERINE FILLED

7 1 258266 VALVE, PWM PILOT STAGE - SUN RBAP-LBN - 150-1500 PSI W/MANUAL OV
8 1 258267 VALVE, REDUCING/RELIEVING - SUN PPFB-8WN - SMARTOPENERS
9 1 258515 COIL, SOLENOID - 12 VOLT - 770-212 - SUN

10 2 258685 GAUGE, PRESSURE - 4000 PSI - 04 ORB M - GLYCERINE FILLED

1" 1 260806 TRANSDUCER, PRESSURE - HYD - RAVEN - 3000PSI

12 1 600520 MANIFOLD, HYD - OPENER

13 1 A402182  SMARTOPENERS BLOCK MOUNT - BLK

14 1 258738 VALVE, SOLENOID - DANFOSS SV08-23-02-00-00-B-00

15 1 258739 COIL, SOLENOID - DANFOSS M16-12D-26W-DE

104




SEED Y MASTER.

Opener Hydraulic Block - SMD with E-Series
Part No. 400002

G-DN
PORT ®

Opener Hydraulic Block - SMD with E-Series — 105 -




M50-60 Hydraulic Schematic Smart Openers

Description Item Qty. Part No. Description
B 2 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

A 1 258524 MANIFOLD, HYD - SMART OPENERS - DEUTSCH - EATON
1 1 401202-3  ASSY, HOSE - 1/2-2WB X 280LOA - C/W FITTINGS - 2RED
2 1 401203-1  ASSY, HOSE - 1/2-2WB X 280 LOA - C/W FITTINGS - 1RED
3 1 401204-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS

4 1 401205-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS - 2GRN
5 1 401206-1  ASSY, HOSE - 1/2-2WB X 264LOA - C/W FITTINGS - 1GRN
7 16 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW

8 48 258102 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 ORB M

9 14 258028 TEE, 08 JICM XM XM

10 0 * OPENER HOSE - VARIES BY MACHINE WIDTH & SPACING
11 0 258051 CONNECTOR, 06 ORB M X 06 JIC M

12 3 258383 EL, 45D - 08 JIC M X 08 ORB M

13 22 258035 CROSS, 08 JICMXMXMXM

15 62 258041 PLUG, 06 ORB M

18 1 258097 BREATHER, 060RB M - SINTERED BRONZE

19 1 258042 PLUG, 08 ORB M

20 4 258657-1 HOSE, 1/2-2WB X 213 LOA - 08 JIC F-SW X 08 JIC F-SW

21 4 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

22 4 258661-1 HOSE, 1/2-2WB X 144 LOA - 08 JIC F-SW X 08 JIC F-SW
23 4 258389 HOSE, 1/2-2WB X 60 LOA - 08 JIC F-SW X 08 JIC F-SW

24 12 258684 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 JIC F-SW

25 0 258016 EL, 45D - 06 JIC M X 06 ORB M

26 1 258050 CONNECTOR, 08 ORB M X 08 JIC M

106




SEED Y MASTER.

M50-M60 Smart Openers Hydraulic Schematic
Part Number: 401208-5

———————————————————————————————————————————————————————————

|

|

| STAGE2 5 /@
| X

| . g

,,,,,,,,,,,,,

! |

/® | NOTE: ORDER CORRESPONDING HDW BA(

! TO GET REMAINING/PROPER QUANTITIE
OF ITEM #10 & 11 TO MATCH MACHINE SIZ|

T?

8 8z .2
1 H

=2 S 8% %8c
;;;;;;

- THESE ITEMS ARE NOT TO BE INCLUDE
IN PACKAGING OF THIS CARTOMN

Lo @\/}@ //7@ STAGES |
XU s O N U o A
mﬂ Qé{ %M Vi Qﬂé Y

w ;% w vy Q& @

1 ]

el PR e mﬁ .
iﬁ{ o Ly — iy T >@
jﬁtﬁﬁkwkﬁ M i W@ Q @%}@

g i el

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

M50-60 Hydraulic Schematic Smart Openers — 107 —




M70-80 Hydraulic Schematic Smart Openers

Description Item Qty. Part No. Description
B 2 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

A 1 258254 SMART BLOCK

1 1 401202-3  ASSY, HOSE - 1/2-2WB X 280LOA - C/W FITTINGS - 2RED
2 1 401203-1  ASSY, HOSE - 1/2-2WB X 280 LOA - C/W FITTINGS - 1RED
3 1 401204-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS

4 1 401205-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS - 2GRN
5 1 401206-1  ASSY, HOSE - 1/2-2WB X 264LOA - C/W FITTINGS - 1GRN
7 16 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW

8 48 258102 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 ORB M

9 14 258028 TEE, 08 JICM XM XM

10 0 * OPENER HOSE - VARIES BY MACHINE WIDTH & SPACING
11 0 258051 CONNECTOR, 06 ORB M X 06 JIC M

12 3 258383 EL, 45D - 08 JIC M X 08 ORB M

13 22 258035 CROSS, 08 JICMXMXMXM

15 62 258041 PLUG, 06 ORB M

18 1 258097 BREATHER, 060RB M - SINTERED BRONZE

19 1 258042 PLUG, 08 ORB M

20 8 258656-1 HOSE, 1/2-2WB X 210 LOA - 08 JIC F-SW X 08 JIC F-SW
21 4 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

22 4 258389 HOSE, 1/2-2WB X 60 LOA - 08 JIC F-SW X 08 JIC F-SW

23 12 258684 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 JIC F-SW

24 0 258016 EL, 45D - 06 JIC M X 06 ORB M

25 1 258050 CONNECTOR, 08 ORB M X 08 JIC M

108




M70-80 Smart Openers Hydraulic Schematic
Part Number: 401207-4 5 @

2
ce2 8 o

138 5253
=3 dzhocs

\ )

/®

SEED Y MASTER.

NOTE: ORDER CORRESPONDING HDW BAC
TO GET REMAINING/PROPER QUANTITIES
OF ITEM #10 & 11 TO MATCH MACHINE SIZt

- THESE ITEMS ARE NOT TO BE INCLUDEL
IN PACKAGING OF THIS CARTON

QE
4
o]
m
o
-
o

%

IR e

\
&%w MR L

0
He 4y
IR

S P

M70-80 Hydraulic Schematic Smart Openers

— 109 —



Wide M Hydraulic Schematic Smart Openers

Description Item Qty. Part No. Description
B 2 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

A 1 401625-4  CTN, HYD - SMART OPENERS - ADD ON

1 1 401202-3  ASSY, HOSE - 1/2-2WB X 280LOA - C/W FITTINGS - 2RED
2 1 401203-1  ASSY, HOSE - 1/2-2WB X 280 LOA - C/W FITTINGS - 1RED
3 1 401204-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS

4 1 401205-1  ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS - 2GRN
5 1 401206-1  ASSY, HOSE - 1/2-2WB X 264LOA - C/W FITTINGS - 1GRN
7 16 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW

8 48 258102 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 ORB M

9 14 258028 TEE, 08 JICM XM XM

10 0 * OPENER HOSE - VARIES BY MACHINE WIDTH & SPACING
11 0 258051 CONNECTOR, 06 ORB M X 06 JIC M

12 3 258383 EL, 45D - 08 JIC M X 08 ORB M

13 22 258035 CROSS, 08 JICMXMXMXM

15 62 258041 PLUG, 06 ORB M

18 1 258097 BREATHER, 060RB M - SINTERED BRONZE

19 1 258042 PLUG, 08 ORB M

20 4 258655-1 HOSE, 1/2-2WB X 273 LOA - 08 JIC F-SW X 08 JIC F-SW
21 4 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW

22 4 258715 HOSE, 1/2-2WB X 195LOA - 08JIC F-SW X 08JIC F-SW

23 12 258684 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 JIC F-SW

24 0 258016 EL, 45D - 06 JIC M X 06 ORB M

25 1 258050 CONNECTOR, 08 ORB M X 08 JIC M

26 4 258389 HOSE, 1/2-2WB X 60 LOA - 08 JIC F-SW X 08 JIC F-SW

110




SEED Y MASTER.

Wide M Smart Openers Hydraulic Schematic
Part Number: 401200-8

77
T TT
b

i%‘ézgﬁiz | DOWN UP |
3r 8 FFTLT i/@ ! ! | NOTE: ORDER CORRESPONDING HDW BAG

! TRANSDUCER [~ = 7 = = — | TO GET REMAINING/PROPER QUANTITIES
OF ITEM #10 & 11 TO MATCH MACHINE SIZE

- THESE ITEMS ARE NOT TO BE INCLUDED
IN PACKAGING OF THIS CARTON

A P P
B\ ] & ]
THee R | o1 TPRPET  9ealp
;HWM P
L DX DL ) T
%%Q%ﬁh%

ﬁ s Qlﬁéﬂ Q y Qﬁ;ﬂ ﬁ%

4

Y

Wide M Hydraulic Schematic Smart Openers — 111




Hydraulic Schematic Non-Smart Opener Spacing Locks for M80 Toolbar

Description Item Qty. Part No. Description

A 1 258080 VALVE, BALL - 1/2 NPT F X 1/2 NPT F - C/W HANDLE

B 2 258081 VALVE, BALL - 06 NPT F X 06 NPT F - C/W HANDLE

1 1 401202-2  ASSY, HOSE - 1/2-2WB X 280LOA - C/W FITTINGS

2 1 401203-1 ASSY, HOSE - 1/2-2WB X 280 LOA - C/W FITTINGS - 1RED
3 1 401204-1 ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS

4 1 401205-1 ASSY, HOSE - 1/2-2WB X 264 LOA - C/W FITTINGS - 2GRN
5 1 401206-1 ASSY, HOSE - 1/2-2WB X 264LOA - C/W FITTINGS - 1GRN
6 6 258316 HOSE, 3/8-2WB X 75LOA - 08 JIC F-SW X 06 ORB M

7 6 258137 HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW

8 12 258102 HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 ORB M

9 1 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

10 1 258005 EL, 90D - 06 JIC M X 06 JIC F-SW

11 2 258066 CONNECTOR, 1/2 NPT M X 08 JIC F-SW

12 3 258383 EL, 45D - 08 JIC M X 08 ORB M

13 9 258035 CROSS,08JICMXMXMXM

14 7 258000 EL, 90D - 08 JIC M X 08 JIC F-SW

15 14 258041 PLUG, 06 ORB M

16 3 258122 HOSE, 3/8-2WB X 137LOA - 08JIC F-SW X 06 JIC F-SW

17 2 258051 CONNECTOR, 06 ORB M X 06 JICM

18 1 258097 BREATHER, 060RB M - SINTERED BRONZE

19 3 258042 PLUG, 08 ORB M

20 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN

21 2 257994 CONNECTOR, 3/8 NPT M X 06 JIC F-SW
22 2 257995 CONNECTOR, 3/8 NPT M X 06 JIC M

112




SEED Y MASTER.

Non-Smart Opener Spacing Locks for M80 Hydraulic Schematic
Part Number: 401207-4

I /@é

4D Wi ﬁ/ :
2z m
m;—<
RRRRR —
LEFT—
NNNNN —
OOOOO : @@
ssssss —
)>)>)>
};';ULIFTK\T—
m Z m
T

Hydraulic Schematic Non-Smart Opener Spacing Locks for M80 Toolbar — 113




Opener Spacing Locks for Std Toolbar Hydraulic Schematic

1 401004-1
401005-1
401006-2
401007-1
401008-1
258316
258137
258102
258025
258005
258066
258383
258035
258000
258041
258122
258051
258097
258042
258020
257994
257995
258080
258081

NOWN =220 s s

N
N

N =2NN-=-2W-=2DNW

Description Item Qty. Part No.

ASSY, HOSE - 1/2-2WB X 220 LOA - C/W FITTINGS - 2RED
ASSY, HOSE - 1/2-2WB X 220 LOA - C/W FITTINGS - 1RED
ASSY, HOSE - 1/2-2WB X 204 LOA - C/W FITTINGS

ASSY, HOSE - 1/2-2WB X 204 LOA - C/W FITTINGS - 2GRN
ASSY, HOSE - 1/2-2WB X 204 LOA - C/W FITTINGS - 1GRN
HOSE, 3/8-2WB X 75LOA - 08 JIC F-SW X 06 ORB M
HOSE, 1/2-2WB X 48LOA - 08JIC F-SW X 08JIC F-SW
HOSE, 3/8-2WB X 26 LOA - 08 JIC F-SW X 06 ORB M

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

EL, 90D - 06 JIC M X 06 JIC F-SW

CONNECTOR, 1/2 NPT M X 08 JIC F-SW

EL, 45D - 08 JIC M X 08 ORB M

CROSS, 08 JICM XM XM XM

EL, 90D - 08 JIC M X 08 JIC F-SW

PLUG, 06 ORB M

HOSE, 3/8-2WB X 137LOA - 08JIC F-SW X 06 JIC F-SW
CONNECTOR, 06 ORB M X 06 JIC M

BREATHER, 060RB M - SINTERED BRONZE

PLUG, 08 ORB M

TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN
CONNECTOR, 3/8 NPT M X 06 JIC F-SW

CONNECTOR, 3/8 NPT M X 06 JIC M

VALVE, BALL - 1/2 NPT F X 1/2 NPT F - C/W HANDLE
VALVE, BALL - 06 NPT F X 06 NPT F - C/W HANDLE

Description

114




Part Number: 401002-2

— —pog2X RED, OPENERS (UP)

SEED YWMASTER.

1X RED, OPENERS (DOWN) A}

2X GREEN, SYSTEM (RETUR

_ _ _ CASE DRAIN
X GREEN, SYSTEM (SUPPLY] (B)
@{C‘S{ DOWN-]
RI

Opener Spacing Locks for Std Toolbar Hydraulic Schematic

— 115




SEED Y MASTER.

Hydraulic Cylinder Layout Cylinder Seal Kit
Machine A1 A2 B1 B2 C1 C2 D1 D2 Location Description Part No. ] Part No.
4012] 258510 - 258520 - - - - - Opener 1-3/4 x 4 258500 258474
41'8"-10] 258510 - 258520 - - - - - STD Wing* 3x24 258510 ] 258478
Q8 4212] 258510 - 258520 - - - - - STD Wing* 4x24 258520 ] 258480
< 43'4"-10] 258510 - 258520] - - - - - M-Fold Wing* 3x32 258548 | 258479
4412] 258520 - 258520 - - - - - M-Fold Wing* 4-1/2 x 32 258554 | 258481
4010] 258520 - 258520 - - - - - Smart Hitch Sensor |1-3/4 x 4 258500 ] 258474
) 4012] 258520 - 258520 - - - - - Waggle Plate 2-1/2x 8 258550 | 258477
o 41'8"-10] 258520 - 258520 - - - - - Fill Auger 2x4 258551] 258476
8 4212] 258520 - 258520 - - - - - Fill Auger 2x8 258552 | 258476
5 4410] 258520 - 258520 - - - - - Lift Kit 3x8 2585491 258478
4412] 258520 - 258520 - - - - - \Wing Brace™* 3x8 2585491 258478
< 4610] 258520 - 258520 - - - - - Wing Brace** 2-1/2x 8 258550 ] 258477
E 2213 2:2:28 : 2::228 : : : : : *See Wing Cylinder Layout page for correct cylinder sizes
oy **See Active Wing Brace page for correct cylinder sizes
w 4812] 258520 - 258520 - - - - -
g 5010] 258520 - 258520 - - - - -
= 5012 258520 - 258520 - - - - -
5010 258520 - 258520 - 258510 - 258510 -
5012] 258520 - 258520 - 258510 - 258510 -
6010] 258520 - 258520 258520 258510 - 258510 -
=< 6012] 258520 - 258520] 258520 258510 - 258510 -
IjiJ 61'8"-10] 258520 - 258520 258520 258510 - 258510 - C1 A1 A1 C1
0 6212] 258520 - 258520] 258520 258510 - 258510 - C2 A2 A2 C2
63'4"-10] 258520 - 258520 258520 258510 - 258510 -
6412] 258520 - 258520 258520 258510 - 258510 -
6510] 258520 258510 | 258520 258520| 258510 - 258510 -
6612] 258520 - 258520] 258520 258510 - 258510 -

Wing Cylinder Layout - Standard Frame

D2 B2 B2 D2
D1 B1 B1 D1

Wing Cylinder Layout - Standard Frame — 116 -




SEED Y MASTER.

Hydraulic Cylinder Layout Cylinder Seal Kit
Machine A1 A2 B1 B2 C1 C2 D1 D2 Location Description Part No. | Part No.
4610] 258554 258548 | 258554 258548] 258548 - 258548 - Opener 1-3/4 x 4 258500] 258474
— 4612] 258554 258548 | 258554 258548] 258548 - 258548 - STD Wing* 3x24 258510] 258478
Q 48'4"-10] 258554 258548 | 258554 258548] 258548 - 258548 - STD Wing* 4 x 24 258520] 258480
g 4812] 258554 258548 | 258554 258548] 258548 - 258548 - rM-FoId Wing* 3x32 258548] 258479
5010] 258554 258548 | 258554| 258548| 258548 - 258548 - [M-Fold Wing* 4-1/2 x 32 258554] 258481
5012 258548 258548 | 258554| 258548| 258548 - 258554 - Smart Hitch Sensor |1-3/4 x 4 258500] 258474
51'8"-10] 258554 258548 | 258554 258548] 258548 - 258554 - \Waggle Plate 2-1/2x 8 258550] 258477
5212] 258554 258548 | 258554| 258548| 258548 - 258554 - Fill Auger 2x4 258551] 258476
53'4"-10] 258554 258548 | 258554 258548] 258548 - 258554 - Fill Auger 2x8 258552] 258476
— 5412) 258554 258548 | 258554] 258548| 258548 - 258554 - Lift Kit 3x8 258549] 258478
9 56'8"-10] 258554 258548 | 258554| 258548] 258548 - 258554 - \Wing Brace** 3x8 258549] 258478
g 5612 258554 258548 | 258554| 258548| 258548 - 258554 - Wing Brace** 2-1/2x 8 258550] 258477
58'4"-10] 258554 258548 | 258554] 258548| 258548 - 258554 -
5812] 258554 258548 | 258554 258548| 258548 - 258554 -
6010] 258554 258548 | 258554| 258548| 258548 - 258554 -
6012] 258554 258548 | 258554 258548] 258548 - 258554 -
61'8"-10] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548
6212] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548
63'4"-10] 258554 258554 | 258554| 258554| 258548 | 258548 | 258548 | 258548
- 6412] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548
9 66'8"-10] 258554 258554 | 258554 258554] 258554 | 258548 | 258554 | 258548
E 6612] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548 C1 A1 A1 C1
68'4"-10] 258554 258554 | 258554 258554 258554 | 258548 | 258554 | 258548 C2 A2 A2 C2
6812] 258554 258554 | 258554 258554] 258548 | 258548 | 258548 | 258548
7010] 258554 258554 | 258554 258554 258554 | 258548 | 258554 | 258548
7012] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548
7212] 258554 258554 | 258554 258554 258548 | 258548 | 258548 | 258548
5 7412] 258554 258554 | 258554 258554] 258548 | 258548 | 258554 | 258548
8 7612] 258554 258554 | 258554 258554 258554 | 258548 | 258554 | 258548
= 7812] 258554 258554 | 258554 258554| 258554 | 258548 | 258554 | 258548
8012 258554 258554 | 258554] 258554] 258554 | 258548 | 258554 | 258548 D2 B2 B2 D2
8212) 258554 258554 | 258554| 258554 258554 | 258548 | 258554 | 258548 D1 B1 B1 D1
o 8412] 258554 258554 | 258554 258554] 258554 | 258548 | 258554 | 258548
g 8612] 258554 258554 | 258554| 258554 258554 | 258548 | 258554 | 258548
8812] 258554 258554 | 258554] 258554] 258554 | 258548 | 258554 | 258548
9012) 258554 258554 | 258554 258554] 258554 | 258548 | 258554 | 258548

Wing Cylinder Layout - M-Fold Frame

Wing Cylinder Layout - M-Fold Frame — 117 —




Std 3-plex Wing Fold Hydraulic Schematic

Description Item Qty. Part No. Description
1 4 258107 HOSE, 3/8-2WB X 87LOA - 06JIC F-SW X 06JIC F-SW
2 4 258447 HOSE, 3/8-2WB X 49LOA - 06JIC F-SW X 06JIC F-SW
3 3 258153 HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
4 1 258024 TEE, 06 JICM X 06 JIC M X 06 JIC M
5 1 258041 PLUG, 06 ORB M
6 1 258022 TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH
7 2 258382 EL, 90D - 06 JIC M X 06 JIC M
8 3 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN
9 4 258002 EL, 90D - 06 JIC M X 06 ORB M
10 2 258051 CONNECTOR, 06 ORB M X 06 JICM
11 4 258016 EL, 45D - 06 JIC M X 06 ORB M

118




STD 3-Plex Wing Fold Hydraulic Schematic

Part No. 401010-8

DOWNH]
UP—
RIGHTH
LEFT—]

S3dd —
MNVL —
134 —

INNER—
OUTER—

—S3dd Vv
—INVL V
—134 Vv

%%

7/

SEED Y MASTER.

it

@%
r
% e

—+®

f\__I/@

'g F
o )

o
p

_®

&

o
p

Std 3-plex Wing Fold Hydraulic Schematic

— 119 —



Wide 3-plex Wing Fold Hydraulic Schematic

Description Item Qty. Part No. Description
1 4 258114 HOSE, 3/8-2WB X 107LOA - 06JIC F-SW X 06JIC F-SW

2 4 258115 HOSE, 3/8-2WB X 81LOA - 06JIC F-SW X 06JIC F-SW

3 3 258153 HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
4 1 258024 TEE, 06 JIC M X 06 JIC M X 06 JIC M

5 1 258041 PLUG, 06 ORB M

6 1 258022 TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

7 2 258382 EL, 90D - 06 JICM X 06 JICM

8 3 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

9 8 258002 EL, 90D - 06 JIC M X 06 ORB M

10 1 258051 CONNECTOR, 06 ORB M X 06 JIC M

120




SEED YWMASTER.

Wide 3-Plex Wing Fold Hydraulic Schematic
Part Number: 401015-6

DOWN—

S3dd —
MNVL —
139 —

uP—|

RIGHT—

RN
X
« | o

LEFT —

INNER—|
OUTER—

@/||H—O
4&@

J\@k Tug@//@

—S3dd v
—YNVLY
—13y Vv

r
4

@/@f @/QQ

— 121

Wide 3-plex Wing Fold Hydraulic Schematic




STD 5-Plex Wing Fold Hydraulic Schematic

Description Item Qty. Part No. Description
1 4 258114 HOSE, 3/8-2WB X 107LOA - 06JIC F-SW X 06JIC F-SW

2 4 258115 HOSE, 3/8-2WB X 81LOA - 06JIC F-SW X 06JIC F-SW

3 4 258162 HOSE, 3/8-2WB X 228LOA - 06 JIC F-SW X 06 JIC F-SW
4 4 258153 HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
5 18 258002 EL, 90D - 06 JIC M X 06 ORB M

6 8 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

7 2 258382 EL, 90D - 06 JICM X 06 JICM

8 4 258024 TEE, 06 JIC M X 06 JIC M X 06 JIC M

9 4 258418 HOSE, 3/8-2WB X 146 LOA - 06JIC F-SW X 06JIC F-SW
10 4 258022 TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

1" 2 258051 CONNECTOR, 06 ORB M X 06 JIC M

12 2 258121 HOSE, 3/8-2WB X 16LOA - 06 JIC F-SW X 06 JIC F-SW
13 4 258186 HOSE, 3/8-2WB X 24 LOA - 06 JIC F-SW X 06 JIC F-SW

122




Part Number: 401020-9

| |
Ay
ot @%‘%l
& o b
O | &l |
ol o gelNe
—Q® @ N e
i \ o
Le T8
O— @/ o
sl ey @/%

i
e

SEED YWMASTER.

STD 5-Plex Wing Fold Hydraulic Schematic

— 123 —



M50 Wing Fold

4 258153
4 258124-1
4 258110
4 258334-1
8 258700
4 258113
2 258382
2 258051
2 258024
12 258025
6 258022
20 258002
2 258005

Description Item Qty. Part No.

HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 85LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 38LOA - 06JIC F-SW X 06JIC F-SW
HOSE, 3/8-2WB X 177LOA - 06JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 132 1/2LOA - 06JIC F-SW X 06JIC F-SW
EL, 90D - 06 JICM X 06 JICM

CONNECTOR, 06 ORB M X 06 JIC M

TEE, 06 JICM X 06 JIC M X 06 JICM

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 ORB M

EL, 90D - 06 JIC M X 06 JIC F-SW

Description

124




SEED Y MASTER.

—AUXT =k = M50 Wing Fold Hydraulic Schematic
AR RN Part No: 401026-6
— AUX PRES. PRESSURE —
3
S arc _
31§ 2 = 5 .8 _
= é o byl Tl s S § LLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLLL
(?{ L1 | | | | | | | BILLS QUANTITY INCLUDES BOTH SIDES OF THE DRILL (LH AND RH )
—A]
/T T @ }3)
@ oo L——
T N

/G)

THIS CYLINDRE IIIIIIIIIIIIIII

80

IIIIIIIIIIIIIIIIIIII
OOOOOOO

M50 Wing Fold

— 125




M60 Wing Fold

8 258153
4 258124-1
4 258110
20 258002
8 258700
4 258118
2 258382
2 258051
2 258024
12 258025
8 258022
2 258005

Description Item Qty. Part No.

HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 85LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 38LOA - 06JIC F-SW X 06JIC F-SW
EL, 90D - 06 JIC M X 06 ORB M

HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 152 1/2LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JICM X 06 JICM

CONNECTOR, 06 ORB M X 06 JIC M

TEE, 06 JICM X 06 JIC M X 06 JICM

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 JIC F-SW

Description

126




—AUXT
—AUX RET.
— AUX PRES.

NNOYS OL
1ddNs
IM 1417

—a
—A
—L

SEED Y MASTER.

vk 4 M60 Wing Fold Hydraulic Schematic

RETURN 1 Part No: 401023-6

PRESSURE —

RRRRRRRRRRRRRRRRRRRRRRRRRRRR
DDDDDDDDDDDDDDDDDD

—LHOIY
—NMOad

—dn

IIIIIIIIIIIIIIIIIIIIIIIII

-
I =N

29
@
@“\‘P\i —y3Lno

©

P

IIIIIIIIIIIIIIIIIIII
HHHHHHHHHHHHH
RRRRRRRRRR

e

IIIIIIIIIIIIIIIIIIII
SSSSSSSSS
LLLLL

M60 Wing Fold

— 127 —




M70 Wing Fold

4 258153
4 258124-1
4 258110
4 258335
8 258121
4 258188
2 258382
2 258051
2 258024
20 258025
6 258022
28 258002
8 258700
2 258005

Description Item Qty. Part No.

HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 85LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 38LOA - 06JIC F-SW X 06JIC F-SW
HOSE, 3/8-2WB X 222 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 16LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 181 1/2LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JICM X 06 JICM

CONNECTOR, 06 ORB M X 06 JIC M

TEE, 06 JICM X 06 JIC M X 06 JICM

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 ORB M

HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC F-SW

Description

128




SEED Y MASTER.

— AUXT vk — M70 Wing Fold Hydraulic Schematic
— AUX RET. RETURN = Part No: 401024-6
— AUX PRES. PRESSURE — ]

_|

o

D wn -

D C T

2 3 7  WINGDOWN WING UP NOTE:

% E S OUTER INNER LEFT RIGHT SU SD |  CYLINDERSLAYOUT MIRRORED LEFT HAND SIDE OF THE DRILL

| ] | | | | |  BILLS QUANTITY INCLUDES BOTH SIDES OF THE DRILL (LH AND RH )

SN

T

W e

IIIIIIIIIIIIIIIIIIII
LLLLLLLLLLLLLLLLLLLLLLL

@

e

Q\

@\\ f 1 Q @\\ ET\ESECTL%“BDAECRK%EL'EGSmD |
2, — s
% e % -

M70 Wing Fold ] 129 —




Wide M80 Wing Fold

4 258153
4 258166
4 258179
4 258132
8 258121
4 258168
2 258382
2 258051
2 258024
20 258025
6 258022
28 258002
8 258700
2 258005

Description Item Qty. Part No.
HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 120 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 80 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 270 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 16LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 184 LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC M

CONNECTOR, 06 ORB M X 06 JICM

TEE, 06 JICM X 06 JIC M X 06 JIC M

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 ORB M

HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC F-SW

Description

130




SEED Y MASTER.

— AUX T mk - Wide M80 Wing Fold Hydraulic Schematic
— AUX RET. RETURN — Part NO' 401025_6
| AUX PRES. PRESSURE —| )
3
(0]
I 2cC
? "< T‘ T' T' -IU IZ LL (LH

(®)
2
% 4
e
[

2
@
@"“E\i —d3aLno

GH
e

IIIIIIIIIIIIIIIIIIIIIIIIIIIIII
RRRRRRRRRRRR

e
e

‘7

. | -
1*@ o

o
)
o
|

IIIIIIIIIIIIIIIIIIIIIIIIII
CCCCCCCCCCCCCC

Wide M80 Wing Fold




M80CT Wing Fold

4 258153
4 258124-1
4 258110
4 258128
8 258121
4 258333
2 258382
2 258051
2 258024
20 258025
8 258022
28 258002
8 258700
2 258005

Description Item Qty. Part No.

HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 85LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 38LOA - 06JIC F-SW X 06JIC F-SW
HOSE, 3/8-2WB X 256 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 16LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 208 LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JICM X 06 JICM

CONNECTOR, 06 ORB M X 06 JIC M

TEE, 06 JICM X 06 JIC M X 06 JICM

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 ORB M

HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC F-SW

Description

132




SEED Y MASTER.

AT w4 M80CT Wing Fold Hydraulic Schematic
e ressore| Part No: 401029-4

FANNOYO OL
1ddNnsS
M L1411

I
[

@\
CH
CH
6_3

—431N0
NN
©,
]
1437
&)
S > —1HOI
—dn
() Fwmoa
zm
AN
&

M

LLLLLLLLLLLLLLLLLLLLLLL

P
P

200
F
e
-
|

IIIIIIIIIIIIIIIIIIIIIIIIII

M80CT Wing Fold 133




M90 Wing Fold

4 258153
4 258166
4 258179
4 258159
8 258121
4 258333
2 258382
2 258051
2 258024
20 258025
8 258022
28 258002
8 258700
2 258005

Description Item Qty. Part No.
HOSE, 3/8-2WB X 196LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 120 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE,3/8-2WB X 80 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 296 LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 16LOA - 06 JIC F-SW X 06 JIC F-SW
HOSE, 3/8-2WB X 208 LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC M

CONNECTOR, 06 ORB M X 06 JICM

TEE, 06 JICM X 06 JIC M X 06 JIC M

TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN

TEE, 06 JIC M X 06 JIC M X 06 ORB M - BRANCH

EL, 90D - 06 JIC M X 06 ORB M

HOSE,3/8-2WB X 24LOA - 06 JIC F-SW X 06 JIC F-SW
EL, 90D - 06 JIC M X 06 JIC F-SW

Description

134




—AUXT
— AUX RET.
— AUX PRES.

NNOYO OL
IM L1411

—A1ddNsS

[

PRESSURE —

—L1437

SEED Y MASTER.

mw —  Wide M90 Wing Fold Hydraulic Schematic

RETURN = Part No: 401031-1

\r—‘ﬂ* — d3ANNI
—

2
@
@"“E\:L —d3aLno

GH
e

e
e

o

@ | -
1*@ o

& o
| —

\@

IIIIIIIIIIIIIIIIIIIIIIIIIIIII
AAAAA

M90 Wing Fold




Hydraulic Schematic - Auto Lift Kit

Description Item Qty. Part No. Description
1 2 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW
2 1 258192 HOSE, 3/8-2WB X 48 LOA - 06 JIC F-SW X 06 JIC F-SW
3 3 258002 EL, 90D - 06 JIC M X 06 ORB M
4 1 258097 BREATHER, 060RB M - SINTERED BRONZE
5 1 258023 TEE, 08 ORB M X 08 JIC M X 08 JIC M - RUN
6 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN
7 1 258045 CAP, 08 JICF
8 1 258051 CONNECTOR, 06 ORB M X 06 JICM
9 1 258025 TEE, 06 JIC F-SW X 06 JIC M X 06 JIC M - RUN
10 1 258038 CONNECTOR, 06 JIC F-SW X 1/4 NPT F
11 1 257985 CONNECTOR, 04 ORB F X 1/4 NPT M
12 1 258005 EL, 90D - 06 JIC M X 06 JIC F-SW
13 1 258041 PLUG, 06 ORB M
14 1 258044 PLUG, 04 ORB M
A 1 260806 TRANSDUCER, PRESSURE - HYD - RAVEN - 3000PSI
B 1 258508 VALVE, LIFT KIT - PWM - HYDRAFORCE - TS10-36C

136




SEED Y MASTER.

Auto Lift Kit Hydraulic Schematic
Part Number: 401216-2

NOTE: REMOVE LIFT KIT GAUGE INSTALL
EIC_JLIJ?GI'S IN GAUGE PORT AND REAR LIFT KIT

DOWN —

S3Ud —
MNVL —
134 —

UP —
RIGHT —

LEFT —

INNER —

GROUND — —
SUPPLY |
3 2 (9
3 3 % UFTKT -
m z m
n X 4
|| [ UFTHT

o
. °
-+

Hydraulic Schematic - Auto Lift Kit — 137




Hydraulic Schematic - Smart Openers Add-on

Description Item Qty. Part No. Description
M 1 221590 CONNECTOR, 08 JIC F X 08 JIC M - .156 ORIFICE DRILL TO .25
N 3 258000 EL, 90D - 08 JIC M X 08 JIC F-SW
H 1 258002 EL, 90D - 06 JIC M X 06 ORB M
K 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN
B 2 258035 CROSS, 08 JICMXMXMXM
J 1 258049 CONNECTOR, 08 JICF X 06 JICM
G 1 258050 CONNECTOR, 08 ORB M X 08 JICM
F 1 258055 CONNECTOR, 08 ORB M X 08 JIC F-SW
E 1 258499 MANIFOLD, HYD - SUN - BCJ
| 1 258519-2 HOSE, 1/4-2WB X 25 LOA - 06 JIC F-SW X 06 JIC F-SW
D 1 258650 VALVE, PILOT-TO-OPEN CHECK - SUN CKEBXCN
1 1 258020 TEE, 08 JIC F-SW X 08 JIC M X 08 JIC M - RUN
2 2 258379 CONNECTOR, 16 ORB M X 08 JICM
3 2 258045 CAP, 08 JICF
4 1 258016 EL, 45D - 06 JIC M X 06 ORB M
5 2 258218-1 HOSE, 1/2-2WB X 30LOA - 08JI C F-SW X 08JIC F-SW
6 1 258154 HOSE, 3/8-2WB X 31 LOA - 06 JIC F-SW X 08 JIC F-SW
7 2 258055 CONNECTOR, 08 ORB M X 08 JIC F-SW
8 2 258713 CONNECTOR, 16 ORB M X 08 ORB F
9 1 221594 TEE, 04 ORB M X 04 ORB F X 04 ORB F - RUN
5804 2 258044 PLUG, 04 ORB M

138




Smart Openers Add-on Hydraulic Schematic

Part Number: 401625-4
@\ GOES TO
OPENER "UP
SIDE -

" "CYLINDER
-~ PORT"

SEED Y MASTER.

NOTE: INSTALL CAVITY PLUGS IN MAIN BLOCK

258307 CAVITY PLUG - C-10-4 CAVITY - OPENER MASTER
258306 CAVITY PLUG - SUN T-10A CAVITY - XFCA

ITEMS LABELLED WITH LETTERS ARE IN DIFFERENT
BUNDLES

PILOT CHECK @\
BUNDLE (B)
400013-1 -

O Ot

@/@L*}{%
NG

uP DO!V‘VN\
@ G-UP  G-DOWN- @
R PoT E@
B - CROSS INCLUDED TO @\H l \\ \OPTIONAL

"CARTON - MAIN HYDRAULIC ‘4)  TRANSDUCER
PACKAGE" @/@)/ (PT #401987)

REMOVE OPENER DOWN AND UP
GAUGES FROM MAIN BLOCK AND
REINSTALL IN SMART OPENERS BLOCK.
RELOCATE PRESSURE TRANSDUCER TO
SMART OPENERS BLOCK.

258044 - PLUG GAUGE PORTS IN MAI
BLOCK.

Az
TEE IN TO TANK
RETURN

Hydraulic Schematic - Smart Openers Add-on

— 139




Auto Zone Command Air Compressor Tank

Description Item Qty. : Description
1 1 258602 PLUG, 1/8 NPT M 40 1 260575 FILTER, COALESCING - 10F15ED

260520 CONNECTOR, 3/8 NPT M X 3/8 PUSH ON - AIR 41 260573 DRYER, AIR - DESICCANT - WILKERSON - X06-02-000

257108 TANK, AIR - 5 GAL

257112 COMPRESSOR, KIT - 12VDC - PACBRAKE #HP 10626
257109 FILTER, COMPRESSOR INTAKE - HOUSING W/FILTER
260544 ADAPTOR, BRASS - BULKHEAD - 1/2 NPT

260556 ADAPTOR, BRASS - 90 MALE 1/2 NPT HOSE BARB

26 1.2 256526 HOSE, RUBBER - 1/2IN - G221

2 4 1
3 2 258601 PLUG, 1/4 NPT M 42 1 260513 AUTOMATIC DRIP LEG DRAIN - 1/4 IN - 06D1NA - PARKER
4 3 260534 ADAPTOR, BRASS - STREET TEE - 3/8 NPT 43 3 260565 ADAPTOR, BRASS - REDUCER - 1/4 MPT X 3/8 FPT
5 4 260576 ADAPTOR, BRASS - NIPPLE - 1/4 NPT 44 1 260526 ADAPTOR, BRASS - HEX NIPPLE - 3/8 MPT x 1/4 MPT
6 2 260542 ADAPTOR, BRASS - BUSHING - 3/8 MPT X 1/8 FPT
7 1 260535 ADAPTOR, BRASS - CROSS - 3/8 MPT - FEMALE
8 2 250837 CLAMP, HOSE - WHITE 3/4 IN - 7/8 IN - SHC-50
9 1 260574 FILTER, PARTICULATE - 14F15BB
10 2 260516 CONNECTOR - 1/4 NPT M X 3/8 PUSH ON - AIR
11 100 260541 TUBE, AIR - 3/8 IN - BLACK
12 1 260503 REGULATOR/FILTER, AIR - PARKER - ZONE COMMAND
13 1 260504 VALVE, RELIEF - AIR - PARKER
14 1 260545 GAUGE, AIR - 1/4 NPT M - 0 - 150 PSI
15 1 260524 ELBOW, 90D - 3/8 NPT M X 3/8 IN PUSH ON - AIR
16 1 260543-1 HOSE ASSY, AIR-3/8 IN X 72 IN - 3/8 NPT MXM
17 1 260532 VALVE, PLUG - 3/8 NPT M X F - BRASS
18 1 260527 COUPLER, QUICK - AIR - FEMALE BODY - 3/8 NPT F
19 1 260539 ADAPTOR, BRASS - COUPLER - 3/8 NPT
20 1 260551 GAUGE, AIR - 1/8 NPT M - 0 - 160 PSI
1
1
1
1
1

27 1 260553 ADAPTOR, BRASS - MALE 3/8 NPT HOSE BARB 1/2 IN
28 1 258328 GAUGE, VACUUM - STEM MOUNT 1/8” NPT

29 1 260554 LOCKNUT, BRASS - 3/8 NPT

30 1 250648 O-RING, 2-113 - NITRILE 70 DUROMETER

31 1 260567 ADAPTOR, BRASS - 45D 3/8 MPT X 3/8 AIR BRAKE
32 1 260536 ADAPTOR, BRASS - BUSHING - 3/8 MPT X 1/4 FPT
33 1 260566 ADAPTOR, BRASS - 90D 3/8 MPT X 3/8 AIR BRAKE
34 1 260569 TUBE, AIR-3/8IN-71/4IN L - TEFLON PTFE

35 1 260570 ADAPTOR, BRASS - REDUCER - 3/8 MPT X 1/2 FPT
36 1 260571 ADAPTOR, BRASS - 1/2 MPT X 3/4 HB

37 1 256527 HOSE, RUBBER 3/4 IN (200 PSI)

38 1 260490 SCREEN, PRE-FILTER, COMPRESSOR INTAKE

39 1 260807 TRANSDUCER, PRESSURE - AIR - RAVEN - 250PSI

140




Auto Zone Command
Air Compressor Tank

Part Number: 408970

(2571 06)

—® @
| e
-~

0

F*7777

\ /@4

O— O |

RESERVOIR
TANK

ot

PRESSURE SWITCH

SEED Y MASTER.

rr s

|AIR SUPPLY TO
|ZONE COMMAND

'VALVE BANKS
|

NOTE: TRANSDUCER KIT
FOR DRILL :
TOW BEHIND (T/B),

\

|

\

\

\

\

USE KIT # 408974 }
‘ TOW BETWEEN (TBW), }
\

\

\

\

|

\

USE KIT # 408977

Auto Zone Command Air Compressor Tank

141




Electrical Schematic Air Compressor

Description Item Qty. Part No. Description
1 1 257106 PRESSURE SWITCH - 85/105 PSI ON/OFF - 1/8 NPT - VIAIR #90101
2 1 257152 RELAY, CONTACTOR 12V - 80A - WAYTEK #77031
3 1 257153 TERMINAL STRIP - 2 POS 75A - WAYTEK #47382
4 1 401718-1 ASSY, WIRE HARNESS - COMPRESSOR - BATTERY TO HITCH
5 1 401719-2  ASSY, WIRE HARNESS - COMPRESSOR - HITCH TO RELAY
6 1 401720-2  ASSY, WIRE HARNESS - COMPRESSOR - RELAY TO COMPRESSOR.
7 1 401721-3  WIRE HARNESS - COMPRESSOR - RELAY/PRESSURE SWITCH

142




SEED Y MASTER.

Air Compressor Electrical Schematic
Part Number: 408790-5

COMPRESSOR {:;‘;}

O

00
1)

UNLOADER
VALVE

kS

ROUTING

FUSE (&

+]i
v e

12v
BATTERY

Electrical Schematic Air Compressor — 143 —




Wire Harness - Clearance Light

Item Qty. Part No. Description Item Qty. Part No. Description
- 0 401536 ASSY, WIRE HARNESS - CLEARANCE LIGHT - TOOLBAR

144




Clearance Light Wire Harness

Part Number: 401536

RIGHT TURN

SEED YWMASTER.

RIGHT STOP/TAIL

468.00

7 CORE 6/12GA - 1/10GA

LEFT TURN

6.00
o
-] . /
2 CORE 14GA 5=l SP-RTURN1
< [M SP-RTURN2
<
[©]
<
o I T
o L
INE o
~ g 8
¢ b 8 N
S @ =
> —
= S 2
% 12.00 & >
_(1.29) (1.66) U (1.5) (1.66) = (1.66) (1.5) % (1.45) (1.29) 9600
L] % L]
@ % % 2 7 CORE 6/12GA - 1/10GA
2] o - o)
= P b=} X
5 < S o]
e 2 2 =
m = > o
S 5 5 k!
T =3 <
= ogs||| —
3 S8l
s |||«
- o
(@]
<
& [ SP-LTURN2
6.00 'iu:,ﬁSP-LTURM
Ze)
2 CORE 14GA

BACK
LEFT STOP/TAIL

Wire Harness - Clearance Light

— 145 —



SEED §YMASTER

Console, Viper 4+
117-5010-056(RVN)
270133(5M)

=r

D
M | 2
e

=
W
H]

CABLE, Console, Viper 4+
115-7300-062(RVN)
270122(SM)

]

SEED YY) MASTER.

{KIT, VIPER 4+ IN-CAB
{ RVN: 117-3001-109
i SM: 270132

CABLE, CHASSIS, V4+, IBBC, 4WD
115-7300-070(RVN)
270156(5M)

TRACTOR REAR HITCH

Viper 4+ In-Cab Kit

146




6' ISOBUS TO GEN III

EXTENSION CABLE

F&) 115-7300-115(RVN)
270136(5M)

18' CAN AUX PWR

EXTENSION CABLE

115-7300-121(RVN)
270137(SM)

TO ISO HITCH PLUG
FRONT HITCH BULKHEAD!

ECU, SM ISOBUS DRILL
063-0173-753(RVN)
270110(SM)

CABLE, ECU, SM ISOBUS DRILL
115-7301-017(RVN)
270108(SM)

B E=

/// —/—ﬁl PFS 1 j

24’ GEN3 CAN

EXTENSION CABLE
115-7300-078(RVN)

270118(5M) H:

ONFRAME TANK
LOADCELL

———

/ _~~——® TOOLBAR C
>

e
\\\ - —& TOOLBAR D

SEED YWMASTER.

GEN III to IBBC

115-7300-097 /E@
5M270120 y
\ o

ey TOOLBAR A

/

I/——ﬁ TOOLBAR B

/——E PACKING PRESSURE MASTER
]
f /ﬁ—ﬁ PACKING PRESSURE PWM 1

\ \ LT KIT PWM | l ',.

LIFT KIT
HYDR PSI

,\ m -’f /—®PACKING PRESSURE PWM 2

IMPLEMENT|
HEIGHT

SMARTHITCH
FOOT SWITCH
EXTENSION
115-0172-398(RVN) ansnnn
270135(5M) @ % !'C-—;r:l :

IN-CAB
IS0 FOOT SWITCH
063-0173-080(RVN)
270104(SM)

—

\Sﬁ AUX. MASTER VALVE \-\

,‘\- e ) PACKING PRESSURE PWM 3
i

N\

l \—‘_ﬁl PACKING PRESSURE HYDR 1
'\ \—ﬁl PACKING PRESSURE HYDR 2
SYS INFO SENS 1 .‘

\
\»,.-—-—ml PACKING PRESSURE HYDR 3
\m SYS INFO SENS 2

SEED Y MASTER
TXB
ISO CART READY
451102-DWG

TKIT, ISO TXB KIT |
117-3001- 103(RVN)

ISO Toolbar (ISO Cart Ready)

147




T0 150 HITCH PLUG

\\\‘\
N\
\

R T
HYOR PSI

—aToOLBAR A
| —-atoowsars
/

_——eTo0LBAR €

[ FEa e esaune i
Ty packinG pRessURE pwh 1
/B8 rackane puessune pum 2

/
4

~——e TOOLBAR D

——EEyurTarown |
f

.
® lsmwsovo GEN 111 ] 18' CAN GEN IIT
¢ -ABLE | EXTENSION CABLE
Troras(sy g | Frorasismy
g
ECU, SM ISOBUS DRILL /
0630173 753(RUN) cante, ecy, smisonvsore N /S
27011005y T1557301-017CRVN) /-
.
' \
/
s
% 150 FOOT SWITCH

SMARTHITCH

- P
N
\\
. PACKING PRESSURE NYOR 1
N ) prcan rressure nvor 2

S¥s 1NF0 SENS 1

\f T svs o sens 2

150 T8 KIT
117-3001-103(RVN)
270126(sM),

30 CAN AUX POWER
270157(sM)

SEED YWMASTER.

ER, REFOTE TANK MONITOR
4

DISPLAY, 150BUS 4.3
063-0173-938(RUN)

coRosET, 112 10 DT
320-2003-069(RYN)

Tl

TERMIN
115-7300-043(RVNY
270109(5m)

Py oo
f =P
(]

<l i

ECu, SM 150BUS RCH
0630173797 (RUN)
270148(sM)

FAN
RPM 1 RPM2

i

INCLUDED IV
270126 KIT

SEED $YMASTER

ULTRA PRO II 360
451111-DWG

‘GRAN PROD EXT
1153001 118(RVN) " Granular Product Cable
260727(sM) " "1i5.3001-122(RVN) o BIN 2 Hydr Motor
PROD  PROD 260728(5M)
5 2

zom
ON/OFF ON/OFF
77016 17010

7o BIN 1 PWM Valve

Grantar product cable
oo | o Ay
j 26073060

] sv 1 Lonocers T

/ Junction Bark

ro B1n 1 Hyar motor

20°cB 1c 008

/ i
Z 4] siv20m0cens T BIN 2 LOAD cELLS.
~ 20cn 1c o e
A\ et T L tgudcen
S i conoceus el
e < tosd cot
\ ™=} orn 4 Lossceuis P I 1
Junction Bank e

70175
Zone 1-To AirBank 121

'115-3001-205(1
270150(sM)

ISO UltraPro 1l 360

148




1508US TO GEN 111 18' CAN AUX POWER

EXTENSION CABLE EXTENSION CABLE
115-7300-115(RVN) 115.7300-121(RVN)
270136(5M) 270137(5m)

30 cAN AuX POWER
TXTENSION CABLE
270157(5M)

—0 B

v

Z

e

N

%
S

_Pyonraame Tan
LoAvcetl

- TooLsnr o
\ ——EByurrarewn | /

\

L

_——avootARA
——a ToousaR B

—e TooLBAR €

[ TEa e st ssa
L EE3cang st 1

AN

A\ == B8
N

\
\\\E:l RN

SMARTHITCH

o7 switen

"Beesion
15D
— EERcoc— 1

\
Py o masrervave \
N T svs mrosens 2

\>4{ I PPACKING PST HYDR 1
\

KT, 50 T8 KiT

150 £00T SwrTCH =301 1030k
redsibid ratzaen)
rotoasm)
ux s
uxownz e A AR 12 can cen
peieriedd Exmenan ciie
H:I]j Traiarisn) 57300075
[
T
P om0 ragn
4 PRoDUCT £cu cant T
TS oS I
270149(5M) wmn

zonE  z0nE
ON/OFF ON/OFF
71016 17010

M 1508US REM,
063-0173-797(RVN)
270148(5M)

PARTS ARE INCLUDED.

™Y orw 2 omoceus

\ Ny 1w s Lonsceus

L ren——
—

Zane 3o i k123

TOOLBAR REAR HITCH

18 CAN AUX POWER

EXTENSION CABLE

1157300 123V
270137(5M)

LR roxrwns

aux pwRz

£Cu, 5M 150BUS RCM
063-0173-797(RVN)

KIT, SEEOMASTER, RENOTE TANK HONITOR

170171-704(RUN)
70176(5M)

Ly

GEN3eiso cancol
157300 129

4 PRODUCT ECU CABLE
115-7347-032(RVN)
70119(5M)

‘GRAN PROD EXT

1530011 18(RVN
260727(sM)
Granular Product Cale
115-3001-122(RVN)
260728 (5M

70 618 1 P Valve.

Gran o
it 3a01 mwu)

ble

T g
Fo133

o BIN 1 Hydr Motor £ Load coll

To A Bank 1 21
To Al Bank 122

o Air Bank 12

1020NE AR sANK ONfOrF CABLE
)

5 o0t z0s(iun
s0(sH

=

20 o icwm

m =]

-
Junction Bank ‘e
Sroi7s
o2 osp s

208 Lctom
270178

] toad el
Sunction Bank L
$7017% 7o

o . IR

o FERT BIN 2 Hydr Motor

il
=l

CTE

DISPLAY, 150BUS 4.3
063-0173-338(RVN)

coroser, 12
420-2003-063(RVN)

————n

reRMINATOR
115.7300-045(RVN),

= 270109(5m)
TNeLUDED TN

260727(sM)

Toseen 7o reRT

e ) v 1 conoceus

J AN

N
o wosoceus
£ sin s onoceus

10 ZONE AIR BANK ON/OFF CABLE

1153001 203(RYN)

ISO UPII 360 with Nova 780

1453001 L1B(RYN) G anuiar Product Cable
o2z

1153001 1180V oo
‘ 07 s

Granular product Cable.
11530011 22(RUN)
260728(sM
o BIN 1 PWH Val
0 BIN 1 Hydr Motor

200 1ctom

L P o tomoceus

SEED YWMASTER.

SEED ) MASTER

ULTRA PRO II 360 &

780 NOVA-10-S
451140-DWG

To BIN3 PWM Valve

o BIN 3 Hydr Motor

LR romm 2z pwmvave

ct Cale

fie= mnl-u}(l\m) To BIN 2 Hydr Motor
260728(5M)

o

waicon Lo con
I tosdcan
Soiss
Junctabank Soirs
270175, o
20 ;7{“‘3‘."’ » BIN3 LoAn cEuLS.
Londcan
) ]
= Lona cal
g Soirs

149




4012CT - 3 Plex Frame Layout

NOTE:

254515 - CAT4
254516 - CATS

DIMENSION IN PHARENTHESES ()
END FACE OF THE RANK TO THE SIDE
FACE OF THE RAIL

SEED YWMASTER.

LARGE
e
RHSBENER LAMP CLAMP A407670 RH OPENER
LH OPENER - 66 a B LH OPENER A
- - A & - —A420018
c e ) _—A420000 X /
L i} i |_5_u | L) u_l o | bl 1
1 2 = = LARGE—— {3
A420018 [ iy B S 13/16
f 73/ 16 5/16" 165167 1210 I OFFSET 1 9/16'\>F
(57M16"—H = (17 1/8" (35"} =
S— 17 | 186" . \
OFFSETJ \ mr
CLAMP — L Jus 3 A420000 RH OPENER - It s
[ & | 1 |‘_5-| I‘_g_l ] “H | Lg_'l 137 il |_5_| :\ | L m il LM OFRFSET
H N A420018 K2, 1 45/16"m] = 11/16"'—H 1 A4200‘24X L€ B
4 5/8" = = —RH OPENER : 4
LARGE —= 28 5/16"=— (25 3/8") (14 3/4"
orEeET_| (14 5/16') 186" |14 3/47
17" 94"
(1 (1 I A420000 LH OPENER—s L2, 4]
1 In | 1 I 1) | L TTY | I | | m [ m 18 1 T8l L/t 1
B - P fip LH OPENER pil il bl -4
A420024 [—LHOPENER 89/16H |- A420018 ( . —={ (=4 5/8"
(2 11/16"%—H = 28 5/16{=——= |=~— 4 5/16" N 26 1/8)
\— A400410 (8781 = 7
94" 186"
I~~~ A407190 A07190—|
A400395/l [™>— 400305 [~~~ ~A400410
1 17
\A407660
407190-2—1

STANDARD OPENERS

MIRRORED OPENERS

4012CT - 3 Plex Frame Layout

150




SEED YWMASTER.

5010CT - 5 Plex Frame Layout

254515- CAT4
254516 - CAT5

407263

NOTE:
DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
END FACE OF THE RAIL

* FLIPPED LH MIRROR OPENER USED ON MAIN WING

Ato4337 . Ad04336
. A407500 LARGE OFFSET CLAMP
A407565 A407581 A420042 1 7 407580 e NER
H Ny N
] OPENER N o i o n B
8 | : - - g Il A407565
2o — cEo ‘ B — B : £ _— m = "/A4zo1ze
(oo ] —[[eo] o] A420126 .', = 'A4200. 5o} 00| [oo| oe] [oo| A420045 &= = D/ E— ] N ()
11— M’ﬁu I N ] 'T,, i— BN 8 i 5T L — o .
[ 1 ©® JUT [ L N [d i1
X [|14 7/16™ | 4116 S [ 4T - A20045 | | ~—1511/16"
RE ) 21 3/4] | " RH
| | OPENER— | Lo /() 1/8"—= ] | // LH OPENER | 20 3/8 OPENER )
] | . 98 LARGE OFFSET CLAMP / | i 98" 10—
| 90 ] LARGE | 160" 1 | I .,
FLIPPED BOTTOM PLATE—_| | A420045 | | RHOPENE OFFSET | RHOPENER— | | A420051 | 420124 90
9 —dw &p A420045 o P e P PR § e AT g L'y AP $Ps——cutuBOLTS
T 5T 57 O L0 TG 0 0 o o H (SR T f T
Sk L it i N i N b2 ad =4 a2y ] i y
! 4 : . 2] ¢ L PP i
’JP T 11916 ’ﬁ’ 231 b il moro Logsiele a7 M- | i | \P531/%3/1(% s F |
| | [ A7 14— 08" /19 78 [ LH OPENER 3 5/16"=| ~— LARGE OFFSET CLAMP— | | |RH OPENER ¥ 10—
X | 98" : LARGE QFFSET ‘ . (1231169 = ] 101"~ 70
A420051 cut LH OPENER
FLIPPED BOTTOM PLATE—— | | A420124 | “LH OPENER FLIPPED | SWorts— | A420045
Phﬂ%p f o A420110 . 47 24 20045 ¢ mf Ly P
@fﬁ;_'tp?\m_u%. L IS ) E— S —  S—— ﬁ‘ga—u&i— | 0 2 Bt i 13!t -2 it
[ BERGER : 23 5/16"f=——=— 13 5 N Fk@ 916" & H 26 9/16"
|| 27001/8 ‘ 1 : — 35/16" (19 1/16™ : Ia’,;FégET 271 ‘"‘ ==107/8"
I ] | 183" | CLAMP b 98"
| | | |
I | I
| | | |
. A400395 | I RH OPENE I
| A400395 | | | " A400410
J‘ : | / : = | | | % X [AAUDB% L
A400410—7] | | ad00a10— | | | ago03es \\\ |
| | le 5 U ! &) | [ nad00at0
= = -5 B =g g =11 DS = o S
LIS —= 2 B I I N I = = S Q == 2
U | '7} \A407510 k‘\ U
i A4OTS80 | | A407581 A407565
| |
| A
] \AAOHQO 407190 ]
o] [o<] le=] [e=)
& B  STANDARD OPENERS MIRRORED OPENERS (& [=)

5010CT -5 Plex F

rame Layout

151




5010CT - 3 Plex Frame Layout

NOTE:
DIMENSION IN PHARENTHESES ()-
END FACE OF THE RANK TO THE SIDE

FACE OF THE RAIL

* FLIPPED LH MIRROR OPENER USED ON MAIN WING

ADJUST A404350 RANK SUPPORT BRACKET AS
REQUIRED WITH NO CONTACT WITH OPENER.

254515- CAT4
254516 - CAT5

SEED YWMASTER.

407263
\ A407655
> \
] LARGE OFFST
[ RH OPENER RH OPENER RANK CLAMP
A407675  LARGE OFFST 2 A407680
RH OPENER / RANK CLAMP ] U I /
12 9/16" = e St/ = = 915/16"
& e e A ——————— et ) G
A420138 29 420042 ]
St s i ‘ it
e 2d N 2d e i o A i N ad v i Pi
L ARGE OFEST 511/16 | ™ 13 5/16" =] H A420138 5 5/g" e
RANK CLAMP (93 3/g")} LH OPENER A4 | = ) ;
191" H = (33 15/16%—+H =
LARGE OFFST LARGE OFFST 191"
A4°435Oﬂ& RANK CLAMP- RH OPENER Ad04337 RANK CLAMP ‘ \&
4 @ 3 P Ly T ha04350
O —5— e I o e e e e e e e
b Ad20060 10 5/8"H] |- \il A4/2°”0 - 23516 i N aezors 558" /]/T —
L I~ - 35/16"—=| ~— . ’
(8 5/16"—H LH OPENER 47/8"—] (43 15/16) //
167 12 3/16"+ = 191"
A404350 183"
&b o & RH OPENER 4 A404350
8 1 INn (N i —) X IR 0 i 0 1 A 0! 1
hiad i o i i hiad i i 1@? hiad i i 1@? i ‘Pﬂ:l 11 172"
| |- v | " e {1
22 1/2" A420138 ° 11“/16 23516 i OPENER FLIFAED | A420060 o l~611/16"
(13 3/8" A420110 —~35/16" (19 1/16" - RANK CLAMP o5
191" ‘ )
183" | ‘ 167"
A400410
— S
\ A400395\ A407190 A407190- | /A400395
f § {j A [ A400410
=) =] =] =] j.:::; 2 2 qi!_.[ (=] =) =T ) =)
i : == B ;
i \A407680 \
‘ A407675
A407660 ‘
[
[
|
=) =] =)
)l [C
=l =] =)
STANDARD OPENERS MIRRORED OPENERS

5010CT - 3 Plex Frame Layout

152




5012CT - 5 Plex Frame Layout

40726

SEED YWMASTER.

254515 - CAT4
254516 - CAT5

NOTE:
DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
END FACE OF THE RAIL

1
\

3

A404336

Y = A407580 A407565
A407565 RH OPENER A407581 I’ T\ LH OPENER
TR b A407500 =
@ a» 0 1 ab a®
\ w V1 I 0 ‘
=] [=) |y | = = 'u’.‘" =] 1 S R (SR e =) (= =
DIIC D¢ == )| — T '__QL_IE-E.:! D[ J|[d
= = @M@ = =) e Sl 14 = =) A420021 Tl g & =
PSS, = — . 5, s e
A400410- | I iy - |
RHOPEIE>‘ r :A420035 r »‘ l<4 15/16/ 1 T b 413/16" | i r 415/16"+ | f=— ES $‘ i 21 7116"
{(21 58] As20021 16 5/16" 16 5/16" x \ } (24 /47 A420030 :
n A420000 (17 1/8"NH ‘ ‘ {3/4")
RH OPENER: 62" A404337 186" ) | T 82" 62" —1
| | A420000 RHOPENER | ] A420024 |
| . ; W It s | S | G—e—
1HF F il =l it %r””"""""'ﬂf"'”” K1 ik ' i H:r/
w |55 |- { 51116" | 4516"—~ = ‘ | [1 1116+ ‘ 5 1/16"—~ = 4 [
| Fnazo0116 | | lt13 3/4‘"// | Nkt opENER L (2538 | | rRHOPENER ] . ‘ .
| | 34" I /’/ : —— 28 5/16 ‘: | Hﬁ (363/8") = | 11 11/16
| N | . N " |
‘ [ | A420024 [ ‘ ‘ A420000 ! LH OPENER LHIOPENER] o 53"—4 £H OPENER
| \ | || | A420021 \ \
420140 qp b q P qp q¢e 4P qp qp 9
— = | : IR R = ===
1F { 1 1" o T - 1 1 0] iz 1t
| 51/16”%~—{ | — }—74 5/16" 8 9/16"— 53/16" ‘ 1 | }'»f101/16"
‘ u LH OPENER | 08 516 | : | | ‘
(9 3/4"— e | ( ,.
| A405325— WL (12 1/2") H LH OPENER—| | 1
| l | [N—LH oPENER (87187 ‘h || acosszs 1 v (13378
+— 53 T . | ‘ | 82" | | 88"
| | | (17 5/16" : 186" : | | :\ | |
| ] | A400395 |
| A400395: A400410
: i ‘\—A400395 W L Asoozes | \A407190 A407190/ ‘ v : :\MOOMO Y :/
|| A400410 ﬂ |
(=] =) _ ; _ - _ - = =)
A == R
| A407510 | A407581 A407565
407565 | ||
| ||
| ||
| | |
(o] [oe) (o2 [
)} [C )| [C
= = =l

STANDARD OPENERS MIRRORED OPENERS |

5012CT - 5 Plex Frame Layout

153




5012CT - 3 Plex Frame Layout

254515 - CAT4
254516 - CATS

NOTE:

SEED YWMASTER.

DIMENSION IN PHARENTHESES ()
END FACE OF THE RANK TO THE SIDE
FACE OF THE RAIL

A407670
/—A4o7s75 RH OPENER~\
D) (G "-Il ‘_
| G e N\ G s
D 5 mui - S i — R E— — T B i
5 11/16" . . = H [=—49/16"
16 5/16 16 5/16 [ " A420057
A420057 (2 3/8”%7;': +‘_><_—h404335 | % 4131 (17 7/8"
154" | ‘ A404337 (17 1/8" : | — RH OPENER \\
A404350 : I [ RH OPENER 186 | / 154" 404350
4P 1TP € Ly d |TI T
i T 1 min, 5 g } nan B B — i o min) n o0
= b = " S R< 9 = "
1 A420063 4 11/16’FH - I b pizoonct ¥ 167 1116 el A420060 X\“ 498
RH OPENER—— (13 3/8") | | 28 5/16"™ . (25 3/8") ‘ \\ {29 7/8"
189" |
‘ ‘ ‘ 167"
A420000
404350 &b &b 4 ya LH OPENER jus o o \L/AMMBSO
i — - 13 5n — 1 gl =T - i} &E | i n | yi
H 8 1 " ) 45/16" 1 b=4 = "
A420060 18 11/16" } i | 28 5/16"f=—== [~ 4516 sore ] H A420063 | |~49n16
e (3387 - | LH OPENER g7 | LHOPENER HHOPENERT L (41 778
| { J T 1 A
|
| | 186" | )
A400410 126" | ‘ | 199
0 003951 [ A407190 A407190—] | . ———A400395
: a5 4 §
w [ e — = N DI1I¢
e =
A40767OJ V \ A407660 t A407675
[ |
[ |
[ |
[ |
| \

G 2 =
] [ STANDARD OPENERS MIRRORED OPENERS ] [
&= &=

5012CT - 3 Plex Frame Layout

154




SEED YWMASTER.

6010CT - 5 Plex Frame Layout

254515 - CAT4
254516 - CATS

NOTE:

DIMENSION IN PHARENTHESES ()-

END FACE OF THE RANK TO THE SIDE

FACE OF THE RAIL q

* FLIPPED LH MIRROR OPENER USED ON MAIN WING

ADJUST A404350 RANK SUPPORT BRACKET AS \
REQUIRED WITH NO CONTACT WITH OPENER.

407263 \

A404336
0 \ LARGE OFFSET
A404337 I RANK CLAMP
A407565 I RH OPENER LH OPENER
RH OPENER RH OPENER RH OPENER Iy
LH OPENER-
407560 . ”;// A407500 . LH OPENER RH OPENER A407565
° © g A407561 i i
A420045 (ool o2 o Tee) ool o= [==) @ED i @ =N ol I=2) oEs
115/16"—’-— A= (R N\ I i v 7 =
ERD A c G yFYETTE, G & =) G & 99/16"
@&4 ) - il 5 T - 3 g 0 . — 11 f
P 3516H |- H 2 5/16", = A 13 5/16" ===} 13 5/16" S B\\ 420112 6 . L | =

A404350— (23" | A420112// “H(20" | LH OPENER 6 13/16" | (30 3/4") A420045 ~—415/16"

L | LH OPENER e LARGE OFFSET AN 128” 98" 8 (35 1/4")

08" | 128" | RANK CLAMP 160" (418" ‘ A404350

[ RH OPENER{
i1 A P, U S Ly L) e AP : e P P -
7‘1@;;1;}77 \1 o L N ‘qr\%_ﬂffflwffi J ‘WP‘I‘F‘J L gl - l;:;[aﬂ I L) i(]: I_‘_.l*__JJi JLI\A,,LLJ,,@P L,,g_' Q_:_[*P I‘%JL \1?4__'_“ Iil'
A420051—"| H 5 716" |- { \—Ada20051 ¥ nazoiie’ 10 . M Z 2 13/16" == i/ A420051 —f =5716"
(35 1/87) vy [N—LH OPENER g (1230161 A0T1Z\ (37 1/8") 1 {45 3/4")
[
4P Tu

IJIX\ i — Ll

4 15/16)
420051 1/4'%
01

114

. I W 1
P 57/16"]

il
i N 2/ Bl i d
22 3/16™ / : 1
A420051 (151/8")

n i Gt i
=-57/16"

] (L) p 23 5/16" 1= 3 5/16' 1
6 5/16"—:*1 f=— M T 1.3/4"
{25 3/4")

(14"} A420110

e
PR
A=

J_.EE‘

(19 1/16'

101 1017 128" 101 |
A404350 *LH OPENER FLIPPED—\ RH OPENER— LH Op ER A4°43“5°
<P <7 o 4 q?y b @ 11 11/16
|
A

1
#
§

101" 128{5420112 183" . 101"
[
LH OPENER : ‘ Ad05424
A405424 A407190 |
A400410— | [~——A400395 | /7 L nsorio0— || |— nd00410
| A400395— " | A407510 |

A400410— |

v 1T [ [‘-D]

= =T

E B & B8
&5 e
|

STANDARD OPENERS MIRRORED OPENERS

6010CT - 5 Plex Frame Layout — 155




6012CT - 5 Plex Frame Layout

A420021 \

RH OPENER:
A407560

254515 - CAT4
254516 - CATS

NOTES:

7 9/16”
(4 1/4"
A420018

RANK CLAMPS NEAR

OPENER NO. 15, 21,39, 42, 54, 57
SHOULD FOLLOW THE ORIENTATION

AS PER DRAWING TO MAKE SURE THAT
OPENER HOSES DON'T INTERFERE WITH
THE RANK CLAMPS

SEED YWMASTER.

DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
SIDE FACE OF THE RAIL

A407561

16 5/1 6" - A404336

"7

A42011B
A

fA420021

A420018

LARGE
OFFSET

CLAMP

W55

\

A420024
=

"

L (25 3/8"

.

LH OPENER—
Mo

—
*’:4 516" g 96 H

g

(8 7/8"—H

4 13/16-H
(14 1/8"—

A404350
L
LH OPENER

( 44 1/4"]

—~f [~-415/16"

U\ A404350

A404350—
404968-1 \\
SHIM 3
A420054 1
A404350
A420015
* 4
P
9
RH OPENER
A400410— |

A405320
94"
A400395— " |
- X [
= 1 L
2
A407190—— =]

STANDARD OPENERS

MIRRORED OPENERS

~——415/16"

~—20 1/4")

[ A400410

6012CT - 5 Plex Frame Layout

156




7010CT - 5 Plex Frame Layout

NOTE:

DIMENSION IN PHARENTHESES ()-
END FACE OF THE RANK TO THE SIDE

FACE OF THE RAIL

* FLIPPED LH MIRROR OPENER USED ON MAIN WING

ADJUST A404350 RANK SUPPORT BRACKET AS
REQUIRED WITH NO CONTACT WITH OPENER.

254515 - CAT4
254516 - CAT5

SEED YWMASTER.

407263
\ A404336
RH
f:04337 v OPENER
LH LARGE OFFseT OPENER LARGE OFFSET ~ RH LH
A407040 OPENER NK CLAMP A407500 RANK CLAMP OPENER A407040 OPENER
E 8 A407515 ‘ L — - A407514 ] B
e - \ 4 — = =
B NER N DI : : S £ R C ) }——— 20 3/8"
0 g_] [ L | ) pﬁ[__‘ N L,]g L&) 1o i — L,J;I JL_,L_I | ‘J 10 g1
13 1/2"— 12 nazooos 5 178} = \l 5 1! i Aa20042—" | o 13 5/16 i \Lmom l5 1/88 [=— W\ 5 s
| \ A420042— (22 13/16" = 13 5/16" (I 6 13/16" f— = (35 7/16"
(24 13/16"% " 29 7/16")
A404350— | ' ’ 160 | 14 1/8" - { J 420006 | [——A404350
A04968 i 130" LARGE OFFSET {LH [ [— 160" 20 R4
4200080} RANK CLAMP- OPENER | T 160 p j L [ OPENER
SHIM™——u ™ I Lu [ l‘u w Mll L) LES |Tl] |l] {\]l |!‘|TL\ Lu \N Lu l‘g,] ”% In L u;l 11] LH LH
H OPENER: 51/8" = [=— H A420084— RH H T aezorto ]| 23 5/16" i i 's5 1/8”*1 = 1 H ~—19/16"
A404350— | OPENER 8 9/16"=] | 3 5/16" o o , . A420112 | |
i (34 13/16' ) il = i A420042\\ (39 7/16"—] [~ (41 7/8"
OPENER ‘ ‘ (6 1/4"—r (12316 [ 160" i)
‘ 130" 135" | A420084 128 ‘
7_[ 4 / 4 ‘ o L J A420006 U\ 404350
B I - :[l:[ 1 | :) L I /8 L 1 o oS B | | |- 1B 1 J 1 I 1) 1) —
i a= s L G G G ! = i3 ) i3 G s 10 3/8"
19 7/8"— \ 6 1116[— | e Hener \O 117167 == |Ru I i L[ 518
‘ ) A420042 51/8" = A42011 FUPPED " (o1 OPENER (25 716"
{ 1163/87 Agosaze || 23 5/16" i LARGE OFFSEN, |~ \
M-A420112 (12 13/16%—H = 3 5/16) N / RANK CLAMP 130"
=128 160" ‘ 183" 19 116~/ . ‘
AA0AI0— | A | A407510 L \ 135 A400395 | |
__ hS RH A405426 L
) | A400395 il A400410 /) Adarsta | [N— 400395 \ é b“ A ENER —'\MOOS% 1ls | [
= [ ] = - T
A407040 ?fmowgo A407190\ A407515 A400410 A407040

STANDARD OPENERS

MIRRORED OPENERS

7010CT - 5 Plex Frame Layout

157




7012CT - 5 Plex Frame Layout

RH
OPENER
LH
OPENER

A404350N

254515 - CAT4
254516 - CAT5S

NOTES:

SEED YWMASTER.

At
A404350 ﬂ

DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
\ SIDE FACE OF THE RAIL
\
\
407263
'
\
RH RH LH A407040 LARGE OFFSET
kﬁ%ﬁ%ﬁ;&sg OPENER OPENER RH A404336 A407514 OPENER RANK CLAMP
OPENER A407500
A407040 SPener Aa0715 l OPENER OPENER
8 8 a ) g . 8
e e = = SH3 RH
5 = = ! ! el L ML X e L Lo OPENER
ql ]_:4;: Lgl ]l_,lj_ﬂ 1 ‘r iy 4% :[_,l; g_] O ] t \% ]:_;J: i :L;;[ IIIL\ ‘g L
H t:gg;’;ﬁ T1/8" = 1 A420003 16 ﬁ%&sme"% 16 5/16" ’F: ‘ i b 40003 8 9/16@3_( |k aaz0012 1] =1 1/8"
(35 13/16) (23/8) | ‘?;13//;? el OPENER ({17/8'— [=—  OPENER (40 7/16" \\
e 100 / | OPENER [Ppvenll w 122" 146"
\l i i i A420000 | RH OPENER—4 ‘ \‘/A405330 || |OPENER— ||
: ! A L3 L] p L A404350
Ian @ — g_] ‘[_élg A ; Ll L III /[IEH]E :[II il ];;_:_[ _El,.]i :L;;[ ]QJE“ L 1IIP g; QJ :[_1]; ; 1 o~ ‘,]I'ég ]_[;l I i
Z 6 1/8" = = 420009 /' 1 5/16" H  45/16" }2« 1 F R ‘ I / 4131161 } — i 15 11/167] 1
Aﬁg 1183/1 6 A405330 10—H = | A420000 | 5o : 215 13//18? \ A420006 \\ (20 1/8") A420102—( 31") / /
U 120" 150" 1 186" y 30" 125" | _—— A404350
tl[_*q 4 :L;;[ ]_l:[,lEu 1 I El ];%l I:! III N 1 — g ——¢ "’I NN 1 ) 1 | ! [‘,]:I_ L | ‘J_:%_
H / RHOPENER—H] 1 9 H E f : H l—2~61/8"
B ‘ A42000 17 5/16' {*H 28 5/16" 59/16 \—A420009 19118 \ A420118 -
19/16 4 5/16" / ,
As20102 ° ‘ . (32 14— (337/16"
(24 1/4%) (2 (8 3/4"—1 )
125" 130" A OPENER 186" 120"
A400395 |
A407040 | f= A400395 I[~———A407190 A400395
A400410—] B ﬁé‘& ’ Ago7190—) [~ A400410 - [~ Ad00410
%\ ? [N I A A S =
| AA407510
|
|
\

STANDARD OPENERS  MIRRORED OPENERS )| [C
\

7012CT - 5 Plex Frame Layout

158




7015CT - 5 Plex Frame Layout

NOTES:
DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
SIDE FACE OF THE RAIL

ADJUST A404350 - RANK SUPPORT BRKT ON RANK AS PER
OPENER UP POSITION.

254515 - CAT4
254516 - CATS

SEED YWMASTER.

407263
_ A407500
A420057 "
L] A404336
1l A407040
§ A407040 i A407515 | L i A407514 i §
1.9/16" = A f B chs z i Tk
= — | [ [N L [ — ] | | . =
i — W P B—A 4D B B BB
‘HPL 51316~ [~ Va0 S fﬂ" 0 13/16"}=—==—=]20 13/16 H " N aaz0012 " | 5'442006912 516, ¥
o " . " f-— Al
A404350 A420089 (18" (16"} == \ Ad04337 115/16 \ , 11/1? | (20 1/4"
o 108" 146" ‘ (11/8" (22 5/8" 108"
OPENER: RH LH W I 146" RH LH OPENER 2
1 &y LHOPENER G} OPENER [l &} OPENER g 154 i o a OPENER L f—A420156 A404350
= s i o - i i 0 T i - i it i} N 13 T T i
i A420081 . 2 7/165 ' J‘* il \—A420118 \ qﬁ ‘H LA420151;3/16 ﬂ é—ﬁ 3513716 15 \—A420021 wﬂ 7/16"-={f=— ’:‘LLARGE 4 15/16'1
146725081 RH\er 213/16f | 53/16 LH a3 4700 grEer 27 3 =\
(11721 ‘ 107) OPENER 146" ‘ 103" — Aa04350
A40435( 120" d | RH
LARGE
& RHOPENER— | |, —LARGE_ i RH OPENER Ll \‘“ i LHOPENER || RHOPENER—y [} OPENER
. ) J‘H I CLAMP - L/ /A 1 ANET U - L/ N L - L
. <% 1 [L i il L) K B aao0s1—
9 916"~ reaorad 1311657 = . 913/16" =1 |-~ 8 13/16"H i 14 9/16}=-~
2 (5" - OPENER a20012 (5" = y L n
" OPENER 2 7/16"— [=—
103 146" ‘ (40 1/4") '|=—
A405426 140" -
A400410
d A400395— N A400395—| ﬂ‘ ?Ammgo A407190 ﬁ” [~ ——A400395 a 400395
A400410 U U ) Ad
=S = -y mim o (=Hfs) . e== = = W o R o - T 00410
D[ I¢ = OUQT T D) [« D === 101 ] [ N I I I I = = - I v ]
N naorsta T A407510 \—A407515
A407040 | |
| I
| I
86
J} (€
=)
Ll
STANDARD OPENERS MIRRORED OPENERS

7015CT - 5 Plex Frame Layout

159




8012 Wide M - 5 Plex Frame Layout

NOTE:

06/19/18 - UPDATED RANK CLAMP BY SWITCHING 4 RANK CLAMPS
FROM "STANDARD" TO "OFFSET".

DIMENSION IN PARENTHESES () - MEASUREMENT FROM

THE END FACE OF THE RANK TO SIDE FACE OF THE RAIL.

254515 - CAT4
254516 - CATS

SEED YWMASTER.

407263
A407000
LARGE OFFSET
LH OPENER:- RANK CLAMP
LH OPENER RH OPENER
LARGE OFFSET LH OPENER RH OPENER RH OPENER
A407690 RANK CLAMP- A407690
A407014- A407015
A420018- = ogo & =) = B
\ D S v ST Bl ¢ } Te 1 v ) | [0
— F - — - X - o -
A404350—~ 45/8" - L oo 8 ”% il 16 516" == 16 5/16 [ 5516 "\ - 420000 114 7/16 |- ‘ [ \¥A42°°18 ‘ [~ 4 5/8"
[ * Ll ( " A40433 A404336 | e LARGE OFFSET (34 15/16"
A420057 112 57167 ‘11517,.3”6 ‘ | P aoasso - A420092 (53 5/87) RANK CLAMP— (37 314) =~ | 17— \\(
—l 7_[ 7 | - A420057 ‘ \X _.J‘ fA420099 .A4043504\X 157 \ b A404350 ﬁ&
== — == = : == T 5 =
A40435( 4 5/8"——% b N Larce orrsfl 4 15/16*"1 e 4 5/76‘;‘1 *—‘ﬂ“ 28 5/16" 116" l\ A420102X 4 15/16"77-1 = A420057 | 4 5/8’% —
RANKCLAVE (19 5781 [ RH OPENER (64 1/8"—H — [[JRHOPENER\ (14 1/4" =~ LHOPENERT (46 15/16) \
(24 7/16% 4 ) ) ( ‘
| 257" . 154"
154 | A 4350741“ Vs LH OPENER H 4043 \ 125 | MOMSOJ\X
= = R~ T~ == = =
. [—— | |—
\X 4 5/8" =] |~ 125116~ WHOPENER | 28 516+~ P 4516’ A420057 15716 nt20057 4 5/8”——{ -
420057 A420102 ' LH oPeNER—| (26 1/4"
—H(36 7/16"T=— A405330 (3" o —H (405/8") =~ \ ! k — (58 15/16") [=—
154" 125" ‘ 257" — ‘ 154" 154"
| A400410
e b
A400410/ A400395 A400410 N A400395 | .)‘ [~————A400395 [™—A400410 [™—A400395
&= £ = | E
== I | [ ==l
|
77 | LA407010 tt '7
A407690 A407015 405970 !
N : [™— A405970

i)
%FSTANDARD OF’ENERS\ MIRRORED OPENER
| S

8012 Wide M - 5 Plex Frame Layout

160




8012CT - 5 Plex Frame Layout

407263

254515 - CAT4
254516 - CATS

NOTES:

DIMENSION ON PHARENTHESES () -

SIDE FACE OF THE RAIL

SEED YWMASTER.

END FACE RANK TO THE

\
\
\
A407500
A407631 ! A404336 A407630
A407690 I 420000
n " RH naossr— FE i ) n A407690
OPENER
I(-)}—I!’ENER =2 ! ! =) ! /‘"—JL L =) ! ! @ oD
L) |- u: e L 1mi 10 inai L) L) y/40 1N i rlr HAAN L) L) N il 1N: i) I L\ I L
R S R b o = 7 ] 3 = = = = o I
Z il aaz00s7 5 318" / 1 16 5/16 | u Upaoosr 41171 6”?—14—{ | da \Mzow 4 15/16"
A404350 A41250357 —1](32 3/4" \2nerz : 16 5/16” (17 1/8") n‘ = OPENER 15 (180 = I [Radidsl/4
154" " "
RH RH 154
OPENER A420009// I OFENER— |} a0t / Ui‘ |} —rH oPENER ‘YA“ZOOOORH OPENER] 050 i \ RHENER
)7 rnL\Pl m:‘af B B ré%meyg;;\n ] 4/16” 58 i - 1uP TR B
E oFFsEn 13180 |~ ‘ Llrf = 11/16 ‘ 4 15/16" | 17116 ==
RANK CoavE / j o (157) - | [l ess1e— —H25 /8l (30 17—} e | SO | R
81/2"MH = . ( )
A404350 " I " 167 , A404350:
adzo009] | 190 A420060 1 A420000 | 186 1 A420138 Lk 150" &rn
< b v . 3 L, OPENER ¢pp ) OPENE 0P \\ OPENER:
-~ J[*L'I I‘_Ié_]L /s IR L Al Il AN:RP/A ‘L‘;_L [‘H Q Lu L;,I ! I - Lu g,[_l ; 1] l_'l;L Llé']L o L _*,jh?
L 1 18 5/16" 28 5/16"=—m 8 9/16" 45/8" i
OPENER ' .
LARGE OFFSET / (3" H 4 5/16"—= LH(8 7/8"HH (41 15/16) A420009 17/16 -—
RANK CLAMP  —H " OPENER 191 A405325- {71 3/4"
167 L H 186" - o
4 I I
A40534( LH A405970 A400395 la——A400410 LH
A400410— A400395: OPENER— Lo A405970: H OPENER
A400395 Y ! B! / Auoss0 A400395—] \
48 e N\
A400410 == 1)) [ N N N [@a==| [ '
= s =5 T N ST = = A400410
A407690 A407630 q\ ? \ Q\ \v
I A407510 I A407631
I I A407690
I I

IS STANDARD OPENERS MIRRORED OPENERS)] |

8012CT - 5 Plex Frame Layout

161




8015CT - 5 Plex Frame Layout

NOTES:
DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
SIDE FACE OF THE RAIL

SEED YWMASTER.

254515 - CAT4
254516 - CATS

RH
OPENER:
LH A407690 LH RH LH A407690
OPENER OPENER A A407630 A407631 OPENER FOPENER
= =5 - 4 RH
' ' i 1IN I [0 T OPENER
4 o A420057 "\ = =i a
| l_;_J L,lJ - LHCET J_,l__l J‘ﬁu 7 L N I L AW L |- | - | - 1
i i il N T [ - o £ a2otia H
A40435 6 9/16] A420000 4 13/16" N 1 20 13/16" ‘ 11 5/16" A420000 17/16" ag 111/16" ‘
420114 2 3/4",‘// 15%) 20 1306 el (1178 (70 112" I/l/ \
186" 154" 143"
4 y ; PGl K114 g [_b}—/mo:ssso
4] 4 1 LET y/4 LEl — 1 N L L) JW Lt B/ EALN LT Il
H avzo0az o Nl . 13/16" o i 10— N ] Eﬁ’o NER — ¥
20 5/16 f | 513 Gﬁ ‘ 0 H‘D—‘ A420012 e
. 35 13/16" (51/16"H ( f—
. (172"} | \— L+ oPENER ol | -
A420009 /" A420110 I LH OPENER | — A404350
o I——m—m o as j?ﬁﬁi A tises B
2 + & <3 | =4 -
Mzomzl | omene raoganOPENER | { 35 13/16 17/16" }\ A420042 411/16" ooz 5 5/8”{ e
A400410 | [ | \_
W ‘ 513164 (21 1/4" RHOPENER 405340 |~ 59 7/16"—~
A400410
: |™—Ad07190 B A407190—"] [~——— 400395
=i 183 i
o AN an . | D do0s10
)| G B - =3

|
STANDARD OPENERS

1
\—A407510

MIRRORED OPENERS

8015CT - 5 Plex Frame Layout

162




8015 Wide M - 5 Plex Frame Layout

254515 - CAT4
254516 - CATS

SEED

W MASTER.

NOTE:
407263 DIMENSION IN PARENTHESES () - MEASUREMENT FROM
THE END FACE OF THE RANK TO SIDE FACE OF THE RAIL.
|
|
|
|
| A407000 Eﬁ?j?(ECE;’\F/FpET
|
| RH OPENER
aa20114— [ E A4076%0 -1 A40T014 e ‘ [ A407015 b A407690 =1~
| @ omo E ) CR© & B Cm@ & [=)
LH OPENER )| [ — o [N — - — — o [N ‘
j 2 G o i T 3 o i -
— - - - - - e E— &= —— e e =] - p— [ S— — w—
5’13/”1\6% l— U ioonz 5 7/16”«—'»1 120 13116 A420154§€/1 o r “ L Nmizooz 5] Tf PN Taaz0114
{1 A400350 ' 1? ! } (12 5/8"H :—PA404350 | (40 5/8"—1 \\ (25 1/4" LH OPENER ’ 2 7/1@" f—
\x LH OPENER A420012 ‘ | 233”: ‘ | \ [ 146" 143" 55 1/4]
A v =] Pty 3 \X | 420087 3 \}\‘\f—mmason ] L5 aaoasbo
- — m— - - - - - . - — a— ha
7420014 11 pe0as0 5 7/ 16" T« 57/16" T« [ 51316 35 13716 /]RH L 137/16" 1 N aaz0012 W* 57116
1 ( i | | OPENER A420015 W
(32 5/8" (27 5/8" 211/16 [ W {28 1/4")
) e ! i | (52 1/2" 4 /kA40435 L (31/4"—H 146" Wt /
146 146" \ 230" ‘ ) 114" LARGE OFFSET |
\x kﬁﬁ%@mﬁg\ A A404350— ﬂ | [ LHOPENER || U | [l RANKCLAMP A404350—1
— - o s - H — - — [~ - — ] — -
P aiz0r2 ol X asz0015 i | | \A“%Oow i A420012 ! N aizo012 57/16"= [=—
/ 57/16
5716 10 13/16" LH OPENER | et 316 | I RH OPENER
riopeNeR— 1| (4o pen L i 35 13/16 511/16" l— (10 1/a—H (43 1/4" |~
i (3" | i W \ J . {
146" 114" 3 '“”‘ ] p30n_! (25172 146" | 146
| ! |
A00395 | A400395 —A400410
N [T —Ad00410 [~ ———A400395 ‘ | ;"¥A4o7190 [™~—A400395 A400410—] -
A400410 " d s o
— L, T TDHC ]| Jl [C 2l [C J 7
[ |
O LR . A407690 P!
L ! A407010 1 I A407014 ! !
L I
| |
|

|
A407190—/

STANDARD OPENERS

|
|
|
|
|
|
|
|
|
|
|
|
|
| MIRRORED OPENERS
|
|
|
|
|
|
|
|
|
|
|
|
|

8015 Wide M - 5 Plex Frame Layout

163




9012 Wide M - 5 Plex Frame Layout

254515 - CAT4
254516 - CATS

NOTES:

SEED YWMASTER.

DIMENSION ON PHARENTHESES () - END FACE RANK TO THE
SIDE FACE OF THE RAIL

\
\
407263
\
LARGE OFFSET
RANK CLAMP A420092 LARGE OFFSET
RH OPENER: RANK CLAMP —A407380
A407380 —LH OPENER I A407000 A420063 LH OPENER
D @ /— A407375 T TE RH OPENER /—A40737s ® q
A420063 A404350
T‘ ST — [ , , = [ ¢
S —— I__IFL
// 4 5/8”—1 A420090 8 9/46" -‘ 16 5/1 GT—»‘—T 16 5/16 5 3/16" A420090 4 7/16" Lm{}s(sctemim 4 5/8" f—
A404350| (38 5/16 (11 1/4") A404337|  A404336 | 53 5/g" (11 3/4" (63 7/16"\\ =
[ OPENER A404350 g I ) ) "
189” - ! i 259 | 157" 189
..M ‘ FA420099 A404350- ‘ ‘ \\ LH OPENER
lee, T fm ”‘-44 %m '”J o e, At
A A420063 " 4'5/16" " | " | B -
nazoosr—H 14 5160 //4 112"+ 4508 ‘ ™ H——T28 5/16" J{3 11/1 42008 4716 A420063 45/8
\ // (19 5/16" RH OPENER‘ 64 1/8") // RH OPENER .23 3/4") . 75 7/14"
A404350 154" 189" }Aa0izsh 257" 160 ‘ 189
I Ad20058 LH OPENER 404350 PENER
- : uni uni B |\ —A404350
|
A40041 11 9/16”ﬂ1 | LHOPENER [ 28 5/16"=—x F4 5/16 ‘ T as00es 4 5/8'% A42005 41/2" ] |~
A420042 | ( "
(26 5/16"f 1/4"Hi~=— ‘ tHoPENER— |14 5/16% |=— |35 15/167) A405320 51 5/16" |=—
A405320 405340 | . A405340 ‘ 154"
189" \ \ 160 yo0ass ! 257" kil \ 189"
LARGE OFFSET f~——A200395 T \A400395 | .——A400410 [™—A400395 A400410
RANK CLAMP g g
A400410 | [ D L Hel T T T 1) 0 1
J \'A40701O 7 XA407375 A407380
A407380 paorare ‘ / :
A405970:
[™— ag0s970 |
u u
STANDARD OPENERS MIRRORED OPENERS

—9012 Wide M - 5 Plex Frame Layout

164




